Model 960
Double Delivery and

Triple Delivery
HARVEST HEADERS

PARTS
CATALOG

with Adapters for:

Model 7000 Self-Propelled Windrower

Model 9000 Self-Propelled Windrower

John Deere 7720, 8820, 9500, 9600 and CTS Combines

Case IH 1460, 1660, 1480 and 1680 Combines

Gleaner R60, R70, R6, R7, 1982 and up N6 and N7 Combines
Massey Ferguson 860, 8570, 8450 and 8460 Combines

Ford New Holland TR and TX Combines

Claas 96, 106, 98 and 108 Combines

Ford-Versatile 9030 Bi-Directional Tractor (Offset Mount)

MacDon Industries Ltd.

680 Moray Street
Winnipeg, Manitoba R3J 3S3
(204) 885-5590, Fax 832-7749

MacDon, Inc.

9700 NW Conant Avenue
Kansas City, Missouri 64153-1832
(816) 891-7313, Fax 891-7323




MacDlen

The Quiet Leader

46018 Issue 08/04
Sugg. Retail: $15.00 Printed in Canada



HEADER

MAIN FRAME, LIGHTS & ATTACHMENTS ...
DRAPER DRIVE HYDRAULICS: DOUBLE DELIVERY HEADERS..
DRAPER DRIVE HYDRAULICS: TRIPLE DELIVERY HEADERS....
REEL LIFT AND DRIVE HYDRAULICS: 21", 25', & 30' HEADERS ..

Model 960 HARVEST HEADER PARTS CATALOG

REEL LIFT AND DRIVE HYDRAULICS: 36' HEADER......................

DRIVELINE
DRIVE SHAFT
SICKLE AND DRIVE
KNIFE HEAD (PARTS BULLETIN) & KNIFE HEAD REPLACEMENT CHART
SICKLE DRIVE BOX
DRAPERS

DRAPER CARRIER DECKS & SHIFT GROUP..............cccoccierne.

DRAPER ROLLERS & TIGHTENER ASSEMBLY (LONG DECKS) ..........ccccococoiiccnne

DRAPER ROLLERS & TIGHTENER ASSEMBLY (TRIPLE DELIVERY SHORT DECK)

REEL DRIVE & SUPPORT ARMS ...t

BAT REEL .ottt

OPTIONS & ACCESSORIES:

GAUGE WHEEL / TRANSPORT OPTION: 30 & 36" ... 26-27B

GAUGE WHEELS (NO TRANSPORT): 30 & 36'

SKID SHOES & TERRACE SKID SHOE oo

WINDROWER ADAPTERS

WINDROWER ADAPTER GROUP: MODELS 7000 & 9000 ..........cuioiiiiiiiiii ittt

960 HEADER to 7000 TRACTOR: ADAPTER ..........cccovciiiice
960 HEADER to 7000 TRACTOR: AUXILIARY FLOAT SPRING ..

960 HEADER 10 7000 TRACTOR: DRIVELINE ..o oo

COMBINE ADAPTERS

FRAME & FLOAT ASSEMBLY ....
MOUNTING & SPECIAL PARTS....
DRAPER DRIVE HYDRAULICS ...............
REEL LIFT & REEL DRIVE FITTINGS......
DRIVE CASE
DRIVE CASE: CLAAS & MF 860/8450/8460 ...
FEEDER DRAPER DRIVELINE .....................
INPUT DRIVELINES ...................
FEEDER DRAPER GROUP.
CROSS AUGER

DECALS, REFLECTORS & PAINT

HEADER
PRODUCT IDENTIFICATION ..

KITS

HYDRAULIC REEL FORE-AFT: 21', 25', & 30
HYDRAULIC REEL FORE-AFT: 36'.................

HEAVY DUTY DRAPER DRIVE ..o o

9030 BI-DIRECTIONAL OFFSET MOUNT ADAPTER

FRAME & FLOAT GROUP ...ttt h £t h bt h bbbt b bbbt

WHEEL ASSEMBLY ..ot
HYDRAULICS: SERIAL NO. 82885 AND BELOW.
HYDRAULICS: SERIAL NO. 82886 TO 86399.......
HYDRAULICS: SERIAL NO. 86400 AND ABOVE..
ELECTRICAL
DECALS & REFLECTORS. ...

NUNMERICAL LIST ... oottt ettt ettt e ekt ehe o2t e heetees e e bt eeees e e e e eeeem e et eee e s e e beeae e 25 s e eeeaees s e ebeeaeenseeeeeneeneesaeeneenes
SUGGESTED STOCKING LIST ......cooiiiiiiiiiiitiiee ettt ettt ettt ettt ettt e et et e st et e et et e s e e s e s et e s s e ae e s et e s e enebe s et ete e esessenesae et essere s

ABBREVIATIONS: COMBINE MODELS:

L/H - left hand  (Determined from Operator's position, JD - John Deere

R/H - right hand  facing forward.) C-IH - Case IH

GL - Gleaner

I.D. - inside diameter MF - Massey Ferguson

O.D. - outside diameter NH - New Holland TR & TX

A/R - as required (quantity varies with header size) CL - Claas

REF - reference, part number called up elsewhere in catalog
NC - national coarse thread

NF - national fine thread

NSS - not serviced separately

NOTE:

Common hardware is not illustrated. Alphabetic references are used to designate position and description of these items.
When ordering, be sure the complete and proper serial number is given. Some parts vary with header size; be sure you are
ordering the correct number for your header.

SERIAL NUMBER BREAKS:

Example:

-76769 Used on machines up to and including serial number 76769.
76770- Used on machines including and after serial number 76770.



MAIN FRAME LIGHTS & ATTACHMENTS

—"Deuble De\ivcry“
Headers Only




MAIN FRAME, LIGHTS & ATTACHMENTS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF FRAME - main, NOt ServiCed ............coooiiiiiiee e 1
32891 BAR - guard, repair piece 1500 mm long (5 ft.)
32892 TUBE - back, repair piece 1500 mm long (5 ft.)
43261 SUPPORT - sliding deck, repair piece, 1590 mm long (5.2 ft.)
32893 CUTTERBAR - repair piece 1500 mm long (5 ft.)
2 43180 DEFLECTOR - left side (not exactly as shown) ...........cccccooviiiiiiiiieiie, 1 -94999
49076 DEFLECTOR - left SId@......eiiiiiiiiii e 1 95000-
3 37577 DEFLECTOR - right side (not exactly as shown) ...........cccccoooviiiiiiiiinin. 1 -94999
49077 DEFLECTOR - right side (not exactly as shown) ............ccccooiiiiiiininn, 1 95000-108199
101019 DEFLECTOR - right SIde.......ccviiiiiiiiiiie e 1 108200-
6 38740 SHOE - divider, left..........ooi e 1
38741 SHOE - divider, Fight...........oooiii e 1
8 37236 RETAINER - header [0CK PiN...........ooiiiiiiiiii e 2 -82885
9 43633 PIN - "L", header l0CK ..... ..o 2
11 37367 SHIELD - WObDIE DOX ......cooiiiiiiiiii e 1
12 43635 SHIELD - left side with decals .............cccooiiiiiiii 1
14 16539 LIGHT = @MDET ..o 2
15 43099 HARNESS - wiring, 21 ft. Double Delivery ............cccccoviiiiiiii, 1
43100 HARNESS - wiring, 25 ft. Double Delivery .............cccoiiiiiiii 1
43101 HARNESS - wiring, 30 ft. Double Delivery ............cccccooviiiiiiie, 1
43102 HARNESS - wiring, 36 ft. Double Delivery ..............ccccooviiiiiiie 1
43092 HARNESS - wiring, 21 ft. Triple Delivery............ccoooiiiiiiiiie e, 1
43093 HARNESS - wiring, 25 ft. Triple Delivery............c.coooiiiiiiiiii e 1
43094 HARNESS - wiring, 30 ft. Triple Delivery...........cccoooiiiiiiiie e 1
15A 31062 CONNECTOR KIT - 3-way, includes male and female plugs
16 16661 FASTENER - nYlon €. AR
17 43648 STAND - 21", 25" & 30" w/o gauge wheels...............oocooiiiiiiiiii 1
18 13747 PN - L e 1
19 13125 PIN - DI e 2
20 49601 SUPPORT - sickle drive box (welded) .............cccooooviviiiiieieieeeee 1
NOTE: Also required - 32927 Welding Jig - TO BE RETURNED
21 B 2301 KIT - header lifting arm, (kit available through WholeGoods only)............... 1
22 43322 BRACKET = it 1
24 20312 PIN -clevis, 3/4 X 3-1/4 INCN ... 1
25 13125 PIN - DI e 1
26 25059 SEAL = SPONGE ...t 1
27 38894 LATCH - rUBDEI ..o 1
28 43711 GUARD - lGht .. 2
A 21863 BOLT - round hd. square nk. 3/8 NC x 3/4 inch
B 30228 NUT - lock, smooth flange, 3/8 inch NC distorted thread
C 19965 BOLT - round hd. square nk. 3/8 NC x 1 inch
E 18669 NUT - lock, 3/8 inch NC distorted thread
F 21821 BOLT - flange head, 3/8 NC x 3/4 inch
H 18638 WASHER - lock, 1/2 inch
J 6771 NUT - hex, 1/2 inch NF
K 20077 BOLT - hex head, 3/8 NC x 1 inch
L 18637 WASHER - lock, 3/8 inch
M 50197 BOLT - round head square neck, 3/8 NC x 1-3/4 inch
N 18590 NUT - hex, 3/8 NC
P 21567 BOLT - hex head, 3/8 NC x 3/4 inch



DRAPER DRIVE: DOUBLE DELIVERY HEADERS

NOTE: See page 67A for Heavy Duty Draper Drive Kit Option.




DRAPER DRIVE: DOUBLE DELIVERY HEADERS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 21857 COUPLER - feMalE........c.eviiiiiiiiiiccee e 1
50082 O-RING - for coupler 21857
2 43618 HOSE - to left draper motor: 25" ... 1 -82885
43611 HOSE - to left draper motor: 30" & 36'...........coooiiiiiiieeeee e 1 -82885
43621 HOSE - to left draper motor: 21" ... 1 82886-
43622 HOSE - to left draper motor: 25" ... 1 82886-
43624 HOSE - to left draper motor: 30" & 36"..........occiieiiiiieie e 1 82886-
3 43672 LINE - left SIde: 30" ....oiiiiiiii e 2
43671 LINE - 16ft SIdE: 38" ..o 2
4 43606 HOSE - left draper motor, 30" & 36".............oooiiiii e 2
5 32225 HOLDER = hOSE .....oviiiiiiiiicce e, AR
6 37167 HOLDER = hOSE ..o AR
7 43619 HOSE - from left draper motor: 21" ... 1
43620 HOSE - from left draper motor: 25" ... 1
43605 HOSE - from left draper motor: 30" & 36" ..........coooiiiiiiie 1
8 43673 LINE - to right Side.......ooiiiiiii e 2
9 30558 FITTING -union, 5/8tube ... 2
10 37798 LINE - right Side: 271" .. oo 2
37799 LINE - right SIde: 25" ... o 2
37797 LINE - right SIde: 30" ... 2
43667 LINE - right SIde: 36" .......iiiiiiiiiiiiceee e 2
11 43606 HOSE - right draper motor: 21, 25" & 30" .......ccccoviiiieiie e 2
43615 HOSE - right draper motor: 36'............oooiiiie e 2
12 43010 MOTOR - draper drive, With KeY...........ocooiiiiiiiiiie e 2
123314 SEAL KIT - for motor 43010 (was 101670)..........ccccccerrrnn. qty. per motor 1
13 37135 HOSE - draper flow return..............ccooooei e 1 -82885
44191 HOSE - draper flow return ... 1 82886-
14 21855 COUPLER = MA@ ... 1
15 45153 WASHER - fOrMEd .......oiiiiiiiiiic e 1 82886-91999
16 43192 PAD = TUDDE ... 2
17 29934 HOLDER = hOSE ....oviiiiiiiiieccc e 1 82886-91999
18 30557 FITTING - elbow, 5/8 tube X 5/8 tuUbe ... 1 -82885
E 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
G 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
H 50197 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
J 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch
~ f REF Indicates where hardware passes through frame member.



DRAPER DRIVE: TRIPLE DELIVERY HEADERS

NOTE: See page 67A for Heavy Duty Draper Drive Kit Option.

NOTE: Short deck draper drive motor (at right end of header) is driven through the reel drive
circuit. See "Reel Lift & Drive", page 9A & 9B.




DRAPER DRIVE: TRIPLE DELIVERY HEADERS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43155 VALVE = fOUF WY ..o 2
43156 COIL - forvalve 43155 .......ccooiiiiiiiie e gty. per valve 1
43157 O-RING -forvalve 43155...........ooviiieieieee e qty. per valve 2
2 43616 HOSE - pressure to LIH ValVe ... 1 -82885
33424 HOSE - pressure to L/IHVaIVe ... 1 92000-
3 21857 COUPLER - fe@MalE........c.vviiiiiiiiicccee e 1
50082 O-RING - for coupler 21857
4 30995 FITTING - adapter, 5/8 tube X 9/16 O-FiNG ........ccccoiiiiiiiaiii e 1 -82885 & 92000-
30996 FITTING - adapter, 1/2 NPT X 9/16 O-iNG........cccoiiiiiiiiiiieiiiie e 1 82886-91999
5 43613 HOSE - from left hand valve................coccciiiiiiiii e 1
6 21803 FITTING - tee, 1/2 tube X 3/4 O-FiNG ....oovviiiiiiie e 4
7 30977 FITTING - plug, 3/4 O-TING ....oveiiiiiiiee e 2
8 30994 FITTING - plug, 9/16 O-FiNG . .eoeiiiiiiie e 2
9 43677 LINE - to top port of L/H deck shift motor...............ccccoooiiiiiiiin 1
10 21881 FITTING - adapter, 1/2 tube X 7/8 O-FiNG .....cveeiiiiiiiiiiiie e 4
11 43676 LINE - to bottom port of L/H deck shift motor...............c..cocccoiiiiiiiii. 1
12 43011 MOTOR - deck shift, With K&Y...........cooiiiiiii 2
123314 SEAL KIT - for motor 43011 (was 101670)..........ccccccurrrnn. qty. per motor 1
13 43603 HOSE - valve to draper motor: 21" ... 2
43609 HOSE - valve to draper motor: 25" ... 2
43607 HOSE - valve to IN€: 30" .. ... 2
14 43672 LINE - connector: 30" .. .. ..o 4
15 43606 HOSE - to draper motor: 30" ... ... 4
16 32225 HOLDER = hOSE .....oviiiiiiiiii e, AR
17 37167 HOLDER - hoSe: 30" 4
18 30969 FITTING - union, 7/8 O-TiNG ........coiiiiiiiiiie e 2
19 43010 MOTOR - draper drive, With KeY...........ocooiiiiiiiii e 3
123314 SEAL KIT - for motor 43010 (was 101670)..........ccccccurrrnn. qty. per motor 1
20 43786 VALVE - sequence, complete - includes items 21t024 ................ccceoel. 2
21 32182 BALL - SEQUENCE VAIVE.......ooiiiiiiiiiiiiie e 2
22 43782 SPACER -sequence valVe...............coooooieiii e 4
23 43783 WASHER - SPECIAI.........cooiiiiiiiiiiii e 2
24 43785 PIN = dOWEL ... 4 -82885
43788 PIN = OWEN ... ..o 4 82886-
25 43604 HOSE - valve to draper motor: 21" ... 2
43610 HOSE - valve to draper motor: 25" ... 2
43608 HOSE - valve to IN€: 30" .. ... 2
26 43674 LINE - CONNECTION ...t 1
27 30995 FITTING - adapter, 5/8 tube X 9/16 O-riNG ........ccoviiiiiiiiieiiiie e 1
28 21747 FITTING - adapter, 5/8 tube X 3/4 O-NNG ........coooviiiiiiiieie e 1
29 43679 LINE - to top port of R/H deck shift motor..................cccooeiiii 1
30 43678 LINE - to bottom port of R/H deck shift motor..............c.cocoiiiiiiiii, 1
31 43675 LINE - CONNECION ... 1
32 37135 HOSE - draper flow return ... 1 -82885
44191 HOSE - draper flow return.............cccoooiiee e 1 82886-
33 21855 COUPLER = MaAIE ..o 1
34 43192 PAD - foam FUDDET ... 1 82886-
35 30557 FITTING - elbow, 5/8 tube X 5/8 tUDE ............vveiiii 1 -82885
36 29934 HOLDER = hOSE .....eeiiiiiiiiie e 1 92000-
M 30307 BOLT - round head, square neck, 3/8 NC x 3 inch
N 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
P 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
R 50197 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch

REF

Indicates where hardware passes through frame member.



REEL LIFT & DRIVE - 21', 25, & 30'
Serial No. 82885 and below

.

(For S.N. 82886 & Up, see page 9A, 9B)

TOP VIEW

L/H SIDE VIEW ~ R/H SIDE ViEW




REEL LIFT & DRIVE - 21', 25, & 30'
Serial No. 82885 and below

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43663 LINE - reel lift, connector: 25 ... . e 1
43664 LINE - reel lift, connector: 30" ...........cccooiiiiii e 1
2 37798 LINE - reel drive: 21 ... e 2
37799 LINE - re€l drive: 25" ... ..o 2
37797 LINE - reel drive: 30" ........oiiiiiiiee e 2
3 REF HARNESS - wiring, see "Main Frame, Lights, and Attachments ................. 1
4 43662 LINE - reel lift, to right cylinder: 21" ... 1
43669 LINE - reel lift, to right cylinder: 25" ... 1
43668 LINE - reel lift, to right cylinder: 30"...........ccoiiiiiii e 1
5 43615 HOSE - return from short deck motor: TD headers ..............cccccooiiiiii. 1
6 43612 HOSE - return from reel drive motor: DD headers.............ccoccceevviieinnnnnen. 1
(connects to LINE, item 2)
43609 HOSE - return from reel drive motor: TD headers .............cccoccviviiiiinnen. 1
(connects to short deck MOTOR, item 33)
7 21881 FITTING - adapter, short deck motor..............cooovviiiiiiiiiii e 1
8 43174 CONDUIT - hose protector: 21" ... 1
43175 CONDUIT - hose protector: 25" ... ..o 1
43176 CONDUIT - hose protector: 30" ..........cciiiiiiii e 1
9 43612 HOSE - pressure to reel drive motor..............cooooviiiiiiiiee e 1
10 30375 FITTING - union, hydraulic iN€ ............cccccoiiiiiiiii e, A/R
11 43661 LINE - reel lift, to CyliNder ..........oooiiiiiiii e 2
12 32116 HOSE - reel lift Cylinder........ ..o 2
13 36849 HOSE - right reel lift cylinder ... 1
14 29169 CYLINDER - double acting, reel lift..............coooiiiiiiiiiiieeee 1
21494 SEAL KIT - for cylinder 29169 .........cuiiiiiiiiie e 1
43802 PISTON - for cylinder 29169 (also order Seal Kit 21494) .............ccccoooeeee. 1
15 29168 CYLINDER - single acting, reel lift............cccccoiiiiiii 1
21495 SEAL KIT - for cylinder 291688 ............oooiiiiiiiiiiiii e 1
16 30282 FITTING - elbow, 90°, reel lift cylinder ..........ccccooiiiiiiii 3
17 37345 CLEVIS - cylinder adjusting ..........ooviiiiiiiiieei it 2
18 18738 PIN - clevis, reel lift cylinder ............cccciiiiiiiii 2
19 8640 SPACER - CyliNAer 1O ..o 4
20 18648 PIN - cotter, 3/16 dia. X 1-1/4 INCh ... 2
21 26671 CONDUIT - hose ProteCtor..........oouiiiiiieiee e 3
22 32225 HOLDER = hOSE .....eiiiiiiiiie e 1
23 33416 HOSE - r€EI AV ... 2
24 43601 HOSE -1l lift ... 1
25 REF COUPLER - see Windrower or Combine Adapter Hydraulics...................... 1
28 16661 FASTENER - plastiC tie ..o 4
29 43597 GUIDE -reel drive hOSES .......coooiiiiiiii e 1
30 37167 HOLDER = hOSE .....oeiiiiiiiiii e AR
31 43190 HOLDER = hOSE .....oviiiiiiiiiicee e, AR
32 REF DRIVE ASSEMBLY - see "Reel Drive & Support Arms" ..............ccooevnienn. 1
33 REF MOTOR - short deck, see "Draper Rollers & Tightener Assembly"............. 1
34 43011 MOTOR -reel drive, CIW KEY ........couviiiiiiiie e 1
2149 KEY - Woodruff, SAE #15, for motor 43011..........ii e 1
123314 SEAL KIT - for motor 43011 (was 101670)......c.c.ccecmrrrrmerrrsserrsssncerssssnenns 1
A 21484 BOLT - round head, square neck, 3/8 NC x 1-1/2 inch
B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
C 30829 BOLT - round head, square neck, 5/8 NC x 3-1/2 inch
D 18600 WASHER - flat, 21/32 inch ID
E 18666 NUT - lock, 5/8 NC distorted thread
F 21470 BOLT - round head, square neck, 3/8 NC x 2 inch
G 18697 NUT - lock, 1/2 NC distorted thread
H 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch



9A

REEL LIFT & REEL DRIVE HYDRAULICS - 21', 25, & 30'
Serial No. 82886 and above




REEL LIFT & REEL DRIVE HYDRAULICS - 21', 25, & 30'
Serial No. 82886 and above

9B

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF HOSE - to reel lift line, see Adapter Hydraulics for your Windrower or Combine ....................... 1
2 43680 LINE - reel lift, to left cylinder: 82886-84411
43851 LINE - reel lift, to left cylinder: 84412-
43681 LINE - reel lift, to left cylinder: 82886-84411
43852 LINE - reel lift, to left cylinder: 84412-
43682 LINE - reel lift, to left cylinder: 82886-84411
43853 LINE - reel lift, to left cylinder: 84412-
3 43649 CLAMP = 1€E1 it TN ...ttt e ens 84412-
4 30542 CLIP - nylon, hose..........
5 32116 HOSE - reel lift cylinder
6 30282 FITTING - 90° elbow, 9/16 O-ring x 3/8 tube
7 118337 CYLINDER - double acting, reel lift (see page 11, Note 2 for details) (was 29169).............. 1
21494 SEAL KIT - for Cylinder 291689 ... ..ot
118157 SEAL KIT - for cylinder 118337 (see page 11, Note 2 for details)
43802 PISTON - for cylinder 29169 (also order Seal Kit 21494) ...........ccooviiiiiiiiicee e
8 36849 HOSE - left reel lift CYINAET ..o e
9 32225 HOLDER - hose, steel ..........
10 37167 HOLDER - hose, plastic....
1 43661 LINE - reel lift, to cylinder..
12 30375 FITTING - 3/8 tube union......
13 43663 LINE - reel lift, connector: 25' ..
43664 LINE - reel lift, connector: 30" .........
14 29168 CYLINDER - single acting, reel lift..
21495 SEAL KIT - for Cylinder 291688 .........oiiiiiii ittt
15 37345 CLEVIS - cylinder adjusSting ..........cooiiiiiiiieiiet et 2 82886-115999
103330 CLEVIS — cylinder adjusting, with bolt... 116000-
16 18738 PIN - clevis, reel lift cylinder................
17 8640 SPACER - cylinderrod ................
18 18648 PIN - cotter, 3/16 x 1-1/4 inch ...............
19 21855 FITTING - male quick coupler, 1/2 NPT
20 21856 CAP - dust, for male coupler .................
21 45153 WASHER - formed.............ccocoeiiiiin.
22 21857 FITTING - female quick coupler, 1/2 NPT ... ..o e 1
50082 O-RING - for coupler 21857
23 21858 PLUG - dust, for female COUPIET ..........ooueiieeeee et 1
24 49109 HOLDER - hose coupler
25 43630 HOSE = FEI AIVE ...ttt ettt ee e eee e
26 37798 LINE - 1@l driVe: 271" ..ottt ettt ettt et e e ae e et e ete e eteeenteenneeeneeaneeennee e
37799 LINE - reel drive: 25' ...
37797 LINE - reel drive: 30" ........ccoeviiiieee e
27 43612 HOSE - pressure to reel drive motor (top port) ..........
28 43011 MOTOR - reel drive, c/w key: except "Rice Special”..
43907 MOTOR - reel drive, c/w key: "Rice Special".................
2149 KEY - Woodruff, SAE #15, for motor 43011 or 43907
123314 SEAL KIT - for motor 43011 or 43907 (was 43177 or 101670) 1
29 43612 HOSE - return from reel drive motor: Double Delivery Headers...............ccoocoooiiiiiiiiiiii 1
(connects to LINE, item 26)
43609 HOSE - return from reel drive motor: Triple Delivery Headers ..............ccocooiiiiiiiiiiiciiice 1
(connects to short deck MOTOR, item 33)
30 43597 GUIDE - 1€l AriVE NOSES ... .ottt ettt ettt eae e ens 1
31 26671 0101\ 0 18|l I s Lo YW o] {o] (=o' (o] (OO 2
32 21881 FITTING - adapter, 1/2 tube x 7/8 O-ring ..... e 1
33 43010 MOTOR - short deck draper drive, with key e 1
34 43615 HOSE - return from short deck motor: Triple Delivery Headers .............cccoocoooiioiiiiiiiiiiici 1
35 16568 RESTRICTOR - flow (to slow reel lift & drop rate, install in bottom port ofitem 7) ...................... 1
K 18592 NUT — hex, 5/8 NC
L 21484 BOLT - round head, square neck, 3/8 NC x 1-1/2 inch
N 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
P 30829 BOLT - round head, square neck, 5/8 NC x 3-1/2 inch
R 18600 WASHER - flat, 21/32 inch ID
S 18666 NUT - lock, 5/8 NC distorted thread
T 50197 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
\% 18697 NUT - lock, 1/2 NC distorted thread
X 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
~ f REF Indicates where hardware passes through frame member.
NOTES: (1) - Quantities: 21'=1/25'=3/30'= 4

(2) - Quantities: 21'=1/25'=2/30'=2
(3) - Quantities: 21'=6/25'=7/30'=8



10

REEL LIFT & REEL DRIVE HYDRAULICS - 36'




11
REEL LIFT & REEL DRIVE HYDRAULICS - 36'

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 REF HOSE - to reel lift, see Adapter Hydraulics for Windrower or Combine................... 1
2 40331 HOSE - reel lift, to center Cylinder ... 1 -82885
43625 HOSE - reel lift, to center Cylinder ... 1 82886-84450
43640 HOSE - reel lift, to center CyliNder ............occcoiiiiii e 1 84451-
3 37881 CONDUIT = hOSE PrOtECION .......coiiiiiiiiiiie e 2
4 113834 CYLINDER - double acting, center reel lift (was 32415) ..........ccceccernvnirieniiernianns 1 seenotes1&2
32416 SEAL KIT - for cylinder 32415, s€e Note 2.............ccoooiiiiiiiiiiiiee e 1
118157 SEAL KIT - for cylinder 113798 or 118337, see note 2.........cccccevvrrrverrnenssessnanns 1
5 37830 CLEVIS - center cylinder adjusting ..........ccovieiiiiiii e 1
6 18629 PIN - clevis, 3/4 x 3-3/4 inch effective length...........ccccocoiiiiiii 1
7 19958 PIN - clevis, 5/8 x 3-1/4 inch effective length...............c.cciii 1
8 30282 FITTING - 90° elbow, 9/16 O-ring X 3/8 tube ............ccooiiiiiii 4
9 37841 HOSE - reel lift, from center cylinder ... 1
10 43666 LINE - reel lift, from center Cylinder ............ccooiiiiiiiii e 1
11 30375 FITTING - 3/8 tUD& UNION ... 3
12 43661 LINE -reel lift ... 3
13 32116 HOSE - reel lift, to cylinder IowWer port.............cccoiiiiiiii e 2
14 118337 CYLINDER - double acting, R/H reel lift (was 29169)........cccccerrrecmrrriscmrrsssnnssnnes 1
21494 SEAL KIT - for cylinder 29169 ... 1
118157 SEAL KIT - for cylinder 113798 or 1138337, see note 2..........ccevrrrrerrnenssesssanns 1
43802 PISTON - for cylinder 29169 (also order Seal Kit 21494) ............cccoooiiiiiiiiiiiie, 1
15 37345 CLEVIS - L/H and R/H cylinder adjusting ..............ooooiiiiiiiiieec e 2 -115999
103330 CLEVIS - L/H and R/H cylinder adjusting, with bolt.....................coooi 2 116000-
16 36849 HOSE - reel lift, from R/H cylinder upper port...........ccccooiieiiiiiiiaiie e 1
17 37167 HOLDER - hoSe, PIastiC..........ocoiiiiiiiiiiie e 2
18 32225 HOLDER = NOSE, StEEI ... 3
19 43665 LINE - reel lift, CONNECION ... ..o, 1
20 29168 CYLINDER - single acting, LIH reel lift .................coooiiiiiii e 1
21495 SEAL KIT - for cylinder 29168 ..........cuoiiiiiiiei e 1
21 18738 PIN - clevis, 5/8 x 2-1/2 inch effective length...................cccooiiiiii 2
22 8640 SPACER - CYINAEI FOQ ... 4
23 21855 FITTING - male quick coupler, 1/2 NPT ..ot 1
24 21856 CAP - dust, for male COUPIET.........coooiiiiiiiiee e 1
25 102653 WASHER - fOrmMEQ..... ..o 2
26 40336 HOLDER - h0SE COUPIETS ..ot 1 82886-108199
49109 HOLDER - hOS& COUPIETS ......oooiiiiiiiiiie e 1 108200-
27 43614 HOSE - 1€l ArVE.......coeeeeeeeeee e 2 -82885
43623 HOSE =11 AIVE......ooeoeeeee 2  82886-108199
101219 HOSE - 1€l ArVE.......ooeeeeeeeeee 2 108200-
28 43011 MOTOR -reel drive, With KEY..........cccoiiiiiiiii e 1
2149 KEY - Woodruff, SAE #15, for motor 43011 ..., 1
123314 SEAL KIT - for motor 43011 (Was 101670) .......cceeeemrrrrsmersssmersssmessssmsessssamessssnnes 1
29 21857 FITTING - female quick coupler, 1/2 NPT...........coooiiiieeeee e 1
50082 O-RING - for coupler 21857
30 21858 PLUG - dust, for female COUPIEr ............cooiiiiiiiiiiiiiii e, 1
31 50109 CLIP - nylon, 1/2 I.D. (for reel lift NOSE) ..........ccoiiiiiiiieie e 3 -84450
30542 CLIP - nylon, 3/8 I.D. (for wiring harness at R/H end panel).................cccccooiviinn. 1
32 16568 RESTRICTOR - flow (to slow reel lift & drop rate, install in bottom port of item 4) ...1
33 30553 FITTING - 90° elbow, 5/8 tube X 1/2 NPT .....oviiiiiiii e 2 108200-
34 118131 SPACER — cylinder mount, S€e NOte 1.........ocoiiiiiiiiiiiii e 1
G 18601 WASHER - flat, 13/16 inch 1.D.
H 18648 PIN - cotter, 3/16 x 1-1/4 inch
J 30228 Nut — lock, smooth flange, 3/8 NC distorted thread
K 18592 NUT - hex, 5/8 NC
L 21345 NUT - hex jam, 5/8 NC
M 30829 BOLT - round head, square neck, 5/8 NC x 3-1/2 inch
N 18600 WASHER - flat, 21/32 inch 1.D.
P 18666 NUT - lock, 5/8 NC distorted thread
S 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
T 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
\% 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
~ f REF Indicates where hardware passes through frame member

NOTES: 1.) [f replacing cylinder 32415 (with 5/8” hole in cylinder rod) with cylinder 113834 (with 3/4” hole in cylinder rod) also
order spacer item 34.
2.) When ordering seal kit for double-acting cylinders (item 4 & 14), determine which kit you need as follows: Newer
cylinders 113834 and 118337 are identified by an ID sticker marked with the part no. If your cylinder has this ID
sticker, order seal kit 118157. If there is no ID sticker, order seal kit 21494.



12

DRIVELINE

TO SICKLE —_
DRIVE SHAFT
P.12B

TO COMBINE
ADAPTER OR
WINDROWER

ADAPTER SHAFT
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
- 43701 DRIVELINE - complete, includes items 10 and 11............ccooooiiiii. 1
1 43702 YOKE - leftend, 1-3/167 bore. ... 1
2 30622 CROSS & BEARING KIT ..o, 2
3 NSS YOKE & SHAFT (Order 43708) .......oooiiiiiiiiiiii e 1
4 43705 SHIELD -outer, with decal ..., 1
5 30623 BEARING - shield, consists of two halves (Walterscheid) ........................... 2
32800 BEARING KIT - shield (Weasler) .............oooooiiiiiiieeeeeeeeeee
6 43706 SHIELD = INNEE ...
40496 SHIELD - inner, special (Walterscheid) * ............oooiiiiiiiii e
40497 SHIELD - inner, special (Weasler) *.............ccccoiiiiee e
7 21655 SUPPORT - shield (Walterscheid).................ccooieieee e
8 NSS YOKE & TUBE (order item 11).......oooiiiiiiiiiiiiceeeeeee e,
9 24779 YOKE - spline bore, 1-3/8 x 21 teeth, with slide collar
43709 YOKE - spline bore, 1-3/8 x 21 teeth, clamp type ...........coooeiiiiiiiiin,
30621 YOKE - for keyed shaft.........ccccccorcmmmmiiiniiismrmnninssssssscees s sssssseseseesnas
10 43708 JOINT ASSEMBLY - male half, includes items 1,2,3,4
1M 43707 JOINT ASSEMBLY - female half, includes items 2,5,6
40495 JOINT ASS"Y. - specCial * ......cooiieie e,
A 18908 SCREW - set, square head, cup point, 3/8 NC x 1 inch
B 18664 NUT - hex jam, 3/8 NC

* NOTE: Use with 21 header on JD, NH, CL, MF 860/8450/8460 Combines



12A



12B
DRIVE SHAFT ASSEMBLY

TO DRIVELINE
PAGE 12




DRIVE SHAFT ASSEMBLY

13

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 21861 BUSHING - SPIit tAPer......coiiiiiiiiiiiiee e 1 -102199
2 37118 PULLEY - sicKIe, driVEN ... 1 -102199
3 43426 SHAFT - drive, 21" header...........ooooiiiiiiiiii e 1
43423 SHAFT -drive, 25 ' header. ..o, 1
43424 SHAFT - drive, 30" header..........ooooiiiiiiiiiiii e 1
43425 SHAFT -drive, 36" header...... ..., 1
4 13298 KEY - woodruff, SAE #18 ..o 2
5 21859 BEARING - ball, with collar (qty. =3 for 36") .........ccociiiiiiii, 2
6 30601 FLANGE - DEAMNG ....ciiiiiiiiiiiii e 2
7 21860 FLANGE - bearing, with lube fitting ... 2
8 43437 PLATE - L/H bearing support, OULEr ............cociiiiiiiiieiiiie e 1
9 43433 BRACKET - tightener ... 1
10 43462 PLATE - L/H bearing support, iNNEI ...........cooiiiiiiiieiieecee e 1
11 43443 TUBE - shield, 21" header ..., 1 -102199
49452 TUBE - shield, 21" h@ader .........ccc.coiiiiiiiiii e, 1 102200-
43440 TUBE - shield, 25" header ..o, 1 -102199
49453 TUBE - shield, 25 ' header ..........cc.cooiiiiiiiii e, 1 102200-
43441 TUBE - shield, 30" header ...........ccoooiii e, 1 -102199
49454 TUBE - shield, 30" header .........cccccooiiiiiiiic e, 1 102200-
12 49042 TUBE - shield, 36" header ............coooo i, 1
13 43567 PLATE - R/H bearing SUPPOIT..........eviiiiiiiiiiiieee e 1
14 43569 SHIELD - AriVEIINE ...t 1
15 43660 INSULATOR - rubber, 36' centerbearing ............ccccccooiiiiiiiiiiii, 1 -084450
16 43221 DISC - fIYWNEEI.......eeiiiiiie e 2 -102199
17 49435 PULLEY - SiCKI&, IIVET ......oiiiiiiiiiiiiie e 1 102200-
18 30034 BUSHING - split taper ........ccoveeeeeiieeeeeee e 1 102200-
A 18759 BOLT - hex head, 3/8 NC x 3-1/2 inch, thread full length
D 18598 WASHER - flat, 13/32 inch I.D.
E 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch
H 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
J 21567 BOLT - hex head, 3/8 NC x 3/4 inch
K 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
L 18637 WASHER - lock, 3/8 inch
M 18590 NUT - hex, 3/8 NC
N 20055 BOLT - hex head, 3/8 NC x 2-1/4 inch
P 18669 NUT - lock, 3/8 NC distorted thread
R 21526 BOLT - hex head, 5/16 NC x 1-1/4 inch
~ REF Indicates where hardware passes through frame member.



14

SICKLE AND DRIVE




15

SICKLE AND DRIVE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 28014 SPECIAL SICKLE GUARD -first3 @ leftend..........cc..coooeiiiiiiiiiic, 3
23064 SICKLE GUARD -except 3above ........ccovvveiiiiiiiiieieeeeee e, AR
2 49667 SICKLE ASS'Y. - less head: 21' complete, 25' L/H, 30' L/H & 36' L/H (includes item 29).. 1
3 30696 SCREW -rib neck, #12 NC x 5/8 inCh ... A/R
4 43076 SICKLE ASSEMBLY - right hand, 25' (4 ft. extension).............ccccccoeeeiieennn. 1
43077 SICKLE ASSEMBLY - right hand, 30' (9 ft. extension).............ccccccoeiiiien. 1
43078 SICKLE ASSEMBLY - right hand, 36' (15 ft. extension)...............ccccccoeee 1
5 33955 BAR - splice, 12 hole (not required for 21') ... 1
6 34390 SECTION - sickle, top-serrated..............cccoeeeviiiiiiiiiieceeeeece e, AR
7 34399 SECTION - sickle, left half ... 1
8 34391 SECTION - sickle, right half ... 1
9 49671 SCREW - rib neck, #12 NC x .92 inch (qty. 6 for 21") .....cc.ccoooiiiiiiee 20
10 30669 NUT - lock, #12 NC distorted thread ..............ccccevvvviiiiiiiiiiieieiee AR
11 30852 SCREW - rib neck, #12 NC X 1-1/8 INCh ... 7
12 REF DRIVE - sickle, Se€ NeXt Page..........ooiiiiiiiiiiiic e 1
13 33834 ARM = AFIVE. ... 1
14 REF WASHER - flat, see next page...........cooiiiiiiiiiiiii e 1
15 18648 PIN - cotter, 3/16 X 1-1/4 INCh........ e 1
16 115082 PIN - sickle head (Was 26321).........cccurermrinsemmmnnemnmmnsssnessssssssssssssassns 1
17 21194 FITTING - lubrication, 90° ..........ooiiiiiiii e 1
18 21418 PULLEY = driVEN ....oeiiiiic e 1
19 37835 HEAD ASSEMBLY - sickle (includes items 20 & 21) ........cccoveiiiieiici 1
115321 HEAD ASSEMBLY - sickle (complete), (see page 15A & 15B).......... OPT
20 21866 BEARING - NEEAIE ..o 1
21 37930 SEAL - sickle head (install with lip facing outward) ................ccoccciiiii 1
22 47041 BELT - SICKIE drVE ..o 1 -109919
101398 BELT - sickle drive, notChed. ... 1 109920-
24 49420 GUIDE - sickle, hold-dOWN .........cccccciirrcmrrrrsscerrsssseees e e sessse s e sssmeeenas A/R
50228 GUIDE - sickle, high clearance hold-down (qty. 1 for 21') (may sub 49420) ....... 5 -124499
(used at fourth guard from L/H end and at splice bar (4) if applicable)
25 43965 GUIDE - belt (Was 43631) ....ccoouiiiiiiiiiie et 2
26 34625 TOOL - guard straightening, (ACCESSOIY)........cooviiiiiiiiieiiie e, 1
27 47130 GUIDE - adjustable sickle hold-down, with bolt (Optional)...................... AR
50119 BOLT - hex head, 3/8 NC x 3/4 inch, stainless steel
28 102875 STRAP - reiNfOrCiNg .......oooiiiiiiii it 1
29 49670 BAR - reinforcing, package of 77 ..o 1

B 8218 BOLT - round head, square neck, 7/16 NC x 1-1/2 inch
C 18654 NUT - hex, 7/16 NC

D 30861 BOLT - hex head, 5/8 NF x 2 in Gr. 8

E REF NUT - slotted hex, see next page

F 30922 BOLT - hex head, 5/8 NC x 2-3/4 inch

G 18666 NUT - lock, 5/8 NC distorted thread

H 18592 NUT - hex, 5/8 NC

J 50237 NUT - hex, 3/8 NC, stainless steel

K 50119 BOLT - hex head, 3/8 NC x 3/4 inch, stainless steel

NOTE: For a complete sickle, order:
25' 30' & 36'

2 49667 L/H ASSEMDIY ... ..o 1
4 * RIH ASSEMDIY ..ot 1
5 33955 Bar, SPICE ... 1
6 34390 Section, SICKIE. ... 3
7 34399 Section, left half ... 1
9 49671 SCrEW, F#12 X 1027 ... i 8
10 30669 NUE, TOCK ... e e ee e 8
28 102875 Strap, reiNforCing ..........ooiiii e 1

*Part No. varies by header size. Order appropriate number from Ref. 4 above.




15 A
KNIFE HEAD REPLACEMENT

NOTE: Part # 115321 cast knifehead may be used as an optional replacement
for the model 960 header. The removal of the hold down clip nearest the wobble
box, and the installation of a new sickle pin (#113229 for square shaped wobble
boxes — or - #115082 for round shaped wobble boxes), end half section (#34391
— 27 mm hole spacing), and reinforcement bar (#129329) is required to ensure
correct installation when changing from the original part # 37835 knifehead.

Removal of some knifeback on the left side of the knife may be required when
installing the cast knifehead on the original sickle assembly.

The original sickle assembly can be identified when the knifeback of the sickle
assembly extends past the full sickle section, mounting the end half section on
the left side of the knife.

Because the new end half section is a different dimension, the end half section
on the cast knifehead must be bolted directly to the knifehead itself.

(SEE REPLACEMENT CHART, PG 15 B)




15 B

KNIFE HEAD REPLACEMENT CHART

7/21/2004 REVISED PARTS BULLETIN 98-3
PROD PULL TYPE AUGER HEADERS MULTI CROP DRAPER HEADERS
YEAR | MODEL | 3000/20 |4000|5000/10/20| 910/920/930 |912/922/933 | 932 | 940 942 960 962 970 972 Std.
SK DK | SK DK |[Gss

PARTNO. [21 2530 36| O | 12 14 16|12 14 16 14 16] ALL _ ALL |12 14|12 15 18|12 15 18|21 25 30 36|30 36|15 18 21 25/12 15 18 21 25 30 36
EARLY 29336] F F F
EARLY 327550 O O F
RECENT 32722|F F F F

36015 F
ALL 115121 F
TO 1998 |L/H 34388 FIF|F|[F|F[F|[F|F O O|F F Fl[O O O 0 olooooloooo0o0O0O
1999-00 |L/H 115083 FIF|F|IFIF[F[F|F| F F |0 O|lF F Flo OO 0 oloooolooo0oo00O0O
2001 - ON|L&R 115321 O O 0l0 0O O O| F F |0 0l0O 0O 0[O0 O[O OOO|F FIO O OO|F FFFFFF
TO 1998 |R/H 34895 F F 0 0o 00O 00000000 O0O
1999-00 |R/H 115084 F F F |00 00O 00000000 O0O
TO 1998 37835 FIF[F[F
47960 O 0 olo 00O 0O 0 0[O0 0 0[O0 0O O[O OO O[O 0|00 OO0|OOOOOOO

1997 100501 O 0 0l0o 00O OO F|F|[o|o|o|F|[F|F|o[o[O[O|F[F|F[F|F|[F|F|F|F|F|F|F|F
1998 103705 O 0 olo 00O OO 0 0|0 0 0|0 O O[O O O O|F FIO/O/O O|F F F FF FF
1999-00 113232 O 0 0/0O 0O OO O/0|O[O|O|F|[F|F[O|O/O|O|F[F|F|F|F|F|FIFIFIFIFIF[F

F = Factory Supplied - When used for more than one knifehead for the same product, serial # breaks exist.

O = Optional Use - Some minor modification may be required. An optional knife head MAY not be the preferred head for that unit, but it will fit.
In some cases an optional knifehead may be better than the original, but the cost may be higher.

Note that the 115321 is standard or optional on all headers shown except the 3000 and 4000 series.

With the 115321, use of a 129329 reinforcing bar is suggested on single knife draper headers.

NOTE: 29336 & 32755 will interchange but 32755 is stronger and more expensive.

NOTE: use of the optional knifehead on 960 will require a different half section and mounting of the new half section directly on the knifehead.

NOTE: Use of a cast knifehead may require removal of one of the hold down clips closest to the wobble box (as when 103705 is used on 932)

NOTE: Use of the knifeheads 115321,115083, ...084, etc. will require use of the knifehead pins 113229 or 115082. These pins have a beveled or rounded end that
will not damage the higher interval grease seal used on the latest version of knifeheads. (Earlier knifehead pins may be carefully rounded on the end

and used with the new seals. Caution must be used so sharp edges do not damage lip on the seal.) The old and new 920/930 knifeheads are interchangable
with the grease seal being the only significant difference. The cast knifehead 115321 will be symetrical and may be used on left or right side.




16

SICKLE DRIVE BOX




SICKLE DRIVE BOX

17

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 26320 DRIVE - sickle, complete (with mounting hardware).................ccoccceiiin. 1 see Note 1
2 21417 WASHER - flat, .78 I.D. x 1-5/8 O.D. X 1/8 inch thk. ................ooeiiiiiiin 1
3 18689 NUT - lock, 3/4 inch NC distorted thread ... 1
4 21421 COVER ASSEMBLY -includes items 5 & 6..........coovviviiiiiiiiiiiiieeeiecee, 1
5 30814 SEAL = Ol 1
6 21420 BEARING = NEEAIE ... 1
7 21712 SHAFT = AlIVE....eeiii e 1
8 21512 BEARING = CONE ..o 2
9 21424 NUT - stake, 1-15/16 - 20 hex spiral ..............ccooooiiiiiieeeee e 1
10 21425 VALVE = T€IIET ..o 1
11 21024 FITTING - reducer bushing, 3/8 x 1/8 pipe thread ...............ccccovviiiiinin. 1
12 26319 HOUSING ASSEMBLY - includes items 14, 15 and mounting bolts............ 1
13 21151 PLUG = 3/8 NPT et 1
14 30815 SEAL = Ol 1
15 21513 BEARING - NEEAIE ... 1
17 21514 O-RING = 2-5/8 x 2-7/8 X 1/8 INCh........cooiiiiiiiiiiiiii e 1
18 26318 CAP ASSEMBLY -includes items 20 & 21 ...t 1
20 21516 BEARING = NEEAIE ...t 2
21 21517 SEAL = Ol 1
24 50179 YOKE/HOUSING ASSEMBLY, includes items 25 - 32 (see Notes 1 & 2) ... 1
47988 YOKE/HOUSING ASSEMBLY, includes items 7-9and 25-32............... 1
25 NSS YOKE - output, with bushings (order item 24)............cccccooiiiiiiiiiiiiie 1
26 NSS BUSHING - bronze (orderitem 24) .............ccoooeiiieieieeeee e 2
27 NSS SPINDLE (Order item 24) ........cooviiiiiiiiiiee e 2
28 21519 BEARING = CUD .. 2
29 NSS PLUG - nylon, 7/8 dia. x 1/64 inch thk. (orderitem 24) ...............ccccceiinnn. 2
30 NSS HOUSING - bearing (order item 24)..........coooiiiiiieee e 1
31 21717 WASHER - flat, for 3/4 NC thread (see Note 1).........ccceeiviiiiiiiiiiieci, 1
43981 WASHER - flat, for 7/8 NF thread (see Note 1) .........cooovviiiiiiiiiii, 1
32 5440 NUT - slotted hex, 3/4 NC (see Note 1) ..o 1
1166 NUT - slotted hex, 7/8 NF (see NOte 1).........uvuuviiiiiiiiiiiiiiiiiiiiiieiiieeee 1
33 30269 BOLT - flange head, 5/16 NC x 1inCh ..........ccooiiiiii 6
NSS Not Serviced Separately
NOTES:

1. Starting with 1996 production, a running change is taking place that increases yoke thread size

from 3/4 NC to 7/8 NF.

2. Starting in 1998, stock of 50179 will not be replenished, and will be superseded by 47988 when stock is
depleted.






18 A

DRAPERS
REF DELUXE* ECONOMY* DESCRIPTION QTY SERIAL
DRAPER DRAPER NUMBER
1 21 ft. Double Delivery
49501 49515 DRAPER - left side .......ccvvveeiiiiiieci e 1
49503 49516 DRAPER -right side .........cccociiiiiiiiiiice e 1
25 ft. Double Delivery
49503 49516 DRAPER -left side .......covvveeiiiiiiicc e 1
49504 49517 DRAPER -right side .........ccoooiiiiiiiiiiccc e 1
30 ft. Double Delivery
49505 49518 DRAPER - left side (sub with 100265) ........................ 1
49506 49519 DRAPER - right side (sub with 100266)........................ 1
36 ft. Double Delivery
49507 49520 DRAPER - left side (sub with 100267) ......................... 1
49508 49521 DRAPER - right side (sub with 100268)....................... 1
21 ft. Triple Delivery:
49501 49515 DRAPER -right and left side ............cocooiiiiiiiii 2
25 ft. Triple Delivery:
49503 49516 DRAPER -right and left side ............ccooceeiviiiiiiii 2
30 ft. Triple Delivery:
49505 49518 DRAPER -right and left side ............cocooeiiiiiiii 2
All Triple Delivery Headers:
43182 DRAPER - short deck at R/H end of header................... 1 -82885
49161 43201 DRAPER - short deck at R/H end of header................... 1 82886-
49169 33450 DRAPER - side draper extension piece,
150N, (380 MM) IONG ..o A/R
113939 DRAPER - bulk roll, deluxe** - 150 ft. (45.7 m) (was 43994) A/R
43937 DRAPER - bulk roll, economy* - 75 ft. (22.9 m).......... AR
2 43194 SLAT - connector kit, includes 2 slats & hardware ..... A/R -87955
43469 SLAT - connector kit, includes 2 slats & hardware ..... A/R 87956-
J NSS SCREW - machine, round Phillips head, #10 NC x 1-1/4 inch
L NSS NUT - hex, #10 NC
23589 PACKAGE - hardware, includes 12 each of items J and L
NOTES:

*%

Economy drapers are a lower priced option to the deluxe drapers supplied with a new header. Economy
drapers are friction coated with rubber on both sides. Bulk rolls have no holes and no connector.

Deluxe drapers are standard equipment on new headers. These are skim coated with 0.015 inch thick
rubber on cleat side and friction coated with rubber on side opposite cleats. Bulk rolls have no holes and no
connector.



18 B

DRAPER CARRIER DECKS & SHIFT GROUP




19
DRAPER CARRIER DECKS & SHIFT GROUP

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43475 CARRIER DECK - left, 21" Triple Delivery (TD) & Double Delivery (DD)...... 1 TD- all, DD -94999
49427 CARRIER DECK - left, 21'DD ... 1 95000-
43476 CARRIER DECK - left, 25' TD & DD ..o 1 TD- all, DD -94999
49428 CARRIER DECK - left, 25' DD ..o 1 95000-
43477 CARRIER DECK - left, 30" TD & DD ... 1 TD- all, DD -94999
49429 CARRIER DECK - left, 30" DD ... 1 95000-
43478 CARRIER DECK - left, 36" DD ........ooiiiiieeeeee e 1 -94999
49430 CARRIER DECK - left, 36" DD ......coooiiiiiieee e 1 95000-
43480 CARRIER DECK - right, 21" TD....oooiiiiiiiiiic e 1
43481 CARRIER DECK - right, 25" TD....oooiiiiiiiiie e 1
43482 CARRIER DECK - right, 30" TD.....oooiviiiiiiiiiei e 1
2 43723 SUPPORT - front, 24" (610 mm) - all headers..................ccooeveiiiieiee, 1 TD- all, DD -94999
43724 SUPPORT - front, 63" (1600 mm) - 21" header..............ccocveiviiiiiiiiiecee 2 TD- all, DD -94999
43725 SUPPORT - front, 87" (2210 mm) - 25" header.................ooovvvviiiiiceeee, 2 TD- all, DD -94999
43726 SUPPORT - front, 93" (2365 mm) - allheaders.............ccccoooceiiiiiiiiiie. 1 TD-all, DD -94999
43727 SUPPORT - front, 117" (2970 mm) - 30' header................ccceeovvviiiieeee, 2 TD- all, DD -94999
43728 SUPPORT - front, 153" (3885 mm) - 36' DD header ..............ccccccceevniiennnn. 2 -94999
3 43580 RETAINER - front deck support, used withitem 2...................... see note (1) TD- all, DD -94999
4 43908 FLAP - plastic, "Rice Special" Headers only ..............ccccccoiiiiiiiiiiiiiiee. 1 -94999
5 18600 WASHER - flat, 21/32 inch I.D., "Rice Special" Headers only..... see note (2) -94999
6 43581 PLATE - top guide, left deck, DD Headers only ............cccccoiiiiiiiiiienin, 4 -115999
103495 PLATE - top guide, left deck, DD Headers only ............cccccoovviiiiiiiineiien, 4 116000-
7 43582 GUIDE - top, TD Headers only...........cccooiiiiiiiiiiiec e 4
8 49096 DRAPER SEAL - front, removable - center section - all DD headers .......... 1 95000-
49093 DRAPER SEAL - front, removable - end section - 21' DD header............... 2 95000-
49094 DRAPER SEAL - front, removable - end section - 25' DD header............... 2 95000-
49095 DRAPER SEAL - front, removable - end section - 30' DD header............... 2 95000-
49097 DRAPER SEAL - front, removable - end section - 36' DD header............... 2 95000-
9 49075 RETAINER - draper seal, used withitem 8................c.occeinn. see note (3) 95000-
10 49074 DEFLECTOR - crop - 960 DD headers only ...........ccccooiiiiiiiiiiieeeen, 1 95000-
Deck shift components 11 to 20 - TD Headers only
11 43585 ANCHOR -chain, LIH d€CK.........ooii e, 1
43586 ANCHOR - chain, RIH AECK ..........uueiiiiiiie 1
12 43594 STOP - Chain SUPPOIt... ..o 2 -80299
13 43465 CHAIN - deck shift (includes two of item 14), 21" header............................. 2
43467 CHAIN - deck shift (includes two of item 14), 25' header................c............ 2
43466 CHAIN - deck shift (includes two of item 14), 30' header............................. 2
14 6636 LINK - connector, spring Clip type.........oooviiiiiiiiiie e 4
15 100581 STOP - chain, (Was 43593) ..........oooiiiiiiee e 2
16 43592 STUD -chain @nChor... ... 2
17 43219 WASHER - flat ... 2
18 43011 MOTOR - deck shift, includes item 19 ... 2
123314 SEAL KIT - for motor 43011 (was 101670)
19 2149 KEY - woodruff, SAE #15 ... 2
20 26847 SPROCKET -deck shift ... 2
E 21566 BOLT - hex head, 1/4 NC x 3/4 inch S 21863 BOLT - round hd, square neck, 3/8 NC x 3/4 in
H 18635 WASHER - lock, 1/4 inch T 30228 NUT - lock, smooth flange, 3/8 NC
K 21567 BOLT - hex head, 3/8 NC x 3/4 inch V 18600 WASHER - flat, 21/32 inch |.D.
L 18637 WASHER - lock, 3/8 inch W 18592 NUT - hex, 5/8 NC
N 30042 BOLT - hex head, 1/4 NC x 1-1/4 inch X 21345 NUT - hex jam, 5/8 NC
P 21455 NUT - serrated flange head, 1/4 NC ~ f REF Indicates where hardware passes through
R 19965 BOLT - rnd hd sq nk 3/8 NC x 1 in. frame member.
NOTES:

- Quantities foritem 3: 21 ft. =12, 21 ft. Rice Special =13, 25ft. =14, 30ft. =16, 36ft =20
- Quantities for item 5: 21 ft. Rice Special =2, 25 ft. Rice Special = 3

(1
(2
(3) - Quantities for item 9: 21 ft. =14, 25ft. =17, 30 ft. =18, 36 ft. =22

~—— —



20

DRAPER ROLLERS & TIGHTENER GROUP

SERIAL NO. 82885
AND BELOW




DRAPER ROLLERS & TIGHTENER GROUP

21

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
NOTE: Quantities shown are per deck. For Double Delivery (DD) Headers x 2,
Triple Delivery Headers (TD) x 3 (except as noted for short deck).
1 113962 ROLLER = drive (Was 43513) ..o s ssss s s sss e s s sasssnsssnas s saes 1
101255 ROLLER - drive, with lagging
2 43010 MOTOR - draper drive, with key (item 3) ..o 1
123314 SEAL KIT - for motor 43010 (was 101670)
3 2149 KEY - Woodruff, SAE #15. ... ettt
4 43522 SPACER - motor mounting..............
5 40008 WASHER -flat .......ccccooiiis
6 30550 BEARING - ball, drive roller......
7 43517 SUPPORT - drive roller........c.occooiiiiiiiieiees e
8 43779 LAGGING KIT - includes 3 pieces, one kit per roller.....
9 43320 TUBE - idler roller.........cccoooiiiiiie e 1
10 49056 SHAFT - idler roller ................ w1
11 18898 RING - retaining, external ...... 2 -84450
12 21062 BEARING - ball, idler roller .... 2
13 43523 WASHER -flat ... ... 3
14 37912 SPACER - idler roller ......... w1
15 18671 FITTING - lube, 1/4 NF ...... w1 -84450
21887 FITTING - lube, 1/8 NPT ..........ccne. w1 84451-87955
16 43530 SUPPORT - idler roller, [ong deCKS ...........ccooiiiiiiie et 2
17 43521 SPRING - COMPIESSION .....ocoviiiiiiiiie ettt ettt 2
18 43541 RETAINER - SPIING ...ttt ettt ettt et se e 2 -109919
19 43537 CABLE - tightener, long decks: 21' L/H & R/H, 25' L/H & R/H, 30'DD R/H, 36' L/IH & R/H .1 -109919
49592 CABLE - tightener, long decks: 21' L/H & R/H, 25' L/H & R/H, 30'DD R/H, 36' L/IH & R/H . 1 109920-
43538 CABLE - draper tightener, long decks: 30'TD L/H & R/H, 30DD L/H ... 1 -109919
49593 CABLE - draper tightener, long decks: 30'TD L/H & R/H, 30'DD L/H........cccccvvinmninnnns 1 109920-
20 43544 ARM - draper tightener, long decks, includes item 29 ... e 1 -108199
43542 ARM - draper tightener, long decks, incl. item 29 ............... e 1 108200-
21 43556 ANCHOR - draper tightener..............cccccooveiiinen o
22 22072 WASHER -flat .......cccccooiiins w1
23 43558 BOLT - draper tightener 1
24 43540 STOP -deck, TD headersonly...............c..ccuoe... a1
25 43527 SUPPORT - idler roller, TD header shortdeck ..............ccccovveeeen.. e, 2
26 43562 ARM - draper tightener, TD header short deck, includes item 29..... e 1 -109919
49596 ARM - draper tightener, TD header short deck, includes item 29..... e 1 109920-
27 43536 CABLE - draper tightener, TD header short deck ................ccccooviiiiiiiiiciiie e 1 -109919
49591 CABLE - draper tightener, TD header short deck ................ccccoooviiiiiiiiicice e 1 109920-
28 40729 SUPPORT - brace, long deck idler rollers (See Note 1 below) ..... SRR 1
29 43550 NUT = SPECIAL.....coiiiiiiiiiie e A
30 37419 TUBE - idlerroller........c.ccociviiiiiiiiieen, A -82885
31 43526 SHAFT - idler roller (See Note 2 below) 1 -82885
32 6596 BEARING - ball, idIEr FOIET ..ot 2 -82885
33 37916 GUIDE / BEARING RETAINER - idler roller, back end........ e 1 -82885
34 33001 BEARING RETAINER - idler roller, front end e 1 -82885
35 37803 WASHER - formed.........ccoccoooiiiiii e 2 -82885
36 43528 SUPPORT - idler roller..........ooiiiiie et w1 -82885
37 40728 SUPPORT - bracket, long deck idler rollers (See Note 1 below)...... SRR 1
39 43219 WASHER - flat ..o w2 109920-
40 49209 CLAMP = CaDIE ...ttt ettt ettt et eeee s 2 109920-
H 30940 SETSCREW - 3/8 NC x 5/16 inch R 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch
J 30941 SETSCREW - through bore S 18666 NUT - lock, 5/8 NC distorted thread
3/8 NC x 3/16 inch T 21575 BOLT - hex head, 1/2 NC x 1 inch
K 21561 BOLT - hex hd, 3/8 NC x 1-1/2 inch u 18697 NUT - lock, 1/2 NC distorted thread
L 30228 NUT - lock, smooth flange, 3/8 NC \Y 19965 BOLT - rnd hd, sq nk, 3/8 NC x 1"
M 21447 BOLT - large flange hd, 3/8 NC x 1"
N 21863 BOLT - rd. hd, sq. nk, 3/8 NC x 3/4" ~ f REF Indicates where hardware passes through
P 21941 * NUT - hex jam, 5/8 NC frame member.
NOTES:

(1) - Items 28 and 37 are used with the following combines and are supplied with the combine adapter:
Case IH, Gleaner, New Holland TR, and MF 8570.
(2) - If replacement shaft 43526 is not available, substitute shaft 43534 plus nuts 21941 (2).

* - Idler roller on units with serial number 82885 and below may be updated to revised design by ordering all items marked *



REEL DRIVE & SUPPORT ARMS




REEL DRIVE & SUPPORT ARMS

23

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 37948 ARM - 1€l SUPPOIt ... 2
2 19958 PIN - clevis, 5/8 dia. X 3-1/4 INCh ... 2
3 26446 BRACE - diagonal ...........ooiiiiiiiiiii e 2
4 8640 SPACER - tUDE ..o 2
5 37336 SUPPORT -reel prop, left..........ooo e 1
103497 SUPPORT —reel prop, right..........cooooiiii e 1
6 37919 SUPPORT -reel (qty 20N 36 L) ... 1
7 37869 SUPPORT - reel drive (includes items 9 & 10) ... 1
8 37866 SCREW - reel position (30N 36") .......oooiiiiiiieeeeeeeee e 2
9 21545 RING - retaining, internal............coooiiiii e 2
10 7900 BEARING = CUD ..ot 2
11 7910 BEARING = CONE ... 2
12 33532 SHAFT - 1@l AriVE......ooiiiiii e 1
13 103366 KEY -reel drive shaft.............ccciii 1
14 19681 WASHER - flat ... 2
15 26848 SPROCKET - driven, 21, 25 & 30 ft. ...oooiiiiii e 1
33003 SPROCKET - driven, 36 fl........cccooiiii e 1
16 16235 WASHER - flat ... 1
17 26847 SPROCKET - drive, hydraulic Mmotor............ccoooiiiiiiiieeeee e 1
18 43219 WASHER - flat ... 1
19 20117 CHAIN - roller, #60 X 40 lINKS ........cooiiiiiiiie e 1
20 18648 PIN - cotter, 3/16 X 1-1/4 INCh........ccciiii e 6
21 47167 SHIELD - reel drive, 21,25 & 30" ......oooiiiiiie e 1
33010 SHIELD - reel drive, 36 ft. ... 1
22 43464 SHIM - reel drive sprocket (nominal quantity 4) ........................... A/R
23 19809 PIN - clevis, 172 dia. X 2 INCh ......ooiiiiiiii e 2
24 37851 ARM - center reel support, 36 ft. ... 1
25 18629 PIN - clevis, 3/4 dia. X 3-3/4 INCH ..o 1
26 33265 HUB - with clevis, 36 ft. (1/2" holes in CleVvis) ..........cccccovvviiiiiiiiiiie, 1 -109919
49629 HUB - with clevis, 36 ft. (3/4" holes inClevis) ...............cooveviiiiiii 1 109920-
27 37885 SUPPORT -reel prop, 36" CeNter.........ccvvvviiiiiiiieeeee e 1
28 47154 REEL DRIVE ASSEMBLY - with motor - 21, 25 & 30' (except Rice Sp.)..... 1
47155 REEL DRIVE ASSEMBLY - with motor - Rice Specialonly ......................... 1
29 49087 SUPPORT - reel slope enhancement, Rice Special Headers...................... 1
30 49080 EXTENSION - single acting cylinder.............ccccooviiiiiee 1
49081 EXTENSION - double acting cylinder.............cccccooiiiiiiiiii e 1
31 43326 PIN - cylinder eXtension.................coooiiiii e 2
32 22070 WASHER - flat ... 4
33 101292 RETAINER - reel brace ..o 2
A 21581 BOLT - hex head, 1/2 NC x 3-1/2 inch
B 18638 WASHER - lock, 1/2 inch
c 18697 NUT - lock, 1/2 NC distorted thread
D 21582 BOLT - hex head, 5/8 NC x 1-3/4 inch
E 18600 WASHER - flat, 21/32 inch I.D.
F 21821 BOLT - flange head, 3/8 NC x 3/4 inch
G 5512 NUT - slotted, 3/4 NF
H 18639 WASHER - lock, 5/8 inch
J 18592 NUT - hex, 5/8 NC
K 30035 BOLT - hex head, 3/8 NC x 2-3/4 inch
L 30228 NUT - lock, smooth flange 3/8 NC distorted thread
M 21589 BOLT - hex head, 1/2 NC x 4 inch
N 21566 BOLT - hex head, 1/4 NC x 3/4 inch
P 21406 BOLT - hex head, 5/8 NC x 3-1/2 inch
Q 18635 WASHER - lock, 1/4 inch
R 21345 NUT - hex jam, 5/8 NC
S 21476 BOLT - round head, square neck, 1/4 NC x 3/4 inch
T 21455 NUT - serrated flange lock, 1/4 NC
U 20077 BOLT - hex head, 3/8 NC x 1 inch
v 18637 WASHER - lock, 3/8 inch
W 21584 BOLT - hex head, 5/8 NC x 2-1/2 inch
X 18666 NUT - lock, 5/8 NC distorted thread
Y 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
z 18591 NUT - hex, 1/2 NC



24

BAT REEL




25

BAT REEL
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43114 TUBE -reel, 21 (S€e NOtE 2) ..o, 1 -103519
49471 TUBE - T€EI, 21" ..o 1 103520-
43118 TUBE -reel, 25' (S€e NOE 2)...cveemeeiiiieeee e, 1 -103519
49458 TUBE - T€EI, 25" ..o oo 1 103520-
43119 TUBE -reel, 30" (SEE NOE 2)...cvneeeeiieieeeee e, 1 -103519
49459 TUBE - 1€EI, B0 .. oo 1 103520-
43113 TUBE - L/Hreel, 36" (SEE€ NOLE 2) ....ooooeiiiiieeeeeee e, 1 -103519
49470 TUBE - LIH 1€, 36" ..o 1 103520-
2 43122 TUBE -R/H reel, 36" (SEE NOE 2) ...ooooeiiiiieeeee e, 1 -103519
49468 TUBE - R/H reel, 36' (1/2" holes in clevis)...............ccccocc..... 1  103520-109919
49633 TUBE - R/H reel, 36' (3/4" holes in CIeVIS).............cooovviiiiiiiieiiee e, 1 109920-
3 32200 BLOCK - connector, 36" ONIY .........cc.oviiiiiiiiiiiiec e 1
4 32202 SPACER - 36' only, used with 1/2" hardware.................coccccoeviiiiiiiiic 2 -109919
5 43147 SUPPORT - reel, includes lube fitting 18671 (qty. 2 for 36') ...........cccveeeen. 1 -103519
6 35694 BUSHING - reel support (qty. 2 fOr 36")......cooiiiiiiiiiiieiieeee e 1
7 43154 HOOK - retaining (qty. 2 for 38').......oooiiiiiiiiiiieeeee e 1 -103519
8 27160 WASHER - flat (qty. 2 for 36") .......ooiiiie e, 1
9 43145 ARM -1 €I ... see note (1)
10 43107 BAT - 18I, 210 e 5
43108 BAT - 1€, 25" ..o e 5
43109 BAT - 1€l B0 . oL 5
43106 BAT = TEI, 3B ... oo 10
11 40110 SHIELD - reel end (qty. 20 fOr 36") .......oooviiiiiiiiee e, 10
12 26710 REFLECTOR -reel end (qty. 2 for 36') ........coovveiiiiiieiiiiieeeciee e 1
13 18671 FITTING = TUDE ..o 1
21010 FITTING - lube, 90°, 36" R/H ONIY.......coiiiiiiiiiiiiiiiieeeee e 1
15 49476 SUPPORT - reel, includes lube fitting 18671 (qty. 2 for 36") ..........cccovveeenne. 1 103520-
A 21581 BOLT - hex head, 1/72 NC X 3-1/2INCh ... -109919
30896 BOLT - hex head, 3/4 NC X 3-1/2iNCh .........ooooiiiiiiiiii e 109920-
D 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
E 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch - 21' & 36'
21484 BOLT - round head, square neck, 3/8 NC x 1-1/2 inch - 25' & 30'
G 30693 BOLT - flange head, 3/8 NC x 1/2 inch
H 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
J 18697 NUT - lock 1/2 NC distorted thread ............cccevvvviiiiiiiiiiiiii -109919
102636 NUT — side lock 3/4 NC distorted thread..............ccccooviiiiiiii 109920-
K 18600 WASHER - flat, 21/32 inch I.D.
L 21587 BOLT - hex head, 5/8 NC x 2 inch
NOTE (1) Reel arm quantity: 21'=25/25'=30/30'=35/36'=50
NOTE (2) May substitute new tube (those indicated Serial No. 103520-) with the following

modifications:

Also order ITEM 15 49476 and hardware Kand L. OR

Drill 0.66" hole in existing ITEM 5, beside rectangular slot but centered on the tube
component of support weldment. Order new hardware K and L.



26

30' & 36' Headers: Gauge Wheels with Transport Option
LEFT WHEEL SUPPORT, HITCH & ELECTRICAL




30' & 36' Headers: Gauge Wheels with Transport Option
LEFT WHEEL SUPPORT, HITCH & ELECTRICAL

NOTES: - For standard Gauge Wheel package (no transport option), see page 28.

For wheel components see page 27A & 27B.

27

Identify the production year of the transport package by checking the design of the right wheel beam

(page 27A & 27B)
REF PART DESCRIPTION QTY PROD'N
NUMBER YEAR
1 43796 SUPPORT - left wheel, with decals (not exactly as shown) ......................... 1992
43930 SUPPORT - left wheel, with decals (not exactly as shown) ........................ 1993
49102 SUPPORT - left wheel, with decals & lube fitting ................ccccooiiii 1994 & up
2 35694 BUSHING - PIaStiC........oooiiiiiiie e
3 49060 TUBE - Wheel SUPPOIT ...t 1994 & up
4 49065 SUPPORT = SPIING ...ttt 1994 & up
5 37442 SPRING - extension [qty. 4 (2 per side) for 36’ headers with a.....................
pick up reel in combination with the model 960 combine adapter]
6 49063 PIN - frONt . 1994 & up
7 18609 PIN - cotter, 174 X 2 INCN ..ot 1994 & up
8 43804 SPINDLE - left Wheel..........ooii e 1992
43951 SPINDLE - left WhE€l.........voiiiiiiiiiee e 1993 & up
9 43975 RETAINER - spindle........ooooi e 1993 & up
10 43826 PIN - L (quantity 2 for '92 Production) .............coceiiiiiiiiiiic e
11 13125 PIN = Nl Lo
12 43828 HITCH - with decals & transport chain ..............ccooooi,
13 43982 RETAINER - hitch storage ... 1993 & up
14 24750 WASHER - TUBDET ..., 1993 & up
15 43838 HARNESS - wiring, hitch section, incl. 7-pole plug & 4-way connector........
16 43841 HARNESS - wiring, header section, includes 4-way connector ...................
17 43842 SUPPORT -red light ...
18 21402 LIGHT = F&A ..o
19 16539 LIGHT = @MDBEI ..o
20 43711 GUARD -amber ight ..........oooiiiiiiic e
21 21763 FASTENER - plastic tie, 7-1/20INCh ..............ccooiiieeee
22 30753 FASTENER - plastic tie, 14-1/2inCh .............ccociiiiii
23 30710 [ I A oo ] =
24 30461 RECEPTACLE - 7 pole, for towing vehicle..............ccccoooiiiiiiiiii,
25 31061 CONNECTOR KIT - harness, includes male and female connectors..........
26 43970 SUPPORT = SPINAIE ..o 1993
27 37882 TUBE - wheel support (not exactly as shown) .............ccooeeiiiiiiiieiiiice, 1992
43978 TUBE - Wheel SUPPOIT ...t 1993
28 43972 BAR - SPINAIE KEEPET ... 1993
29 101335 BRACKET - tube SUPPOIt ...t 108212-
30 101334 BRACKET - tube support (welded) ..............coooiiiiiiiieeeeeee e 108212-
31 18671 FITTING = TUDE ... 110100-
A 18666 NUT - lock, 5/8 NC distorted thread
B 21583 BOLT - hex head, 5/8 NC x 3 inch
C 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
D 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
E 18638 WASHER - lock, 1/2 inch I.D.
F 6771 NUT - hex, 1/2 NF
G 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
H 21560 BOLT - hex head, 1/72 NC X 3iNCh ... -108211
21491 BOLT - hex head, 1/72 NC X 1-1/4iNCh .........oooiiiiiiiiicce 108212-
J 18697 NUT - lock, 1/2 NC distorted thread
K 21406 BOLT - hex head, 5/8 NC x 3 1/2 inch
L 21066 BOLT - round head, square neck, 1/2 NC x 1 inch



27 A

30' & 36' Headers: Gauge Wheels with Transport Option
RIGHT WHEEL SUPPORT & WHEEL COMPONENTS




NOTES: - For standard Gauge Wheel package (no transport option), see page 28.

30' & 36' Headers: Gauge Wheels with Transport Option
RIGHT WHEEL SUPPORT & WHEEL COMPONENTS

27 B

- For parts common to both left and right wheel supports, but not shown here, see page 26 & 27.

- |dentify the production year of the transport package by checking the design of the right wheel beam:
1992 - Wheel beam has welded upper shaft (see item 25).
1993 - Wheel beam has welded square pads (see item 26). Upper shaft is a bolt-on piece (item 27).
1994 & up - Wheel beam has welded upper shaft and two support plates (see item 2).

- If replacing 1993 brace bar (with welded pin), order items 18, 19, 20, 21 & 22.

REF PART DESCRIPTION QTY PROD'N
NUMBER YEAR
1 43791 SUPPORT - right wheels, with decals (not exactly as shown).................... 1 1992
49031 SUPPORT - right wheels, with decals (not exactly as shown).................... 1 1993
49121 SUPPORT - right wheels, with decal & lube fitting............c..cccooeii 1 1994 & up
2 49135 BEAM - axle, right Wheels ... 1 1994 & up
3 43633 PIN - L, With rOIlL PIN ... 2
4 30517 BEARING - cone, with seal ... 3
5 30521 HUB - with bearing cups, itemMs 6 & 7..........oooiiiiiiii e 3
6 30516 BEARING - CUP, INNET ..o 3
7 7900 BEARING - CUP, OULET ... 3
8 21376 BEARING = CONE ... 3
9 21540 WASHER -flat, hardened ... 3
10 5512 NUT - hexslotted, 3/4 NF ... 3
11 18648 PIN = GOt .o 3
12 30520 CAP = dUSE ..o 3
13 30758 WHEEL -6 bolt, 14 X 8 KB .....ooeeiiiiioeeeeeeeeee e 3
14 21719 BOLT - WhEEI ... 18
15 30991 TIRE - tube type, 9.5L-14, 8 ply I1 Rib Implement ...................ocoeeiiii 3
16 30827 TUBE = NNET ..o, 3
17 49654 SUPPORT - R/H wheel beam, cutterbarend....................cccccoiiiiiii i, 1 1994 & up
18 49653 BAR - brace, R/H wheel beam, cutterbar end (see Note above) ................. 1 1993 & up
19 49154 RETAINER -brace bar..............oooiiiiiie e 1 1993 & up
20 49157 ANCHOR - cutterbar, brace bar...........ccooo oo 1 1993 & up
21 49146 BAR = IOCKING . .....oiiiiiiiiii e 1 1993 & up
22 13125 PIN - @l e 3
23 43822 SUPPORT - R/H wheel beam, cutterbarend....................cccccoiiiiiii, 1 1992
24 43825 BAR - brace, R/H wheel beam, cutterbarend ..., 1 1992
25 43809 BEAM - axle, right Wheels ... 1 1992
26 43954 BEAM - axle, right Wheels ... 1 1993
27 49026 SHAFT - upper, with support plates (bolt-on)..................cccooviiiiiii 1 1993
28 43634 PIN - L, beam retainer.........ccooooo e 1 1993
29 43940 RETAINER = SUPPOIt ... ..ooiiiieeeecee e 1 1993
30 43950 U-CHANNEL - cutterbar support.............ooviiiiiiiieeeeeee e 1 1993
31 49013 SUPPORT - R/H wheel beam, cutterbarend...................ccccccoiiiiiii i, 1 1993
A 18697 NUT - lock, 1/2 NC distorted thread
B 21560 BOLT - hex head, 1/2 NC x 3 inch
C 21586 BOLT - hex head, 5/8 NC x 6 inch
D 18639 WASHER - lock, 5/8
E 18666 NUT - lock, 5/8 NC distorted thread
F 21468 BOLT - round head, square neck, 7/16 NC x 1-3/4 inch
G 18654 NUT - hex, 7/16 NC
H 50147 BOLT - round head, square neck, 5/8 NC x 5-1/2 inch
J 18600 WASHER - flat, 21/32 inch |.D.
K 18592 NUT - hex, 5/8 NC
L 30387 BOLT - hex head, 3/4 NC x 6-1/2 inch
M 18689 NUT - lock, 3/4 NC distorted thread
N 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch



28

30' & 36' Headers
GAUGE WHEELS




29
30' & 36' Headers
GAUGE WHEELS

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

NOTE: For Gauge Wheel / Transport option, see page 26 to 27B.

1 37872 SUPPORT - gauge wheel, less spindle............ccccooiiiiiiiiiiiiiie e 2 -86399
49048 SUPPORT - gauge wheel, less spindle............c.cccooiiiiiiiiiiiiie 2 86400-103519
49072 SUPPORT - gauge wheel, with welded spindle as shown ........................... 1 103520-
49073 SUPPORT - gauge wheel, with welded spindle opposite side...................... 1 103520-
2 35694 BUSHING - PIaSiC.......ooooiiiiiee e 4
3 37882 TUBE = PIVO ..ot 2 -82885
43978 TUBE - PIVOL ..o 2 82886-86399
4 37442 SPRING - extension [qty. 4 (2 per side) for 36’ headers with a ................... 2
pick up reel in combination with the model 960 combine adapter]
5 37889 SPINDLE - gauge Wheel..........cccoooiiiiiiiii e 2 -103519
6 4453 HUB - With DEaring CUPS........c.uviiiiiiiiii e 2
7 7900 BEARING - CUP, INNET ..o 2
8 7909 BEARING - CUP, OULET ......ooiiiiiiiiiiiiiie e 2
9 7910 BEARING - cone, with seal ... 2
10 7920 BEARING = CONE ..o 2
11 18601 WASHER - flat, 13/16 inCh I.D. ..o, 2
12 5512 NUT - slotted hex, 3/4 iNCh NF ... 2
13 18648 PIN - cotter, 3/16 X 1-1/4 INCh......... e 2
14 11529 CAP = AUSE ... 2
15 4454 WHEEL - 4 DOIt.... .o 2
102186 WHEEL - 4 bolt, with valve stem protector...................ocooo OPT
16 4231 TIRE-6.70x 15 1 ribimplement ...........cccooiiii e, 2
50212 TIRE - 205-75 R15-SL2 radial...........cccccooiiiiiiiiiiciceceeee e OPT
17 21153 STEM- VaIVE ... 2
18 21719 BOLT-WHEEI ..o 8
19 43633 PIN-lock, With roll PiN ..o 2
20 49060 TUBE = PIVO ..o 2 86400-
21 49065 SUPPORT = SPIING ...ttt 2 86400-
22 49063 PIN = frONE .o e 2 86400-
23 18609 PIN -cotter, 1/4 X 2 INCN ... 4 86400-
24 101335 BRACKET - tUb& SUPPOIT .......vviiiiiiiiiiecceiiie e 4 108212-
25 101334 BRACKET - tube support (welded) ..............ooooiiiiieeeeeeee e 4 108212-
26 18671 FITTING = TUDE ... 2 110100-
A 21066 BOLT- round head, square neck, 1/2 NC x 1 inch
B 18697 NUT- lock, 1/2 NC distorted thread
C 21102 BOLT- hex head, 3/8 NC x 2-1/2 inch
E 30228 NUT- smooth flange, 3/8 NC distorted thread
H 21583 BOLT - hex head, 5/8 NC x 3 inch
J 18666 NUT - lock, 5/8 NC distorted thread
K 21560 BOLT - hex head, 1/72 NC X 3iNCh .......occcoiiiiiiiiiice e, -108211
21491 BOLT - hex head, 1/2 NC X 1-1/4INCh .....oooiiiiiiiiie e, 108212-

L 18697 NUT - lock, 1/2 NC distorted thread



30

SKID SHOES

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
. C 1359 KIT- two skid shoes, complete (Available through WholeGoods only)
1 49461 SHOE- skid, adjustable ..............cccoooviiiii 2
2 43195 SUPPORT- front, skid ShO€ ..........oiiiiee e, 4
3 49465 ANGLE - r€ar SUPPOIT........oiiiiiieiiii ettt 2
4 49460 SHOE - skid, adjustable - with rear support angle & hardware..................... 2
(replaces shoe with welded supports at both ends of welded angle)
A 21468 BOLT- round head, square neck, 7/16 NC x 1-3/4 inch
B 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch
C 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
TERRACE SKID SHOE: RICE SPECIAL HEADERS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
B 2502 MOUNTING KIT - terrace skid shoe, modifies adapter frame to accept shoe -94555
(Available through WholeGoods only.) (Does not include shoe.)
(Not required for serial number 94556 and up)
3 43891 SHOE -terrace SKid .............oooiiiiiiiiii e 1
L 18523 BOLT - round head, square neck, 5/8 NC x 1-1/2 inch
N 18666 NUT - lock, 5/8 NC distorted thread

~ f REF Indicates where hardware passes through adapter frame.



31

Models 7000 & 9000 Windrower / 9030 Tractor Center Mount Adapter
WINDROWER ADAPTER GROUP

~
/
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
* B 2300 Windrower Adapter Driveline & Linkage Supports
1 43286 SHAFT - driveline adapter..............cccooiiii e 1
2 43770 SUPPORT - @dapter........cooiiiiii i 1
3 43777 SHIELD - Shaft ... 2
4 21936 BEARING - ball, with COllar..................coooiiiiiiii e 2
5 30602 FLANGE - D AMNG ... cii it 2
6 30603 FLANGE - bearing, with lube fitting ..............cccooiiii 2
7 1246 WASHER - flat, 9030 Center Mount Adapter only.............cccccoiviiiiniiinee 1
8 43301 SUPPORT - linkage adapter, lowerleg............ccocoiiiiiiiiiiiiii e 2
9 40245 HOSE - draper pressure (replaces hose at tractor or adapter L/H leg)........ 1
10 43626 HOSE - reel lift, (attach to hydraulic line at header L/IH leg)......................... 1
11 30442 COUPLER - q.d. female, 1/4 NPT - attach to header reel lift hose............... 1
50083 O-RING - for coupler 30442
12 21876 PLUG = USE. ...t 1
H 20077 BOLT - hex head, 3/8 NC x 1 inch
J 18637 WASHER - lock, 3/8 inch
K 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
L 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
M 18666 NUT - lock, 5/8 NC distorted thread



32

960 Header to 7000 Tractor

ADAPTER




960 Header to 7000 Tractor

33

ADAPTER
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 43729 ADAPTER - linkage, with decal............ccccoiiiiiii

2 42498 PAD = TUDDET ...

3 44575 PLATE = COVEI ..ot

4 11695 WASHER - flat ...,

5 43742 BUSHING ASSEMBLY -includes tem 6 .............cocoiiiiiiiiiieee,

6 38489 BUSHING = TUDDE ...

7 37618 RETAINER - BUShING .....ooiiii e

8 37616 PIN - SPring retaiNer ........ooiiiii e

9 13125 PIN = D@l Lo
10 32275 PIN - 160 FetaiNer ... ..ooiiiii e
11 43746 SUPPORT - h€adEr ...t
12 43633 PIN - lock, With roll pin ... ..o
13 42684 SUPPORT - deck shift switch (Triple Delivery only).........ccccccoovvieeiiiieann.
14 42430 HARNESS - wiring, deck shift switch (Triple Delivery only) ..................c......
15 42257 SWITCH - deck shift, mounts to side console in cab (TD only)...................
16 44612 DECAL - DANGER, header lift cylinder Stops ..........cccoviviiiiiiiiiec,

A 30266 BOLT - round head, square neck, 1/2 NC x 3 inch

B 18697 NUT - lock, 1/2 NC distorted thread

C 21474 BOLT - round head, square neck, 1/2 NC x 2 inch

D 18591 NUT - hex, 1/2 NC

E 30015 BOLT - hex head, 5/8 NC x 7 inch

F 18639 WASHER - lock, 5/8 inch

G 18592 NUT - hex, 5/8 NC

H 21469 BOLT - round head, square neck, 1/2 NC x 1-1/2 inch



34

960 Header to 7000 Tractor
AUXILIARY FLOAT SPRING

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 33288 ANCHOR ... 2

2 34651 BALL ... 2

3 21540 WASHER - hardened ... 2

4 34650 FLANGE - bearing, with lube fitting ..............cccooiiii 2

5 21299 FITTING = TUDE ... 2

6 24934 DRAWBOLT = SPIING .....oviiiiiiiiiieeeeiiie et 2

7 33275 INSERT — 2-1/4 inch O.D. SPring .......ccoooiviiiiiiiiiiieeeeee e see note (1)
24322 INSERT — 3-3/4 inch O.D. SPring .......ccoooveiiiiiiiiieee e see note (1)

8 33276 TUBE - for 2-1/4 inch O.D. Spring ........ccooviiiiiiiiieeieeee e see note (1)
24536 TUBE - for 3-3/4 inch O.D. Spring .........ccoooiiiiiiiieieeee see note (1)

9 24319 SPRING = 2-1/4inch O.D. ... see note (1)
24320 SPRING = 3-3/4inCh O.D. .....oocooiiiiiiiiceee e, see note (1)

A 21378 NUT - hex jam, 3/4 NC

B 21575 BOLT - hex head, 1/2 NC x 1 inch

C 18697 NUT - lock, 1/2 NC distorted thread

D 30267 BOLT - hex head, 1/2 NC x 6 inch

E 21558 BOLT - hex head, 5/16 NC x 3/4 inch

F 18636 WASHER - lock, 5/16 inch

G 18589 NUT - hex, 5/16 NC

H 18798 WASHER - flat, 7/32 inch I.D.

NOTES:
(1) -21', 25', & 30" headers take 2-1/4" spring on L/H side and 3-3/4" spring on R/H side.
36' header takes 3-3/4" spring on both sides.



960 Header to 7000 Tractor
DRIVELINE

35

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30621 YOKE - clamp, tractor end ...........coooomeiiiiiiiiie e 1
2 30622 CROSS & BEARING KIT ..., 2
3 NSS YOKE & SHAFT (order item 10).......c..ovviiiiiiiiiie e 1
4 34362 SHIELD - outer, with decal ..., 1
5 30623 BEARING - shield, consists of two halves..............cccccooiiiiii 2
6 30619 SHIELD = INNEI ... 1
7 30167 SUPPORT - Shi€ld . ..o 1
8 NSS YOKE & TUBE - (orderitem 11)......oooiiee e, 1
9 24779 YOKE - spline bore, 1-3/8 x 21 teeth, with slide collar ................................ 1
43709 YOKE - spline bore, 1-3/8 x 21 teeth, clamp type .........c.cccooiiiiiiinene, OPT
10 34366 JOINT ASSEMBLY - male half, includes items 1,2,34,5............................. 1
11 24795 JOINT ASSEMBLY - female half, includes items 2,5,6,7,8,9...................... 1
24776 DRIVELINE - complete, includes items 10 and 11...........cccoooiiiiiiiin. 1
A 21880 BOLT - hex head, 1/2 NC x 2-3/4 inch
B 18638 WASHER - lock, 1/2 inch
C 18591 NUT - hex, 1/2 NC



36

Combine Adapter
FRAME & FLOAT ASSEMBLY




37

Combine Adapter
FRAME & FLOAT ASSEMBLY
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 37661 FRAME- adapter, JD ........coooeeeeee e 1 -91999
40880 FRAME- @dapter, JD ........oooiiiiiiiiiiiee e 1 92000-
40220 FRAME- adapter, CASE IH & MF 8570 ........cccooooiiiiiiieeeee e 1 -91999
40881 FRAME- adapter, CASE IH & MF 8570 ........cccccovviiiiiiiiiiieie e 1 92000-
40031 FRAME- adapter, GLEANER ..............coooiiiiiee e 1 -91999
40882 FRAME- adapter, GLEANER ..............cooiiiiiieec e 1 92000-
40440 FRAME- adapter, NEW HOLLAND TR & TX......coooiiiiiiieieeeeeeeeee 1 -91999
40885 FRAME- adapter, NEW HOLLAND TR & TX......oooiiiiiiiiiiiiiiieeeeiieee 1 92000-
40525 FRAME- adapter, CLAAS & MF 8450/8460 ...........c...ccooeveeiiiieieeeeee 1 -91999
40884 FRAME- adapter, CLAAS & MF 8450/8460 ...............ccooovvviiiiiieiiiiiieciie, 1 92000-
40713 FRAME- adapter, MF 860 ..............cooiiiiieieeeee e 1 -91999
40883 FRAME- adapter, MF 860 ............ccccooiiiiiiiiiiiiee e 1 92000-
2 37453 SPRING- 1€af, tOP ... .o 2
3 37454 SPRING- leaf, SECONA ... ..o 2
4 37457 SPRING- leaf, third............coooii e 2
5 37455 SPRING- leaf, fourth ... 2
6 37456 SPRING- leaf, fifth ... 2
7 37940 RETAINER - float [0CK=0UL.............uuueiiii e 2
8 37547 RETAINER-fIOAt ... 2
9 36011 PIVOT= SPIING. ..ottt 2
10 21540 WASHER-flat, hardened ... 2
11 37554 ARM-TAAIUS ..o 2
12 40380 PIN-radius arm, [OWET....... ..o 2
14 37551 BUSHING- PIASHIC. .....coiiiiiiiiiiiiiii e 8
15 20312 PIN- clevis, 3/4 X 3-1/4 INCN ... 4
16 37520 FRAME- flOAt. ... ... 1
17 30464 PIN- clevis, 3/4 X 2-3/4 INCN ... 2
18 37610 ARME- float INK ... 2
19 37541 ANGLE- frONt . ..o 2 -88999
40768 RETAINER = froNnt. .. .o 2 89000-
20 26878 PAD- TUDDET ..o 2
21 37532 RETAINER- spring, froNt............ooiiiiiiiii e 2 -88999
40770 RETAINER- spring, front...........oooiiiiiiiii e 2 89000-
22 37388 SPRING- extension, float-hook ends ... 2 -88999
40766 SPRING- extension, float - closed ends..............coooomiiiiiiiii 2 89000-
23 34019 INSERT = SPIING ..oiiiieiiiiiiee ettt 4 89000-
24 40767 CLEVIS - rear spring mount, with bolt.................ccoooii, 2 89000-
25 50176 PIN - Clevis, 5/8 X 1 INCH ... ... 2 89000-
27 37775 BAR-TINK ..o 2
28 37566 PAN- lower, JD, NH-TX, CL, MF 860/8450/8460...........ccccccvvvvieeiiiiinaee.. 1 -91999
40779 PAN- lower, JD, NH-TX, CL, MF 860/8450/8460............cccccccvvviiiiiiiiinnnn. 1 92000-
37567 PAN- lower, C-IH, GL, NH-TR, MF 8570............uuiiiiiiii 1 -91999
40780 PAN- lower, C-IH, GL, NH-TR, MF 8570.........c.ccooiiiiiiiiieieciieeee 1 92000-
29 37574 WASHER- SPECIAI.........oooiiiiiiiiiiiii e, 2
30 37635 CLEVIS- adjusting, guard angle JD & NH ...........ccooviiiiiiiiic 2
40089 CLEVIS- adjusting, guard angle C-IH, GL, MF, CL..............ccccoooiiiiiiin 2
31 37637 LOCK- guard angle, not required for CLAAS, MF 860/8450/8460................ 2
32 30463 PIN-clevis, 3/4 X 2-1/14 INCh.......ooooo e 2
33 13125 PIN- QI e 2
37 4761 WASHER = flat ..o 2
38 37647 ADJUSTER- chain case height, JD............cccoooiiiiiiiiiiiiicc e 3
39 40322 BRACKET- chain case pivot, not required for CL, MF 860/8450/8460 ........ 1



38

Combine Adapter
FRAME & FLOAT ASSEMBLY




39

Combine Adapter
FRAME & FLOAT ASSEMBLY
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
40 37660 COVER- rubber, feeder draper shaft, JD, GL, NH-TX, MF 860................... 1 -91999
37655 COVER- rubber, feeder draper shaft, CASE-IH, MF 8570..............cc........... 1 -91999
40252 COVER- rubber, feeder draper shaft, NH-TR ......................cooooiii 1 -91999
40503 COVER- rubber, feeder draper shaft, CLAAS, MF 8450/8460 .................... 1 -86399
37660 COVER- rubber, feeder draper shaft, CLAAS, MF 8450/8460 .................... 1 86400-91999
41 40775 SPRING ASSEMBLY - includes items 19-25 and related hardware............. 2
A 18593 NUT- hex, 3/4 inch NC
B 21590 BOLT- hex head, 3/4 NC x 1-1/4 inch
C 18689 NUT- lock, 3/4 inch NC distorted thread
D 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
E 18600 WASHER - flat, 21/32 inch I.D.
F 18639 WASHER- lock, 5/8 inch
G 18592 NUT- hex, 5/8 inch NC
H 30515 BOLT- round hd. square nk. 1/2 NC x 1-3/4 inch
21066 BOLT- round hd. square nk. 1/2 NC x 1 inch (GL - lower bolts only)
L 30859 BOLT- hex head, 3/4 NC x 8 inch thread full length
M 18638 WASHER- lock, 1/2 inch
N 18591 NUT- hex, 1/2 inch NC
P 21863 BOLT- round hd. square nk. 3/8 NC x 3/4 inch
Q 30228 NUT- lock, flange head, 3/8 inch NC distorted thread
R 18648 PIN- cotter, 3/16 x 1-1/4 inch
S 18601 WASHER- flat, 3/4 inch I.D.
T 50163 BOLT - hex head, 5/8 NC x 5-1/2 inch
\Y/ 30368 BOLT - flange head, 1/2 NC x 1-1/4 inch
w 18599 WASHER- flat, 1/2 inch I.D.
X 21471 BOLT- round hd. square nk. 1/2 NC x 1-1/4 inch - JD
21868 BOLT- round hd. square nk. 1/2 NC x 1 inch - C-IH, GL, NH & MF 8570
Y 18697 NUT- lock, 1/2 NC distorted thread
Z 18723 BOLT- hex head, 1/2 NC x 1-1/2 inch - JD
21491 BOLT- hex head, 1/2 NC x 1-1/4 inch- C-IH, GL, NH & MF 8570

4

REF

Indicates where hardware passes through frame member.



40

Combine Adapter
MOUNTING & SPECIAL PARTS

/11 15(TR)

% ‘

NEW HOLLAND

JOHN DEERE




41

Combine Adapter
MOUNTING & SPECIAL PARTS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 37376 PANEL- delivery opening extension, left, JD & MF 860..............cccccooiiiiiieiiiei 1 -108199
40826 PANEL- delivery opening extension, left, JD & MF 860.............ccccccoooiiiiiiiiieiies 1 108200-
40421 PANEL- delivery opening extension, left, NH ... 1
37377 PANEL- delivery opening extension, right, JD & MF 860.................ccccccoiviiiiiiiiens 1 -108199
40827 PANEL- delivery opening extension, right, JD & MF 860..............cccccooeiiiiiiiienn 1 108200-
40422 PANEL- delivery opening extension, right, NH ... 1
2 40305 DEFLECTOR- extension, JD 7720/9500 & MF 860...........ccccvvviieiiiiiiiiieeeeeee 2 -88999
40777 DEFLECTOR- extension, JD 7720/9500 & MF 860............ccccvvviiiiiiiiiiiiiieeeeeee 2 89000-108199
40828 DEFLECTOR- extension, JD 7720/9500 & MF 860............ccccvvvieiiieeiiiiieeeeeeee 2 108200-
40429 DEFLECTOR- extension, NH-TR............ccccociiiiii e 2
3 40366 WASHER- square, NH..........ocoii e 2
4 40222 PANEL- delivery opening extension, left, C-IH, GL, & MF 8570..............cccccoeviiens 1
40506 PANEL- delivery opening extension, left, CLAAS, MF 8450/8460............................ 1
40223 PANEL- delivery opening extension, right, C-IH, GL, & MF 8570.............c....ccccoeen. 1
40507 PANEL- delivery opening extension, right, CLAAS, MF 8450/8460.......................... 1
5 40420 DEFLECTOR- extension, C-IH 1460/1660, GL, MF 8450/8570, & CL 96/98............ 2 -88999
40778 DEFLECTOR- extension, C-IH 1460/1660, GL, MF 8450/8570, & CL 96/98............ 2 89000-
6 37678 ANGLE- left mounting, ID .......oooiiii e 1
37679 ANGLE- right mounting, JD ... 1
7 37682 BAR-MOUNEING, ID ..o 4
8 22072 WASHER- flat, JD, CLAAS & MF 8450/8460 .............ccooiiiiiiiieeee e 4
9 37995 PIN- clamp, CASE-IH & MF 8570 .........cooiiiiiiiiiiee e 2
10 40169 PIN- straight, CASE-IH ... 2
11 40433 COVER- eyebolt access, CASE-IH & NH ... 2 -91999
40524 COVER- eyebolt access, CASE-IH & NH ... 2 92000-
12 40086 FLAP- rubber, R/IH - GLEANER ...........oooii e 1
13 40300 PIN- straight, NH. .. ... e 2
14 40432 EYEBOLT-NH ... 2
15 40427 COVER-driveling, NH-TR ... 1 -91999
16 40428 COVER-Ariveling, NH-TX ... ... 1 -91999
17 40406 BEAM- adapter, MF 8570 .........ooooiiiiiiee e 1
18 40224 DEFLECTOR-MF 8570 ... ..ot 1
19 40399 PIN-L, threaded, MF 8570 ...........oooiiiiiii e 2
20 40502 SUPPORT- mounting, CLAAS & MF 8450/8460 ............ccccccoviiiiiiiiieeiee e 2
21 40501 BAR- spacer, CLAAS & MF 8450/84680 .............ccoouiiiiiiiieiiiee e 4
22 40500 PIN-L, CLAAS & MF 8450/84680 ........cccoouviiiiiieeeici e 2
23 13125 PIN- NI e 2
24 40221 DEFLECTOR- CLAAS & MF 8450/84680...........ccccciuiiiiiiiiieiiiieieeeeeeeeee e 1
25 40508 ANGLE- chain case mount, CLAAS & MF 8450/8460 .............ccoveeiiiieieiaaeeaee . 1
26 40511 HARNESS - electrical connector, header lights, JD ONLY ...........ccoooiiiiiiiiiiiienns 1
40498 HARNESS - electrical connector, header lights, GL ONLY .............cccccooiiiiiiiiiinnn. 1 87000-
40499 HARNESS - electrical connector, header lights, C-IH ONLY ............ccccccooiiiiiiinens 1 95000-
40435 HARNESS - electrical connector, header lights, all makes except JD, C-IH & GL ...1
27 40711 SUPPORT - drive case/hydraulic tank, MF 860...............cccooiiiiiiiiie e 1
28 40718 SUPPORT -tank, MF 860 ..........coooiiiiiiiie e 1
30 37808 SUPPORT - feeder house mounting, MF 860 .............ccoooiiiiiiiiiiee e 1
31 37809 STOP - 1ower, MF 860 ..o 2
32 37680 SHIELD - rubber, R/H, MF 860 ...........ooiiiiiiiiiiiiiei e 1
33 B 2544 MOUNTING KIT - JD Reel Speed Sensor (Kit available through WholeGoods only)OPT
(sensor and wiring harness must be obtained from John Deere)
A 21378 NUT - hex jam, 3/4 NC P 21863 BOLT- rnd.hd. Sq.nk. 3/8 NC x 3/4”
(input driveline storage - Case) Q 30228 NUT- lock, smth fing 3/8 NC D.T.
B 30448 BOLT - hex head, 3/4 NC x 3 inch T 18523 BOLT- rnd hd. sq nk, 5/8 NC x 1-1/2"
(input driveline storage - Case) U 18600 WASHER- flat, 21/32 inch ID
C 21345 NUT - hex jam, 5/8 NC V 21821 BOLT- hex head, 3/8 NC x 3/4 inch
D 50080 BOLT- hex head, 5/8 NC x 4-1/2 inch W 18599 WASHER- flat, 1/2 inch I.D.
thread full length Y 18697 NUT- lock, 1/2 NC distorted thread
E 19965 BOLT- rd. hd. sq. nk, 3/8 NC x 1 inch Z 21491 BOLT- hex head, 1/2 NC x 1-1/4 inch
F 18639 WASHER- lock, 5/8 inch
G 18592 NUT- hex, 5/8 inch NC
H 18524 BOLT-rd. hd. sq. nk. 5/8 NC x 2 inch
J 21868 BOLT - rd. hd. sq. nk. 1/2 NC x 1 inch
K 21469 BOLT - rd hd sq nk 1/2 NC x 1-1/2"
L 4761 WASHER - 17/32 |.D. x 3/16" thick
M 18638 WASHER - lock, 1/2 inch
N 18591 NUT - hex, 1/2 NC



42
Combine Adapter
DRAPER DRIVE HYDRAULICS

MF 860 ONLY \@
17 e

CLAAS, MF 8450/8460

*For Claas & MF 860/8450/8460 adapters, these components not exactly as shown. See description, next page.



Combine Adapter
DRAPER DRIVE HYDRAULICS

43

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40318 TANK - oil reservoir, includes items 2, 3and 4 ..............oooviiieeiiiin.
2 50081 BREATHER - 1/8 NPT ..o
3 30590 PLUG - pIp€, 3/8 NPT ..o
4 21822 GAUGE - Oil filleF CAP ...
5 40297 HOSE - tank to PUMIP .....eeiiee e
6 30670 CLAMP = NOSE ...
7 50020 FITTING - adapter, beaded, 1 inch hose I.D. x 1-1/16 O-ring......................
8 37712 PUMP - hydraulic, With K&Y............ccooiiii e
37796 SEAL KIT - for pump 37712
9 40298 - HOSE -pumptoValVe.......ooooieiiieeeeee e
37757 HOSE - pump tO VaIVE.......oooiiiiiiii e
10 21843 - FITTING - 90° male elbow, 5/8 tube X 7/8 O-riNg.........ccccceiviiiiiiiiiiieie,
30695 FITTING - straight adapter, 5/8 tube x 7/8 O-ring, (bothends .....................
of hose from pump to valve)
11 37710 VALVE - flow CONrol... ...
30054 SEAL KIT - for valve 37710
12 30965 FITTING - 90° male elbow, 7/8 O-ring x 1/2 NPT - JD, NH, CL & MF 860/8450/8460............
50103 FITTING - 45° male elbow, 7/8 O-ring x 5/8 tube - C-IH, GL & MF 8570............ccceeeeeeennn.
13 21855 COUPLER -male, 172 NPT ...
14 21856 CAP = dUSE ..o
15 21857 COUPLER -female, 1/2 NPT ......oooiiiiiiiiie et
50082 O-RING - for coupler 21857
16 21858 PLUG = AUSE. ..o
17 50018 FITTING - 90° elbow, 1/2 NPT male x 5/8 tube female (not required for JD & NH) ...............
18 50019 FITTING - male tee, 5/8 tube x 5/8 tube x 7/8 O-ring.............ccceevviieninenns.
19 30926 FITTING - adapter, 5/8 tube female x 1/2 NPT male......................ccceee.
20 5745 FITTING - reducer bushing, 1/2 NPT female x 3/4 NPT male ....................
21 21807 FILTER - 0il, With head ..ot
21808 FILTER - replacement element only (Alternate: 45205)
22 50021 - FITTING - adapter, beaded, 3/4 inch hose [.LD. x 3/4A NPT ..............cccoeo...
50025 FITTING - 90° elbow, beaded, 3/4 inch hose I.D. x 3/4 NPT .......................
23 40296 HOSE - filterto tank ..o
24 21763 FASTENER - pIastiC i€ ........ccooiiiiiiiiiicccccc e
25 37757 HOSE - valve to filter, MF 860...........coooii e
26 50045 FITTING - 90° elbow, 3/4 NPT x 5/8 tube, MF 860 ..............cccceevviiiieiinnn.
A 21868 BOLT - round head, square neck 1/2 NC x 1 inch
B 18697 NUT - lock, 1/2 NC distorted thread
C 30822 BOLT - round head, square neck 1/4 NC x 2-1/4 inch
D 21455 NUT - serrated flange, 1/4 NC
E 21393 BOLT - flange head, 5/16 NC x 5/8 inch
~ f REF Indicates where hardware passes through frame member.
NOTES:

- - For all combine adapters except Claas, MF 860/8450/8460
+ - For Claas, MF 860/8450/8460 combine adapters



44
Combine Adapter
REEL LIFT & REEL DRIVE FITTINGS

The fittings shown below adapt reel drive and lift for a particular combine.
Code Key:

RR - Attach to reel drive return coupler on header (yellow colour code).
RP - Attach to reel drive pressure coupler on header.

RL -  Attach to reel lift line on header.

o v
' %0 PN New Holland TR

Gleaner

Case IH, Gleaner, New Holland TR &
‘ ﬂ—?& Adapter Serial No. 82886 and up

New Holland TX fs_n.-azeas




45

Combine Adapter
REEL LIFT & REEL DRIVE FITTINGS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
Case-IH. Gleaner & New Holland
10 21857 *  COUPLER -female, 1/2 NPT ...t 82886-
11 21855 COUPLER - male, 172 NPT ..o 82886-
12 43630 HOSE - header to steel lines on adapter.... 82886-
13 43671 LINE - hydraulic............ccooooiiiiiiiiie 82886-
14 W34896 CLAMP - hydrauliC iNE..........ooiiiii s 82886-86399
15 24429 WASHER = SQUAIE ...ttt ettt e 82886-86399
16 40746 RETAINER - hydraulic line................ccccoco..... 86400-
17 40745 PAD - rubber, (qty. 6 for New Holland TR) 86400-
Case IH
40 21855 COUPLER - mMale, 1/2 NPT ..ot
41 40245 HOSE - extension to reel return hose on header -82885
43624 HOSE - extension to reel return line on adapter 82886-
42 40333 HOSE - extension to reel lift hose on header -82885
43628 HOSE - extension to reel lift line on header ..... 82886-
43 21856 CAP - dust, for coupler 21855................cc.cc......
44 21857 *  COUPLER -female, 1/2 NPT . ...
45 50084 FITTING - 45° male elbow, 1/2 NPT X 5/8 tube..........coocoiiiiiii i 82886-
Gleaner
46 50205 FITTING - tee, 5/8 tube male x 5/8 tube male x 1/2 NPT female ..............ccccocooeiieine. 1 102200-
47 49223 VALVE - ChECK ... 102200-
48 30972 FITTING - tee, 5/8 tube male x 1/2 NPT male x 1/2 NPT male 102200-
49 40678 HOSE - reel pressure line on adapter to tee 102200-
50 30908 COUPLER - female, 172 NPT ...
51 40245 HOSE - extension to reel return hose on header....................ccccoeoeeenn. -82885
37840 HOSE - extension to reel return line on adapter .................cc.ccccoeeieennn. 82886-102199
37842 HOSE - extension to reel return line on adapter .................cc.ccccoeeieenn. 102200-
52 30909 COUPLER - male, 1/2 NPT ...
53 21824 CAP = dUSE ... e
54 30825 COUPLER -male, 1/4 NPT ..o
55 50084 FITTING - 45° male elbow, 1/2 NPT x 5/8 tube.... 82886-102199
56 43626 HOSE - extension to reel lift line on header ......... 82886-
57 40683 SUPPORT - reel lift coupler..........cccccovviininnnnne 86400-
58 45157 WASHER - QISNEA ...ttt et s 86400-
New Holland TR
59 50084 FITTING - 45° male elbow, 1/2 NPT X 5/8 tub€..........coccoiiiiiiii e 82886-
60 21857 *  COUPLER -female, 1/2 NPT ......c..cocooiiiiiin
61 21855 COUPLER -male, 1/2 NPT ...t
62 40245 HOSE - extension to reel drive pressure hose onheader ..................ccccooeviiiieicicc, 1 -82885
44191 HOSE - extension to reel drive pressure line on adapter................cc.oooeiiie e, 1 82886-
63 30825 COUPLER -male, 1/4 NPT ..ottt
64 40334 HOSE - extension to reel lift hose on header ... -82885
43629 HOSE - extension to reel lift line on header ..... 82886-
65 21824 CAP = dUSE ... e
New Holland TX
66 40683 SUPPORT - re€l lift COUPIET ..ot 82886-
68 40326 HOSE - extension to reel lift line on header ......... 82886-
69 50084 FITTING - 45° male elbow, 1/2 NPT x 5/8 tube.... 82886-
70 21857 *  COUPLER -female, 1/2 NPT .........ccocoooiiiiinn
71 21855 COUPLER - male, 1/2 NPT ... e
72 40245 HOSE - extension to reel drive pressure hose onheader ..................ccccooeviiiieiicicc 1 -82885
44191 HOSE - extension to reel drive pressure line on adapter 82886-
73 REF FITTING - adapter, supplied with TX Combine .................cccocoeeiiiininnn.
74 50008 SLEEVE - flareless, 3/8 tube -82885
75 50005 NUT - flareless, 3/8 tube ............... -82885
76 50006 NUT - 37° flare, 3/8 tube................ -82885
77 50007 SLEEVE - 37° flare, 3/8 tube -82885
78 40335 LINE = hydrauliC .........ocooiiiii it -82885
79 30832 FITTING - adapter, 3/8 tube male x 1/4 NPT female .............cccccevvviiiiiii v -82885
* 50082 O-RING - for coupler 21857
A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

E 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch



45 A

Combine Adapter
REEL LIFT & REEL DRIVE FITTINGS

The fittings shown below adapt reel drive and lift for a particular combine.
Code Key:

RR - Attach to reel drive return coupler on header (yellow colour code).
RP - Attach to reel drive pressure coupler on header.

RL -  Attach to reel lift line on header.

John Deere MF 860 Claas / MF 8450, 8460
(Adapter Ser. No. -82885)

22

85

John Deere
(Adapter Ser. No. 82886-)




45 B

Combine Adapter
REEL LIFT & REEL DRIVE FITTINGS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
MF 860
20 21855 COUPLER -male, 172 NPT ..o 1
21 40295 HOSE - extension to reel liftlineon header...............cccccciiiiiiiii 1
22 21856 CAP - dUSE .. 1
John Deere
30 21857 * COUPLER -female, 1/2 NPT ... 2 -82885
31 20043 FITTING - reducer bushing, 1/2 NPT male x 1/4 NPT female..................... 1 -82885
32 21858 PLUG - dUSE ... 1
33 21855 COUPLER -male, 172 NPT ..o 1 -82885
34 50085 COUPLER =femMale .........ooooiiieeee e 1 82886-
35 45153 WASHER - diSNEA.......oeiiieeeeeeeeee e 1 82886-
36 40751 SUPPORT - coupler mount.............ccooooiiiiiiic e 1 82886-
37 43627 HOSE - extension to reel liftlineon header ...............cccccoov 1 82886-
38 47009 HOSE - extensions to reel drive pressure and return hoses on header....... 2 82886-
(47009 hoses required with 36' header on 9600 combine only)
39 32225 HOLDER = NOSE ..o 1 82886-
Massey 8570
76 50084 FITTING - 45° male elbow, 1/2 NPT X 5/8 tube ... 1 82886-
77 43671 LINE = hydrauliC..........ooiiiiiiiiiiie e 1 82886-
78 43630 HOSE - extensions to reel drive pressure and return...............c.c.cccoeeeeene. 2 82886-
79 21857 * COUPLER -female, 1/2 NPT .. ..o 2 82886-
80 21855 COUPLER -male, 172 NPT .. 5
81 40333 HOSE - extension to reel lift hose on header...............cccccociiiiiiiiiiin, 1 -82885
43628 HOSE - extension to reel liftlineon header ...............ccccccoviiii 1 82886-

82 21856 CAP = dUSE ..o 3
83 30926 FITTING - @d@PLer......ccovviiiiiiiiiiiceee e 2 82886-
84 43624 HOSE - extension t0 COMDBINE ............uuuiiiiiiii 1 82886-
Claas & MF 8450/8460
85 21855 COUPLER -male, 172 NPT .. 3
86 20043 FITTING - connector, 1/2 NPT male x 1/4 NPT female............................... 1 -82885
87 21856 CAP - dUSE .. 1
88 21857 * COUPLER -female, 1/2 NPT .. ... 2
89 26833 HOSE - extension to reel drive pressure.............ccoocieiiiiiiiiiii e 1 82886-
90 24217 HOSE - extension to reel drive return .............cc..eevevieiieieeeee 1 82886-
91 40295 HOSE - extension to reel liftlineon header...............cccccocviii 1 82886-

* 50082 O-RING - for coupler 21857

A 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

C 21561 BOLT - hex head, 3/8 NC x 1-1/2 inch

E 21472 BOLT - round head, square neck, 3/8 NC x 3/4 inch



46
Combine Adapter
DRIVE CASE

TO HEADER DRIVELINE
PAGE 12

TO INPUT DRIVELINE
PAGE 52




47

Combine Adapter
DRIVE CASE
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
NOTE: For Claas and MF 860/8450/8460, see page 48, 49.
1 40226 HOUSING - drive, includes item 26: JD, C-IH, GL, NH, MF 8570 .............. 1
2 40238 ANGLE - upper MOUNEING ........ooiiiiiiiiiiiie e 2
3 40239 PLATE - upper MOUNTING ..ot 2
4 43306 SHAFT - upper, to header driveline...............ccccoooiiiiiiii 1
5 13298 KEY - woodruff, SAE #18 ... ..o 1
6 37505 SHAFT - middle, to feeder draper..........cccccoooiiiiiiiiiiiiic e 1
7 33000 SPROCKET - double: JD, C-IH, & MF 8570 ...........coocviiiiiiiiiiiieee e, 2
40091 SPROCKET -double: GL & NH ... 2
8 30034 BUSHING - split taper, with bolts and outer key............ccccccovviiiiiiiin. 2
9 7038 KEY - 1/4 X 1/4 X 2 INCN ..o 3
10 37506 SHAFT - lower, input (takes one key #5 and one key #9)...............ccccceee. 1 -91999
40540 SHAFT - lower, input (takes two Keys #9) ..o 1 92000-
11 37108 SPROCKET - double, driVe...........cc.ooiiiiiieiiicceeee e 1
12 37114 CHAIN - roller, double: JD, C-IH, & MF 8570...........cccoiiiiiiiiii 1
40092 CHAIN -roller, double: GL & NH ..., 1
30925 LINK - connector, double............oooooiii e 1
13 21859 BEARING - ball, with lock collar ... 4
14 30601 FLANGE - DEAIMNG ....cciiiiiiiii it 2
15 21860 FLANGE - bearing, with lube fitting. ...........ccooooo i, 2
16 REF PUMP - see Combine Adapter HydrauliCs .............ccccooiiiiiiii e, 1
17 40387 PLATE - pump MOUNTING ......oviiiiiiiiiie e 1
18 37510 COLLAR - Shaft... .o 1
21 37575 COVER - drive: JD, C-IH, NH, GL & MF 8570 .........ccccooiiiiiiiiiiieee 1
22 30823 CAP = PIASHIC. ..o 1
25 21874 FASTENER = 1/4 UM ... 1
26 37565 SHIELD - drives (welds to hinge onitem 1) .......cccoiiiiiiiii 1
27 37502 SHIELD - rubber, CASE IH & MF 8570.........cccccooiiiiiiiiiiiececeeeee 1
37503 SHIELD - rubber, JD, GL & NH-TX ..o 1
40242 SHIELD - rubber, NH-TR........cccoiiiiiiiii e 1
28 40385 KEY - 3/16 sq. x 0.97 inch (included with pump)...........cccccoiiiiiinii, 1
29 21936 BEARING - ball, with lock collar ... 2
30 21934 BUSHING - split taper, with bolts and outer key............ccccccovviiiiiiiinn, 1
31 17194 KEY - 5/16 SQUAre X 2 iNCH........uuiiiiiiiiiiiiiiiiiiiiiiiiiiieieieeeeee e 1
32 30602 FLANGE - DEAIMNG ....coiiiiiiiii et 2
33 30603 FLANGE - bearing, with lube fitting ............ccooiiiii 2
34 40163 FLANGE - bearing, cropped, with lube fitting ...............cccccoiiii 2
35 4890 FLANGE - bearing, Cropped.........ccuiiiiiiiiieiiieee e 2
A 30228 NUT- lock, flange 3/8 inch NC distorted thread
C 19966 BOLT- round hd. square nk. 3/8 NC x 1-1/4 inch
D 21863 BOLT- round hd. square nk. 3/8 NC x 3/4 inch
E 18908 SCREW- set, sqg. hd. cup pt. 3/8 NC x 1 inch
F 18664 NUT- hex jam, 3/8 NC
G 21248 SCREW- set, sqg. hd. cup pt. 3/8 NC x 3/4 inch
H 18597 WASHER - flat, 11/32 1.D.
J 30853 BOLT- round hd. square nk. 3/8 NC x 1-3/4 inch, thread full length
K 21264 BOLT- hex head, 3/8 NC x 1-1/4 inch
~ REF Indicates where hardware passes though housing.



Combine Adapter
DRIVE CASE: CLAAS & MF 860/8450/8460

10 B1B 1
j /11 12 /' 11 35

- ——— =

b
1]
I

28

\

S N




49

Combine Adapter
DRIVE CASE: CLAAS & MF 860/8450/8460
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40515 HOUSING - drive, includes item 27 ... 1
2 43306 SHAFT -to header driveling.............ccccoooiiiiiiiiiiii e 1
3 30604 SPROCKET = 14 100th .....eeeiiiic e 2
4 21934 BUSHING - split taper, with bolts and outer key..............ccccccooiiiiiiiin. 1
5 17194 KEY -5/16 square X 2 INCh............ccooioi e 1
6 21936 BEARING - ball, with [0CK COllar.............uuueeiiiiee 2
7 30602 FLANGE - D AMNG ... .iiiiiiiiieiiiii e 2
8 30603 FLANGE - bearing, with lube fitting ..............cccooiiii 2
9 37505 SHAFT -tofeeder draper............ooviiiiiiieeee e 1
10 30034 BUSHING - split taper, with bolts and outer key..............ccccccoiiiiiiiiis. 2
11 7038 KEY -1/4 square X 2 INCh...........oooiiiiii e 3
12 21859 BEARING - ball, with lock collar............cccc.oooviiiiiiiii e 4
13 30601 FLANGE - D AMNG .....ii ittt 4
14 21860 FLANGE - bearing, with lube fitting ..............ocooi i 4
17 37506 SHAFT - input (takes one key #11 and one key #38) .......ccccccoovvieeiiiineee, 1 -91999
40540 SHAFT - input (takes two KeyS #11).....ooiiii e 1 92000-
18 19117 SPROCKET - 20 tooth: Claas & MF 8450/8460..............cccccoeviviieeiniieeee, 1
28496 SPROCKET - 28 tooth: MF 880 .........cccoiiiiiiiiiiiei et 1
19 9333 SPROCKET - idler, includes bearing and retaining ring...........cc.cccocoeeeeene. 1
9213 BEARING - ball, for sprocket assembly 9333 ............ccoooiiiiii, 1
795 RING - retaining, for sprocket assembly 9333 .............ccccoiiiiiiiiiiii, 2
20 2030 CHAIN - roller, with connector link: Claas & MF 8450/8460........................ 1
13567 CHAIN - roller, with connector link: MF 860 ... 1
6636 LINK - connector, for chain 2030 or 13567 ...........coooviiiiiiiiiiiiieeeeee 1
21 40504 CLEVIS - chain tension adjuster .............ccccoiiiiiii e 1
23 13930 SPACER -tube, 17 MM ..o 1 -86399
40505 SPACER -tUb€, 24 MM ..ot 1 86400-
24 19107 SPACER - tube, 52 MM ... 1 -86399
34655 SPACER -tub€, 45 MM ..ot 1 86400-
27 40521 SHIELD - drives (welds to hinge onitem 1) .......cccoiiiiiiii 1
28 21874 FASTENER - 1/4 fUMN ..o 1
29 18597 WASHER - flat, 11/32inch I.D. ..o, 1
30 37575 COVER = AIVE....coiiiiiiiiee et 1
31 30823 CAP = PIASHIC. ... 1
35 REF DRIVELINE - input, see Combine Adapter Input Drivelines......................... 1
38 13298 KEY - woodruff, SAE #18 .......ooiiiiiiiiioe e 1
42 37510 COLLAR - Shaft.. ... 1
43 REF PUMP - see Combine Adapter HydrauliCs .............cccccooviiiiiiiii e, 1
44 37509 PLATE - pump MOUNEING ... 1
45 40385 KEY - 3/16 square X 0.97 iNCh..........cooiiiiiii e 1
A 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch
B 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
C 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
D 21562 BOLT - hex head, 5/8 NC x 5 inch
E 18600 WASHER - flat, 21/32 inch I.D.
F 18666 NUT - lock, 5/8 NC distorted thread
G 30853 BOLT - round head, square neck, 3/8 NC x 1-3/4 inch
H 21248 SCREW - set, square head, cup point, 3/8 NC x 3/4 inch
J 18664 NUT - hex jam, 3/8 NC
K 18908 SCREW - set, square head, cup point, 3/8 NC x 1 inch



50
Combine Adapter
FEEDER DRAPER DRIVELINES

The following four pages (50, 51, 51A, 51B) describe all feeder draper drivelines used on the 960 Harvest Header
Combine Adapter. Be sure driveline is properly identified before ordering or supplying repair parts.

Manufacturer: WEASLER 6 SERIES
Used on Adapter Serial Numbers: Service parts only.

Identifying Features: Cross & bearing snap rings are on inside of yoke.
Tube & shaft have a rectangular cross section.

8
AN\ NI \ Sies
D Vo “__{L.
ﬂ [ / ; {

|
2 /
1
1
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40372 DRIVELINE - feeder draper, complete..........ccccciiiiiiiiiiiiiiicec 1
2 40376 JOINT ASSEMBLY -inner half..........ccccoiiiiiiie e 1
3 36739 YOKE - feeder draper €nd............cccoiiiiiiiiiiiiiiie e 1
4 37959 CROSS & BEARING KIT ...ooiiiiiiiiee e 2
5 NSS YOKE with SHAFT (0rder 40376) .......c..oooiiiiiieiiiiiie e 1
6 36749 JOINT ASSEMBLY -outer half ... 1
7 36746 SHIELD = PIASHC ...t 1
8 32803 REPAIR KIT = NYION ..o 1
10 NSS YOKE with TUBE (Order 36749).........cccuviiiiiiiieiiiiie et 1
11 36740 YOKE - drive CaS@ €N ........uiiiiiiiiii i 1
D 18908 SCREW - set, square head, cup point, 3/8 NC x 1 inch
E 18664 NUT - hex jam, 3/8 NC
F 21248 SCREW - set, square head, cup point, 3/8 NC x 3/4 inch



51
Manufacturer: WALTERSCHEID 2100 SERIES

Used on Adapter Serial Numbers: 80000 - 91999

Identifying Features: Cross & bearing snap rings are on outside of yoke.
Inner & outer tubes have an oval cross section.

NOTE: Items 3, 4, & 5 at feeder draper end may have Walterscheid 2200 Series components.
Be sure yoke and cross kit are properly identified as follows:

Item 3: YOKE - 2100 Series Yoke width (A) = 2-5" (63 mm)
2200 Series Yoke width (A) = 2-%4" (70 mm)

Item 4: CROSS KIT - 2100 Series Cross is stamped "100"
2200 Series Cross is stamped "2200"

Parts Substitution: Depending on parts availability, orders for item 3 (40649), item 4 at feed draper end only
(40721 or 40398) may be substituted with 2200 YOKE ASS'Y. (49182). This assembly consists
of end yoke (with bolted deflector), cross kit, inboard yoke, and roll pin. This assembly must be
connected to inner oval tube.

Depending on parts availability, orders for item 1 (40646), item 2 (40648), item 3 (40649), item
4 (40721 or 40398), item 8 (40657) or item 10 (40655) may be substituted with a complete 2200
Series Driveline with Deflector (40889). Repair parts for this driveline are found on page 51B.

(Part No. 40889 consists of Driveline 40890 plus Deflector 40894.) E

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 * 40646 DRIVELINE - feeder draper, includes items 2-10 ............cccoiiiieiiiin 1
2 * 40648 JOINT ASSEMBLY -innerhalf............ccccoooiiiiiiiiiiii e 1
3 * 40649 YOKE - 2100 Series, feederdraper end ................ccooooveviiiiicieeieeee 1
49180 YOKE - 2200 Series, feederdraper end ................cooooovviiiiiiiieeiee 1
4 * 40721 CROSS & BEARING KIT - 2100 SErIES ......oeeiiiiiiiiiiiieeeeiiieeeeee e 2
49178 CROSS & BEARING KIT - 2200 SErI€S .......coeiiuviiieiiiieeeeiiieeeeee e 1
* 40398 KIT - bearing cap (converts zerk location from cap to cross)....................... 2 -86399
5 NSS YOKE - inboard (order 40848) ..............ooviiiiiiieeeee e 1
7 NSS TUBE - inner (order 40648)...........coiiiiiiiiiiie e 1
8 * 40657 JOINT ASSEMBLY -outer half ................ooooiiiiiiiiieeeeee 1
9 NSS YOKE with TUBE (0rder 40657)..........ccooviiiiiieiiieie e 1
10 * 40655 YOKE With CLUTCH .....ooiiii e, 1
40656 REPAIR KIT - clutch (includes cams, springs, and seal ring)
11 40894 DEFLECTOR - bolt on (for yoke 49180 or yoke ass'y. 49184)..................... 1
D 18908 SCREW - set, square head, cup point, 3/8 NC x 1 inch
E 18664 NUT - hex jam, 3/8 NC
F 21248 SCREW - set, square head, cup point, 3/8 NC x 3/4 inch

* . See Parts Substitution Note above for items marked *.



51 A
Combine Adapter
FEEDER DRAPER DRIVELINES

Manufacturer: WALTERSCHEID - 2100 SERIES at Clutch end / 2200 SERIES at Feeder Draper end
Used on Adapter Serial Numbers: 92000 - 94999

Identifying Features: Cross & bearing snap rings are on outside of yoke.
Inner & outer tubes have an oval cross section.

Parts Substitution: Complete driveline with 2100/2200 series combination is not available. Service complete
driveline with 2200 Series driveline (40890).

Service inner half joint assembly (item 2) with complete 2200 Series driveline (40890).

Depending on parts availability, orders for item 8 (40657), item 9 (40721) or item 10 (40655)
may be substituted with complete 2200 Series Driveline (40890).

Repair parts for 2200 Series Driveline are found on page 51B.

I T

i
\\\\\\
- v A FOSEETTTTRTTT e
1
!
i 1 @
rrrrrrrrre || ! 4
\\\\\\\\ Ty ooy H
\

B
1
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 * 40890 DRIVELINE - feeder draper) ..........coooooueiiieieeieeeeeee e 1
(Note: Driveline 40890 does not include item 11)
2 NSS JOINT ASSEMBLY - inner half (order 40890) ..........ccccoovviiiiiiiiiiieeeiieee, 1
3 49180 YOKE - 2200 Series, feeder draperend ................ccooooveviiiiieiiiecee e 1
4 49178 CROSS & BEARING KIT - 2200 SEFI€S ......cccoiuiiiiiiiiiiieciiieeeeee e 1
8 * 40657 JOINT ASSEMBLY -outer half .........ccccooiiiiiiiiiccece e 1
9 * 40721 CROSS & BEARING KIT - 2100 SE€rES .......ccvveiiiiiiiiieieeieeeeeee e 1
10 * 40655 YOKE With CLUTCH ....ooiiiiiccc e, 1
40656 REPAIR KIT - clutch (includes cams, springs, and seal ring)
11 40894 DEFLECTOR = DOt ON...oooiiiiic e 1
D 18908 SCREW - set, square head, cup point, 3/8 NC x 1 inch
E 18664 NUT - hex jam, 3/8 NC
F 21248 SCREW - set, square head, cup point, 3/8 NC x 3/4 inch

* - See Parts Substitution Note above.



Combine Adapter
FEEDER DRAPER DRIVELINES

Manufacturer: WALTERSCHEID - 2200 SERIES

Used on Adapter Serial Numbers: 95000 - and up

Identifying Features: Cross & bearing snap rings are on outside of yoke.

Inner & outer tubes have an oval cross section.

51B

D
E
e — I;smvwnm ' Iﬂé_
@ o— H——a 1 &)
' E
\ 4 10 / F
!
T
1
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40890 DRIVELINE - feeder draper (does not include item 11) .................cccoeee.
2 40891 JOINT ASSEMBLY -innerhalf ............ccooiiii e,
3 49180 YOKE - 2200 Series, feederdraperend ................cccooovviiiiieiieiieee
4 49178 CROSS & BEARING KIT - 2200 SEIES .......eveeeeeeeeeeeeeeeeeeeeeeeeeeee
8 40892 JOINT ASSEMBLY -outer half .............ccooiii e,
10 40893 YOKE With CLUTCH ...
40656 REPAIR KIT - clutch (includes cams, springs, and seal ring)
11 40894 DEFLECTOR - bOlt ON...oooi e
D 18908 SCREW - set, square head, cup point, 3/8 NC x 1 inch
E 18664 NUT - hex jam, 3/8 NC
F 21248 SCREW - set, square head, cup point, 3/8 NC x 3/4 inch



52

Combine Adapter
INPUT DRIVELINES v
'ﬁ-'_' ﬂ__
¥ (2R I (D N
I L \J o
— . ,_Q/
11 s
1 4 7, S [4 3y
\ 12 6 /
, T
GLEANER INPUT !
—ﬂ____
N _ N TR N
‘ L N e
ﬁ, AN
iR T
8 4 7, .5 4 3,
\ 10 6 /
I
2

CASE IH & MF 8570 INPUT

i f

14
i 7 \ '15 8 /
13
JOHN DEERE INPUT
56
I3
[ so 52
54
1 4 T T | ————
(L Ty ik
T AR EN |
4 \Hﬁ ) Y
NEW HOLLAND, CLAAS & MF 8450/8460 INPUT 45
4
a0 39
T
i — T
Uil .\[
42

35 a8
\.

MF 860 INPUT




53

Combine Adapter
INPUT DRIVELINES
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40093 DRIVELINE - input, GLEANER complete.............cccccooiviiiiiiiiiiic 1
2 37570 DRIVELINE - input, C-IH, complete (for MF 8570 also order yoke 40404).. 1
3 37993 YOKE - drive €asSe €Nd ..........ooiiiiiiiii e 1
4 15406 CROSS & BEARING KIT — Weasler # 03-10077 .................coccovveeeeinneen 2
5 NSS YOKE with SHAFT (0rder 37998) .......cooviiiiiiiiiiiiieee e 1
6 37998 JOINT ASSEMBLY -male half............cc.oooiiiiiiiiiiieeee, 1
7 NSS YOKE with TUBE (order joint assembly, item 10 or 12)...........ccoooieiiieenns 1
8 37958 YOKE - feeder house end, 1-1/8 hex I.D., C-IH ... 1
40404 YOKE - feeder house end, 1-1/4 hex [.D., MF 8570 .............cvvvvviviniiiiin. 1
10 40112 JOINT ASS'Y - female half, C-IH (for MF 8570 also order yoke 40404)...... 1
1M 32084 YOKE - feeder house end, GLEANER ..............ooovviiiiiiiii 1
12 40094 JOINT ASS'Y - female half, GLEANER...................oooiiiiiiiiiiicc 1
13 37714 DRIVELINE - input, JD ..o 1
14 NSS YOKE with SHAFT (0rder 37714) ......ooviiiiiiiieice e 1
15 30622 CROSS & BEARING KIT ...ooiiiiiiiiiicceeee e 1
16 30621 YOKE - drive €asSe €Nd ..........ooiiiiiiiiii e 1
17 37553 SPROCKET = AlHVE.. ..ot 1
18 30865 RING - retaining ....c.ooooiiei e 1
32 37709 DRIVELINE- input, MF 880 ..........ccviiiiiiiiiiiiieee e 1
33 30621 YOKE- drive CaS@ €N ........cuiiiiiiiiiiiiie e 1
34 30622 CROSS & BEARING KIT ....ooiiiiiiiiiiiicece e 1
35 NSS YOKE with SHAFT (order 37709) ........coooviiiieiiieeie e 1
36 36785 SHIELD- OULET ... 1
37 30623 BEARING- nylon, shi€ld .............ooooiiiiii e 1
38 36787 BEARING- NYION, SUPPOIL......ueiiiiiiiiiiiieiie et 1
39 REF COUPLING- order MF #147337M1 .......oooiiiiiiiieee e 1
40 REF PIN- coupling, order MF #148162M1 ...........ooooiiiiiiiiiiiee e 1
41 37727 SPRING- COUPIING PIN ..o 1
42 18671 FITTING-TUDE ..o 1
45 40244 DRIVELINE - input, NH, CLAAS & MF 8450/8460 complete ....................... 1
46 37993 YOKE - drive CaS@ €N ........uoiiiiiiiiii i 1
47 15406 CROSS & BEARING KIT ....oooiiiiiiiiiiic e 2
48 NSS YOKE with SHAFT (order 40248) .........cc.oooiiiiiieiii e 1
49 NSS YOKE with TUBE (0rder 40390).........ccuiiiiiiiiiieiiiiiee e 1
50 15549 YOKE - feeder house end ..........cccooiiiiiiiiiii e, 1
51 30928 SHIELD - plastic (Walterscheid).............ocooiiiiiiiiii e 1
40392 SHIELD - plastic (Weasler) .............coooiiieeieeeeeeeee e 1
52 30623 BEARING - nylon, shield (Walterscheid)..............cccccoiiiiiiii, 1
32801 KIT - shield bearing & retainer (Weasler).............cccccoviiiiiiiii 1
53 30167 SUPPORT - shield (Walterscheid)............cccoocoiiiiiiiiiiiiccce 1
54 36642 KIT - repair, qQUICK diSCONNECE...........ccooiiiie e 1
55 40248 JOINT ASSEMBLY -male half..........ccccooiiiiiiiiiee e 1
56 40390 JOINT with TUBE and SHIELD ...........c..oooiiiiiiiii e 1
A 21880 BOLT - hex head, 1/2 NC x 2-3/4 inch, except MF 8570
21595 BOLT - hex head, 5/16 NC x 3 inch, MF 8570 only
18697 NUT - lock, 1/2 NC distorted thread, except MF 8570
18690 NUT - lock, 5/16 NC distorted thread, MF 8570 only
C 18724 NUT - lock, 1/4 NC distorted thread



54

Combine Adapter: FEEDER DRAPER GROUP

Serial No. 88999 and below
(for S.N. 89000 and up see page 57A)

R/H SIDE VIEW

TOP VIEW




Combine Adapter: FEEDER DRAPER GROUP
Serial No. 88999 and below

55

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40280 ¢ CARRIER -feeder draper ...........oooiieiiiiieeeeee e 1
40281 + CARRIER -feeder draper ...........ooooiiiiiiieeee e 1
4 REF ASSEMBLY - see Feeder Draper Idler Roller ..............cccoooiiiiiiiiiiiie 1
5 37918 BAR - idler adjusting.........oooiiiiiiiii e 2
6 37780 ROD - QA1 SPIING....eeeeeiieie ettt 2
7 37107 SPRING - idIer teNSION ......eiiiiiii e 2
9 21869 BEARING - ball, with lock collar...........cc.ccooiiiiiiiiic e 1
10 21870 FLANGE - bearing, with lube fitting. ...........ccooooi i, 1
11 8316 FLANGE = D AMNNG ......ciiiiiiiiiiiie e 1
12 40337 o ROLLER = AriVE ..ot 1
37925 +  ROLLER = driVE .....ooiiiiiiiiie e 1
13 30550 BEARING = Dall.......ooiiiiiiiiic e 1
15 37935 SUPPORT - gt rear ........ooiiiii e 1
18 40644 o DRAPER - feeder, 59.5inchwide......................ccccccoiiiiiiiii 1 -82885
40698 o DRAPER - feeder, 59.5 inch wide, (see NOTE below) .............................. 1 82886-
40643 + DRAPER —feeder,41.5inchwide......................ccccccoiiiiiiiiii 1 -82885
40697 + DRAPER - feeder, 41.5 inch wide, (see NOTE below) ..............ccccc.ccoee. 1 82886-
33450 + DRAPER - side draper eXteNSION ..........cooviuiiieiiiiieeiie e 2
19 13298 KEY - woodruff, SAE #18 .. ... 1
20 40008 WASHER - flat ..., 1
21 40011 ANGLE - R/H rear SUPPOIt .........ooiiieee e 1
22 40005 DEFLECTOR = R/H SIA€......coviiiiiiiiiii e 1
23 40426 ANGLE - L/H rear support, CASE IH, NH & MF 8570................c.coovnninnl. 1
24 40641 e« CONNECTOR KIT - includes connector slats (2) & hardware...................... 1
40640 + CONNECTOR KIT - includes connector slats (2) & hardware...................... 1
29 B 2448 DECK WIDTH REDUCTION KIT - includes items 30-34 & hardware.
Also order proper feeder draper, see item 16 on page 57B.
30 40742 DEFLECTOR = R/H SIA€......coiiiiiiiiiiic e 1
31 40722 ANGLE - R/H rear SUPPOIt .........ooiiieeeeeeee e 1
32 40723 SUPPORT = L/H TBAI ... 1
33 40724 HUB - CONNECION ... .o 1
34 13298 KEY - woodruff, SAE #18 ........oiiiiiiiiiie e 1
A 21863 BOLT - round hd. square nk. 3/8 NC x 3/4 inch
C 18669 NUT - lock, 3/8 NC distorted thread
D 19965 BOLT - round hd. square nk. 3/8 NC x 1 inch
E 21281 BOLT - round hd. square nk. 5/16 NC x 3/4 inch
F 21403 NUT - serrated flange lock, 5/16 NC
G 21447 BOLT - large flange head, 3/8 NC x 1 inch
H 18523 BOLT - round head, square neck, 5/8 NC x 1-1/2 inch
J 18600 WASHER - flat, 21/32 inch I.D.
K 18666 NUT - lock, 5/8 NC distorted thread
L 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
M 18908 SCREW - set, square head, cup point, 3/8 x 1 inch
21248 SCREW - set, square head, cup point, 3/8 x 3/4 inch
N 18664 NUT - jam, 3/8 NC
. For John Deere, New Holland TX, Claas and MF 860/8450/8460 adapters.
+ For Case IH, New Holland TR, Gleaner and MF 8570 adapters.
NOTE: If installing feed draper 40697 or 40698 on a combine adapter with serial number 82885 or
lower, also order bearing retainer 33001.
DECK WIDTH

REDUCTION KIT 29—




56

Combine Adapter
FEEDER DRAPER IDLER ROLLER

\
1
\9 |
Serial No. 82885 and below
14 12 1
o oy / o
0 oy O 4
S| @ﬂ
NS S)iS
16 <= \ a- - - T T T T e = ey S = s N 15
AN 13 /
b 4
N
19 18/
— |

Serial No. 82886 - 88999
(for S.N. 89000 and up see page 57A)



57

Combine Adapter
FEEDER DRAPER IDLER ROLLER
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 37422 - TUBE - 0dl@F TOIT.......eeieeeee e 1 -82885

37419 +  TUBE - 0dl€r rOlEN ... 1 -82885
2 37913+ SHAFT = AIEN TOIIEE ... 1 -82885

37914 +  SHAFT = 0dIer rOIEr ... 1 -82885
3 6596 BEARING - ball. ... 2 -82885
4 33001 RETAINER = DAIMNG ......coouiiiiiiiie e 2 -82885
5 37803 WASHER - fOrmMed ... 2 -82885
6 37912 SPACER -tube, left side ..., 1
8 37724 SUPPORT - roller, right side ...t 1 -82885
9 37725 SUPPORT -roller, 1eft Side ..........ooiieeieiee e 1 -82885

NOTE: Serial No. 82885 and below: Idler roller can be updated to revised design by ordering items 11 to
20, inclusive. For items 11 & 12, order the correct number for your type of adapter.

11 43321 © TUBE - HdlEr rOHET ... 1 82886-88999

43320 + TUBE - 0dI€r roller......cooooiiiie 1 82886-88999
12 49057 - SHAFT = 0dler rOIET ... ..o, 1 82886-88999

49056 + SHAFT -idler roller.......ccoooiiiii 1 82886-88999
13 21062 BEARING - ball. ... 2 82886-88999
14 43523 WASHER = flat ..o 3 82886-88999
15 18898 RING - retaining ......ooooiiiiiiii e 2 82886-86399
16 37912 SPACER -tube, left side ... 1 -88999
17 18671 FITTING - lube, 114 NF ... 1 82886-86399

21887 FITTING = TUDE, 1/8 NPT ..o 1 86400-88999
18 43590 SUPPORT - roller, right side ...t 1 82886-88999
19 43591 SUPPORT -roller, left Side ... 1 82886-88999
20 21941 NUT - hex jam, 5/8 NC distorted thread...............cccooiiiiiiiiiii 2 82886-88999

- - For John Deere, New Holland TX, Claas and MF 860/8450/8460 adapters.
+ - For Case IH, New Holland TR, Gleaner and MF 8570 adapters.



57 A

Combine Adapter
FEEDER DRAPER GROUP
Adapter Serial No. 89000 and up




57 B

Combine Adapter
FEEDER DRAPER GROUP
Adapter Serial No. 89000 and up
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40783 - CARRIER -feeder draper ...........oooooiiiiiieeeee e 1 89000-91999
40901 - CARRIER - feeder draper, with decals (was 40858)............ccccceeviiinennns. 1 92000-
40782 CARRIER -feeder draper ............ooooiiiiieeeeeee e 1 89000-91999
40902 CARRIER - feeder draper, with decals (was 40859)............ccccccoviiiiiinnnnn. 1 92000-
2 40816 © ROLLER -driVe ..o 1
40817 ROLLER = AFIVE ... 1
3 21859 BEARING - ball, with lock collar ... 2
4 21860 FLANGE - bearing, with lube fitting. .............cccoooiii 1
5 30601 FLANGE - DEAMNG ... ciiiiiiiiieiiiiie e 2
6 40811 - SHAFT =idIer roller.......cooooiii 1
40810 SHAFT - 0dler rOller... ..o 1
7 40813 - TUBE - 0dI€r rOller.. ... 1
40812 TUBE - 0dl€r roller ... 1
8 21062 BEARING = DAL, 2
9 43523 WASHER - flat ..o 2
10 40814 SPACER - tUDB. ... 2
11 40805 SUPPORT -Hdler roller ..o 2
12 37107 SPRING - idler t€NSION .. ..o 2
14 40830 ANGLE - R/H rear SUPPOIt ........cooiiieiee e 1 89000-91999
15 40835 ANGLE - L/H rear support, CASE IH, NH & MF 8570.........c....ccoovviiiiinnn 1 89000-91999
16 40762 - DRAPER —feeder, 54.9 inch wide........................ 1
40761 DRAPER —feeder, 37.4inchwide........................ . 1
33450 DRAPER - side draper extension................ccooovouviiiiii e 2
17 40765 - CONNECTOR KIT - includes connector slats (2) & hardware...................... 1
40764 CONNECTOR KIT - includes connector slats (2) & hardware...................... 1
18 13298 KEY - Woodruff, SAE 18 ... 1
19 47778 PLATE - 0Ctagonal .......c.vviiiiiiiieiee e 1
20 aA7777 COVER = DEAIMNG ......ooiiiiiiiiiiiie e 1
21 47858 FLANGE - bearing, with lube hole (less fitting) ............ccccoiiiiiiii, 1
22 18671 FITTING = TUDE ..o 1
23 47780 (O I AV I T (o1 1= SN 1
24 40850 SUPPORT = L/H r€AI ... 1 92000-
40851 SUPPORT - RIH FTAI ... 1 92000-
25 40753 WASHER = SPACET ......oviiiiiiiiieec e, 2 92000-
26 40288 BRACKET - L/H mounting, New Holland only (others welded to frame)...... 1 92000-
40289 BRACKET - R/H mounting, New Holland only (others welded to frame) ..... 1 92000-
27 40098 COVER - rubber: John Deere, Claas & MF8450/8460.......................ccc...... 1 92000-
40099 COVER -rubber: Case IH . ... 1 92000-
40075 COVER -rubber: Gl aner ..o 1 92000-
40076 COVER - rubber: New Holland TR ... 1 92000-
40074 COVER - rubber: New Holland TX, MF 860...........coooiiiiiiiiiiiiiee 1 92000-
28 40304 BOLT - hex head, 5/8 NC x 9 inch, drilled......................cccooiii 2
29 18648 PIN - cotter, 3/16 X 1-1/4 INCh........ e 2
H 21821 BOLT - flange head, 3/8 NC x 3/4 inch
K 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
L 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
M 19965 BOLT - round head, square neck, 3/8 NC x 1 inch
N 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch
P 21470 BOLT - round head, square neck, 3/8 NC x 2 inch
R 18600 WASHER - flat, 21/32 inch |.D.
S 18666 NUT - lock, 5/8 NC distorted thread
v 6649 NUT - slotted hex, 5/8 NC
W 21471 BOLT - round head, square neck, 1/2 NC x 1-1/4 inch
X 18599 WASHER - flat, 17/32 inch |.D.
Y 18697 NUT - lock, 1/2 NC distorted thread
~ f REF Indicates where hardware passes through frame member.

- - For John Deere, New Holland TX, Claas and MF 860/8450/8460 adapters.
+ - For Case IH, New Holland TR, Gleaner and MF 8570 adapters.



58

Combine Adapter
CROSS AUGER

-| SEE NOTE

ON PAGE 59.




59

Combine Adapter
CROSS AUGER
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40306 AUGER - cross, double flighting...........cccccooiiiiiii e 1
2 40356 SUPPORT - 1t ... 1 -88999
40412 SUPPORT - left ..o 1 89000-
3 40357 SUPPORT = FGht ... 1
4 21869 BEARING = DAl 1
5 30596 FLANGE - bearing, with lube fitting. .............cccooiiii 1
6 30600 FLANGE - D AMNG ....ciiiiiiiiiiiiii e 1
7 37101 MOTOR - hydraulic, €€ NOte (1) .....ooiiiiiiiiiie 1 -109919
37244 MOTOR - hydrauliC ..........oooiiiiiiiii e 1 109920-
37181 SEAL KIT - for motor 37101 or 37244
8 30695 ADAPTER - 5/8 tube X 7/8 O-FiNG ....ccoiuiiiiiiiiiieieeeee e, 2
9 37135 HOSE - hydrauliC..........ouviiiiiiiiie e 2
10 21855 COUPLER -male, 172 NPT ... 1
11 21857 COUPLER -female, 1/2 NPT ......oooiiiiiiiie e 1
50082 O-RING - for coupler 21857
12 40149 COVER - rubber, auger MOtOr...........oooiiiiiiiiiii e 1
13 4761 WASHER - flat ... 2
14 40360 SUPPORT - hOSE COUPIET ...ttt 1 -82885
C 21821 BOLT - flange head, 3/8 NC x 3/4 inch
D 21575 BOLT - hex head, 1/2 NC x 1 inch
E 18638 WASHER - lock, 1/2 inch
F 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
G 21863 BOLT - round head, square neck, 3/8 NC x 3/4 inch
H 18908 SCREW - set, 3/8 NC x 1 inch
J 18664 NUT - hex jam, 3/8 NC
K 21281 BOLT - round hd. square nk. 5/16 NC x 3/4 in.
L 30280 NUT - lock, smooth flange, 5/16 NC distorted thread

NOTES: (1 For motor 37244 (Serial No. 109920 and up), couplers are as shown. For motor 37101
(Serial No. 109919 and down) couplers are reversed, with male coupler on hose to rear port,
and female coupler on hose to front port.



60

A\ DANGER

(g

HEADER DECALS & REFLECTORS

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH
KEEP AWAY!

DO NOT OPERATE WITHOUT —
® ALL DRIVELINE. TRACTOR AND

SHIELD MISSING
DO NOT OPERATE

EQUIPMENT SHIELDS IN PLACE

AWARNING

%

To avold injury, stop

AWARNING

To avold injury from fall
of raised reel; tully raise
reel, stop engine, remove

‘ key, and engage
mechanical lock on each

reel support arm before

| working on or under reel.

See Operator's Manual.

canz2

6

© ORIVELINES SECURELY ' engine before opening 5 l
ATTACHED AT BOTH ENODS powsr drive
© ORIVELINE SHIELDS THAT TURN Nl { shield.
FREELY ON DRIVELINE 30318 2 Keep all shields in place. (
)
e
ACAUTION
To avold Injury or death from improper or unsafe
3 4 machine operation:
1. Read the Opaerator's Manual, and follow all safety
l Instructions. If you do not have a manual, obtain one
from your dealer.
2.Dom.:|nllow ined p to operate the
machine.
AWAFRNUN@ l 3. Review safety instructions with all operators annually.
4. Ensure that all safety signs are instalied end legible.
of the machine 5. Make certain everyone is clear of machine before
whlie it is running. Contact mrﬂn'? onglm and during operation.
with rotating reel, moving 6. Keep off the machine.
knife or conveyor can cause 7. K.:g all shields in place, and stay clear of moving
injury or death. 8
ss':;y engine and remove key | " 8. Elunga header drive, RM transmission in neutral,
L'ft t to perform any inspection, ;s ly p':fkm b";-:;:nd wait for all movement to stop
| o ol wo.':(.'.u 9. Do not service, adjust, lubduah dun or unplug
release machine with engine running or key in Ignition.
10. '..?IOO mechanical locks before servicing header or
‘cover in the raised position.
. T g vhv:h et dwayc loss
warn operating on roa unl
* 32008
IMPORTANT o
PN LOCATION. -
FIELD POSITION
—12 5;4:'.‘.‘.’.::".;‘
MD ' TRANSPORT PACKAGE
nanseont PoSITION (a" years)
4 W Yo avoid injury and,
This product msay be STAND POBITION moaemu dma.l e‘tﬁoﬂ
DRAPEA TIGHTENING INSTRUCTIONS coversd by one or more swatuen ony by loss of control
1. Check that draper belting (A) is properly engaged in grooves of o mc;u': # 1075014 - ,.._r (22 :mom' nmmmwu.mnm
o gm:::mm 17 13 ~——| |2. Do not tow with a vehicle
CON. # 1244248 pore sl lC
L3, e 18 3. tow et ity bak n
(lsm)ooomeoupu u:s"“"m ms:ﬂ.mbmm
1/16° (1.8 o) US. # 4860361 ity.
US. # 4882101 4. Secure all pins and hitch
o 2. Do not o st apeeds
Other patents pending. m mﬁ;ln 20 m.ph.
6. Reduos speed for
comars and for slippery or
rough conditions.
7. Obey all NEMIOY tratfic
nguhﬁom
mmponmg on pubﬁc
roads.
8. Use slow moving vehicle
embiem and fiashing
IMPORTANT —
| S —_
:r:..'nm:,:':“ A WARNING
Pin ‘8"
Traasport Postion

Pln ‘9 DO NOT GO NEAR LEAKS
$tand Position + High preasure oll easily punctures
] skin causing serious Injury,
r gengrene or death.

« ¥ Injured, seek emergency medical
U help. Immediate surgery Is required

10 remove oll.

+ Do not use finger o skin ta check

p— for leaks.
« Lower load or relleve hydraulic
pressure before loosening fittings.
~enn
)




HEADER DECALS & REFLECTORS

61

REF PART DESCRIPTION QTY PROD'N
NUMBER YEAR
1 30316 DECAL - DANGER: Rotating Driveline
2 36651 DECAL - DANGER: Shield Missing
3 32738 DECAL - WARNING: Shields & Guards
4 28403 DECAL - WARNING: Clear While Running
5 42122 DECAL - WARNING: Reel Props
6 32009 DECAL - CAUTION: General Safety
7 25929 DECAL - 5 Hour Grease
23163 DECAL - 10 Hour Grease
23165 DECAL - 50 Hour Grease
8 24777 DECAL - Driveline Grease
9 43697 DECAL - Lift to Release Cover
10 26694 REFLECTOR - Red
11 26697 REFLECTOR - Amber
12 23296 DECAL - Lift Here
13 43693 DECAL - CAUTION: Transport Safety (Transport Option)
14 43695 DECAL - CAUTION: R/H Wheel Support (Transport Option) 1992
15 43694 DECAL - CAUTION: L/H Wheel Support (Transport Option) 1992
16 43699 DECAL - Wheel Positions (Transport Option) 1992
17 43843 REFLECTOR - Slow Moving Vehicle (Transport Option)
18 37900 DECAL - Wheel Positions (Standard Gauge Wheel Package) - 30 & 36 ft. -1993
49053 DECAL - Wheel Positions (Standard Gauge Wheel Package) - 30 & 36 ft. 1994
49171 DECAL - Wheel Positions (Standard Gauge Wheel Package) - 30 & 36 ft. 1995-
19 43696 DECAL - Draper Tightening Instructions
20 32070 DECAL - Patents
21 43911 DECAL - Wheel Positions (Transport Option) 1993
22 43913 DECAL - L/H Wheel Support: Field to Transport (Transport Option) 1993
23 43914 DECAL - L/H Wheel Support: Transport to Field (Transport Option) 1993
24 43912 DECAL - R/H Wheel Support (Transport Option) 1993
25 43910 DECAL - WARNING: R/H Beam - Pivot Hole Use (Transport Option) 1993
26 49118 DECAL - L/H Wheel Support: Field & Transport Positions (Transport Option) 1994
49172 DECAL - L/H Wheel Support: Field & Transport Positions (Transport Option) 1995
27 49131 DECAL - R/H Wheel Support: Field & Transport Positions 1994
49173 DECAL - R/H Wheel Support: Field & Transport Positions 1995
28 49144 DECAL - WARNING: Reel Back for Transport (Transport Option) 1994
29 49152 DECAL - R/H Wheel: Cutterbar Support (Transport Option) 1994
30 44944 DECAL - WARNING: Hydraulic Oil Leaks
1993 TRANSPORT 1994 and up TRANSPORT
g weortanri
e e s o IMPORTANT IMPORTANT
IIVI PORTANT z.n:.;'ﬁ:&"m“ :WZ TRANSPORT POSITION FIELD POSITIONS:
;g et R ,c',".‘:’:..l‘:“:. feid positon "
E u-ulpn (8) in vanspon mnﬁmm
Ameem [ 21 PR fET.
AL L lw»ﬂ ™ 0 o
TBANSPORT
" Pin location in
Vand positon
SEE OPERATOR'S MANUAL '
Seo Opecator's Manual
l
28 29
—24 f IMPORTANT
AWARN“N@ Transport Position
To avoid Injury caused by
machine tip-over, move reel
fied {ully back on support arms-
i L ] before converting to transport.
i — e s
| ”I Read Operator's Manual for
transport operating
Instructions. -




62
PRODUCT IDENTIFICATION DECALS

rice .zpeciol 960

COMBINE ADAPTER DECALS

IMPORTANT

GUARD ANGLE
ADJUSTMENT

ADANGER

FLOAT FRAME TO
HEADER LOCK PIN

ELOAT LOCK;
DETACHING HEADER
15 — i
SVE———"3 18 e
—14 I WORKING POSITION
HYDRAULIC OIL RESERVOIR FLOAT ADIUSTMENT:

Rest haader on ground or Fill to "FULL" level on dipstick. WCREASE FLOAT
BSloeeTacine[anderinn Y Use CLEAN 10W30 engine oil.
See Operator's Manual. =

A DANGER

Entanglement in rotating
driveline can cause
serious injury or death.

Keep all shields in place.

Avoid contact with
rotating parts.

Do not cut side drapers before
referring to Side Draper Connection
Chart for your particutar make of
combine. See Adapter Mounting
instructions in Combine Adapter
Operator's Manual.

0are

IMPORTANT

Do not turn nut (X) to adjust draper tension.

IMPORTANT M o
i‘"é"oﬁf:f |'r?:dr::agder side draper idier ‘16 /g ﬂ m ml [EJ H:HHHIH H (}i
e g ® lo ! — 19

this, place a square on draper and

position side drapars so dimension (X) 1. Loosen nut (N).

is 1to 2 % inches (25 to 64 both . N .

e A 2. Turn bolt (B) counter-clockwise to tighten draper until
S e g;“g;g;f‘g) Lo slign outside of bolt head lines up with edge of decal.

combing feeder opening. 3. Tighten nut (N).




PRODUCT IDENTIFICATION DECALS

63

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 43916 DECAL - L/H Rainbow with MacDon
43917 DECAL - R/H Rainbow with MacDon
3 45413 DECAL - 960
4 43909 DECAL - rice special
COMBINE ADAPTER DECALS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
13 30479 DECAL - DANGER: Rotating Driveline
14 44611 DECAL - DANGER: Servicing Raised Header
15 40136 DECAL - Adjustment Information
16 43698 DECAL - Opening WIdth ..o -103519
17 23163 DECAL - 10 Hour Grease
18 40354 DECAL - Hydraulic Oil Reservoir
19 40900 DECAL - Feeder Draper Tension
20 43775 DECAL - Side Draper Connection ...........cccooiiiiiiiiiiii et 103520-
PAINT
23951 PAINT - black, aerosol spray
23955 PAINT- black, 1 litre
32879 PAINT - white aerosol spray

23957

PAINT- white, 1 litre



64

21", 25', & 30'
HYDRAULIC REEL FORE-AFT KIT




65

21", 25', & 30'
HYDRAULIC REEL FORE-AFT KIT

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

B 2416 HYDRAULIC FORE-AFT KIT, complete - for 21' 25' & 30' headers
(Kit available through WholeGoods only.)

1 43854 SUPPORT - cylinder, right front ..o 1 -96449
2 43870 SUPPORT - cylinder, right rear............ccooooiiiiiiii e 1
3 49008 SUPPORT - cylinder, left front ............ccoooviiiiii e, 1
4 49000 SUPPORT - cylinder, left rear ..o 1
5 43860 BAR = QUITE ... 1
6 49006 SUPPORT = NOSE ... 1
7 43980 BAR - @APIEI ... 2
8 49175 CYLINDER - hydrauliC............cooiiiiiiiiiiiiee e 2

43887 SEAL KIT - for cylinder

43803 PISTON - for cylinder (also order Seal Kit 43887)

43888 SPACER - cylinder, included in Update Kit (see Note 1 below)

9 43889 BAR - reinforcement..........ooooiiiiii e 2 -96449
10 18704 PIN - clevis, 5/8 dia. x 2.28 inch effective length........................ 2
11 18624 PIN - clevis, 5/8 dia. x 2.76 inch effective length..................cocooii. 2
12 18648 PIN - cotter, 3/16 dia. X 1-1/4 INCN ... 4
13 30282 FITTING - 90° elbow, 9/16 O-ring X 3/8 tube .............coviiiiiiii, 4
14 43895 HOSE - to right cylinder front port, and from left cylinder rear port.............. 2
15 43896 HOSE - right cylinder rear port to left cylinder front port...............cccccooie. 1
16 43848 FASTENER - hOS€ Clamp......cccoooiiiiiiiiiii e 8
17 30753 FASTENER - plastic i€ ... 11
18 37881 PROTECTOR = NOSE......uiiiiiiiiiiiicciee e 2
19 15903 FITTING - adapter, 3/8 tube X 9/16 O-riNG ........ccoviiiiiiiiieeiie e 2
20 21804 FITTING - adapter, 3/8 tube X 3/4 O-NNG .........cooviiiiiiiieiicee e 2
21 21806 FITTING - adapter, 3/8 tube X 1/2 NPT .........ccooiiieeeeeee e 2
22 21882 FITTING - adapter, 1/2 NPT female X 7/8 O-1iNg.........ccccceeviviiiiiiiieieinnn. 2
23 20535 WASHER - flat (see Note 2 below) ...........oooviiee e 2
24 18600 WASHER - flat ..., 2
25 49007 SUPPORT - reel drive hOSES .........couiiiiiiiiiiiie e 1
26 32225 HOLDER = hOSE ....ooiiiiiiiiiic e 1
27 19411 SPACER - DBUSHING .....ooiiiiiiii e 1

A 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch

B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

C 21871 BOLT - hex head, 5/8 NC x 2-1/2 inch - thread full length

D 18592 NUT - hex, 5/8 NC

E 21579 BOLT - hex head, 3/8 NC x 3-1/4 inch

F 21868 BOLT - round head, square neck, 1/2 NC x 1 inch

G 21383 NUT - serrated flange lock, 1/2 NC

H 18590 NUT - hex, 3/8 NC

J 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch

K 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch

L 50124 SCREW - self tapping, 5/16 NC x 1/2 inch
M 21484 BOLT - round head, square neck, 3/8 NC x 1-1/2 inch

N 18639 WASHER - lock, 5/8 inch
NOTES:

1. To update earlier version hydraulic fore-aft kits (manufactured 1993 and earlier) to the above design, order
Fore-Aft Update Kit B 2436 (includes only non-common parts) from MacDon WholeGoods.
2. When installed on header with Pick-Up Reel, do not install lower washer.



66

36’
HYDRAULIC REEL FORE-AFT KIT




67

36’
HYDRAULIC REEL FORE-AFT KIT
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
B 2417 HYDRAULIC FORE-AFT KIT, complete - for 36" header
(Kit available through WholeGoods only.)

1 43854 SUPPORT - cylinder, center front ..., 1 -96449

2 43870 SUPPORT - cylinder, CeNtEr r€ar...........cccovviiiiiiiiiiiiiieeeiee e 1

3 49008 SUPPORT - cylinder, left & right front............ocooiiiii 2

4 49000 SUPPORT - cylinder, left & right rear...............coooiiiiiiii 2

5 43860 BAR = QUIAE ... 2

6 49006 SUPPORT - hos€, [€ft ....cvveiiiiiicc e 2

7 43980 BAR - adapter.........ooooiiii e 3

8 49175 CYLINDER - hydrauliC............ccccoviiiiiiiiiiiiiecce e 3

43887 SEAL KIT - for cylinder
43803 PISTON - for cylinder (also order Seal Kit 43887)
43888 SPACER - cylinder, included in Update Kit (see Note 1 below)

9 43889 BAR - reinfOrCEMENT........ooiiiiiiiiii e 2 -96449
10 18704 PIN - clevis, 5/8 dia. x 2.28 inch effective length..................ocoooi. 3
11 18624 PIN - clevis, 5/8 dia. x 2.76 inch effective length................c.cocociiii. 3
12 18648 PIN - cotter, 3/16 dia. X 1-1/4 INCN ... 6
13 30282 FITTING - 90° elbow, 9/16 O-ring X 3/8 tube .............ccoooiiiiiiiiiiiiece, 6
14 43892 HOSE - from left cylinder front port...........ccoooiiiiii 2

- center cylinder front port to left cylinder rear port
15 43894 HOSE - to right cylinder rear port ... 2
- right cylinder front port to center cylinder rear port
16 43848 FASTENER -hose Clamp...........ooooiiii e 14
18 30753 FASTENER - plastiC ti© ........ccccoiiiiiiiiiic e 14
16661 FASTENER - plastic tie (for reel drive hoS€s)..............ccooevviiiiiiiei 5
19 15903 FITTING - adapter, 3/8 tube X 9/16 O-1iNG ........ccccoiiiiiiiiiiieie e 2
20 21804 FITTING - adapter, 3/8 tube X 3/4 O-1iNG .....ccvviiiiiiiieiiie e 2
21 21806 FITTING - adapter, 3/8 tube X 1/2 NPT ........cocciiiiiiiiiiieceee e 2
22 21882 FITTING - adapter, 1/2 NPT female X 7/8 O-riNg........ccccocveiviiiiiiiecii, 2
23 20535 WASHER - flat (see Note 2 below) ..........coooiiiiiiiii e 4
24 18600 WASHER - flat ... 4
25 19411 SPACER - bUSNING ..ot 2

A 19966 BOLT - round head, square neck, 3/8 NC x 1-1/4 inch

B 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

C 21871 BOLT - hex head, 5/8 NC x 2-1/2 inch - thread full length

D 18592 NUT - hex, 5/8 NC

E 21579 BOLT - hex head, 3/8 NC x 3-1/4 inch

F 21868 BOLT - round head, square neck, 1/2 NC x 1 inch
G 21383 NUT - serrated flange lock, 1/2 NC

H 18590 NUT - hex, 3/8 NC

J 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch

K 21594 BOLT - hex head, 5/8 NC x 1-1/2 inch

L 50124 SCREW - self tapping, 5/16 NC x 1/2 inch
M 21484 BOLT - round head, square neck, 3/8 NC x 1-1/2 inch

N 18639 WASHER - lock, 5/8 inch
NOTES:

1. To update earlier version hydraulic fore-aft kits (manufactured 1993 and earlier) to the above design, order

Fore-Aft Update Kit B 2437 (includes only non-common parts) from MacDon WholeGoods.
2. When installed on header with Pick-Up Reel, do not install lower washer (both sides).



67 A

HEAVY DUTY DRAPER DRIVE: ROLLER GROUP

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
* B2540 HEAVY DUTY DRAPER DRIVE KIT (includes items on pages 67A and 67B)
1 43513 ROLLER = driVE .. ..o 1
2 49526 MOTOR - draper drive, four bolt flange, with key (item 3) ............ccccooeeei. 1
123314 SEAL KIT - for motor 49526 (was 101670)
3 2149 KEY - Woodruff, SAE 15 ... 1
4 49536 SUPPORT -driVE IOIlEN ... 2
5 40008 WASHER - Flat ..o 1
6 30550 BEARING - ball, drive rOller ... 1
7 43517 SUPPORT = driVE IOIEN ... 1
8 49532 SUPPORT = MO0 ... 1
H 30940 SETSCREW - socket head, cup point, 3/8 NC x 5/16 inch
J 30941 SETSCREW - hex socket through bore, 3/8 NC x 3/16 inch
K 49531 SCREW - countersunk head, 3/8 NC x 3/4 inch
L 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
M 21447 BOLT - large flange head, 3/8 NC x 1 inch
N 19965 BOLT - round head, square neck, 3/8 NC x 1 inch



67 B
HEAVY DUTY DRAPER DRIVE: HYDRAULICS
(25' Double Delivery Header shown)

DOUBLE DELIVERY - LEFT SIDE

'DOUBLE DELIVERY - RIGHT SIDE

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
* B2540 HEAVY DUTY DRAPER DRIVE KIT (includes items on pages 67A and 67B)
2 REF MOTOR - draper drive, S€€ Page 67 A ......coiiiiiiiiie et 1
4 50103 FITTING - 45° elbow, 7/8 O-ring X 7/8 JIC ........ccoiiiiiiiiiiiiceeee e 2
5 49558 HOSE - 7/8 JIC 45° bent tube swivel female x unfinishedend................................. 1
49563 FITTING - hose, reusable, 7/8 JIC Male ..........coooiiiiiiiiee e 1
6 49558 HOSE - 7/8 JIC 45° bent tube swivel female x unfinishedend................................. 1
49564 FITTING - hose, reusable, 7/8 JIC swivel female ...............cooooiiiiiiiiiiiii, 1
7 49529 FITTING - adapter, 7/8 JIC swivel female x 7/ 8 O-ringmale ..............ccccooeevveennns 1 21' & 25'
8 49530 FITTING - adapter, 7/8 O-ring female x 7/8 JICmale.............ccoooiiiiiiiiiiiii 1 21' & 25'
9 30557 FITTING - 90° elbow, 7/8 JIC MalE ... 1
10 REF HOSE - to right side of header
11 32225 HOLDER = NOSE ... e 1
N 21561 BOLT - hex head, 3/8 NC x 1-1/2 inch
L 30228 NUT - lock, smooth flange, 3/8 NC distorted thread



68

9030 Model 901 Offset Mount Adapter
FRAME & FLOAT GROUP

19
=zl
[

Z<

\i7

10

15 14




9030 Model 901 Offset Mount Adapter

FRAME & FLOAT GROUP

NOTE: For 9030 Model 902 Center Mount Adapter, see Parts Catalog #46170.

69

REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40660 FRAME - adapter, with decals..............ccoooo 1 82886-
40549 FRAME - adapter, with decals..............ccooooii 1 -82885
2 40691 ARM - float, with bushings and lube fitting .............c.coooiiii 2 82886-
40604 ARM - float, with bushings and lube fitting .............c.coooiiiii 2 -82885
3 1134 BUSHING - BrONZE ..o 4
4 18671 FITTING - IUDE ..ot 2
5 40611 SPACER -fUDE. ... 2
6 40545 SUPPORT = IOWET 1€Q ...t 2 82886-
7 42498 PAD - TUBDET ...t 2
8 44575 PLATE = COVET ...ttt 2
9 11695 WASHER - flat ..o 2
10 36837 PIVOT - float SPriNg.......oooiiiiiie e 4
11 42690 SPRING - flO@t.......ooeiiiii e 4
12 42691 INSERT - SPring, lOWET........ooiiiiiiii e 4
13 24322 INSERT - SPIiNgG, UPPET ... ittt 4
14 41122 DRAWBOLT = SPIING .....oviiiiiiiiiieeeciiee et 4
15 21540 WASHER - hardened ..o 4
16 40613 LINK - header, CENEr . ... ... 1
17 20312 PIN = CIEVIS ...t 2
18 40554 CHAIN - lINKAGE. ...ttt 2
19 49341 PIN - UPPEI TINK. ..o 1
20 40615 SUPPORT - lower link, two-bolt .............cocoiiiiiii e 1
21 40617 PIN - Ball SUPPOIT... ..ot 2
22 50106 BALL = IOWET TINK.....eeiiiii e 2
23 40685 SUPPORT - lower link, three-bolt.............ccccooiiii 1 82886-
24 40720 WASHER - fOrmed ... 4 82886-
25 40758 ANCHOR - upper link, with decals .............ccccoooiiiiiiii 1
26 25298 PROTECTOR - hOS€ / WIFNG ....coiuiiiiiiiiiiii et 3
27 37635 CLEVIS - center link adjustment ... 1 82886-
28 22072 WASHER - flat ..o 4 82886-
29 43301 SUPPORT - linkage adapter, lower header leg.............ccccoooiiiiiiiiiienin. 2
A 50107 BOLT - hex head, 3/4 NC x 8-1/2 inch
B 18689 NUT - lock, 3/4 NC distorted thread
C 30266 BOLT - round head, square neck, 1/2 NC x 3 inch
D 21389 NUT - lock, 1/2 NC nylon insert
E 18593 NUT - hex, 3/4 NC
F 18610 PIN - cotter, 1/4 x 2-1/2 inch
G 18601 WASHER - flat, 13/16 inch ID
H 13125 PIN - hair
J 21587 BOLT - hex head, 5/8 NC x 2 inch
K 18666 NUT - lock, 5/8 NC distorted thread
L 16235 WASHER - flat, 1.7 OD x 0.81 ID x 1/4 inch thick
M 18640 WASHER - lock, 3/4 inch
N 30597 BOLT - hex head, 3/4 NC x 8 inch
P 21264 BOLT - hex head, 3/8 NC x 1-1/4 inch
Q 18590 NUT - hex, 3/8 NC
R 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
S 18523 BOLT - round head, square neck, 5/8 NC x 1-1/2 inch
T 21378 NUT - hex jam, 3/4 NC



70

9030 Model 901 Offset Mount Adapter
WHEEL ASSEMBLY




9030 Model 901 Offset Mount Adapter

7

WHEEL ASSEMBLY
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30446 TIRE -9.5L-14 Rib Implement ..o, 1
2 30758 WHEEL =8 DO 1
3 21719 BOLT - WHhEEI ... 6
4 21395 STEM = VaAIVE ... 1
5 41155 SPINDLE = WhEEL.... ..o 1
6 30521 HUB - with cups, items 7 and 8. 1
7 30516 BEARING - CUP, INNEF ..o 1
8 7900 BEARING - CUP, OULET ..o 1
9 30517 BEARING - cone, With seal ... 1
10 21376 BEARING = CONE ... eee s 1
11 21540 WASHER - flat, hardened ... 1
12 5512 NUT - hex slotted, 3/4 INCh NF ... ..o 1
13 18648 PIN = GOt .o 1
14 30520 CAP - dUSE .. 1
A 21560 BOLT - hex head, 1/2 NC x 3 inch
B 50186 NUT - lock, smooth flange, 1/2 inch NC distorted thread



72
9030 Model 901 Offset Mount Adapter: Serial No. 82885 and below
HYDRAULICS

HEADER HOSE FITTINGS

RR - Atta;:h to reel drive return hose on header (yellow colour code).
RP - Attach to reel drive pressure hose on header.
RL - Attach to reel lift hose on header.

. —,
g D< ?]M! 1T 1
|
@9

‘ ﬂ
TOP VIEW ‘ 36
; *
59

M

4! | ,

20

21

\ /@ 7 3 . @ @
;J‘ F— VELLOW / 0,
N , i1 ¢
+

=~ BROWN

[ F\@

—— ORANGE @ e 21

QX

49)|(28

3&“)/6 A R 7 (4 &
R >
®

SIDE VIEW, FRONT VIEW



73

9030 Model 901 Offset Mount Adapter: Serial No. 82885 and below

HYDRAULICS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30871 COUPLER -male, 3/4 INCh .......cooiiiiiii e, 2
2 50105 CAP - dust, TOr 3/4 COUPIET.........oiiiiiiiiie e 2
3 40559 HOSE - SUpply £0 MOLOK ... 1
4 30610 FITTING - adapter, 3/4 tube X 7/8 O-TiNG ........coooiiiiiiiiiii e 3
5 40558 MOTOR - hydraulic, sickle driVe.............ccoiiiiiiiiii 1
123314 SEAL KIT - for motor 40558 (was 101670)
6 18723 BOLT - hex head, 172 NC x 1-1/2inCh ... 2
7 18638 WASHER - 10CK, 1/2 INCH ..ot 2
8 18591 NUT - heX, 172 NC ... 2
9 40566 BUSHING - spline bore and OD..............cooviiiiiiiiiie e 1
10 40628 WASHER - flat ..o 1
11 18635 WASHER - 10CK, 1/4 INCH ..ot 1
12 21573 BOLT -hex head, 174 NC X 1inCh .......cocoiiiiii 1
13 44181 HOSE - motor to reel drive flow CONtrol............ccooiiiiiiiiii e 1
14 42216 FLOW CONTROL - re€l driVe ........ooooiiiiiiiiiiiiiee e 1
30054 SEAL KIT - for flow control 42216
15 30965 FITTING - 90° male elbow, 7/8 O-ring X 1/2 NPT........ccoooiiiiiiiiieee 1
16 24508 VALVE - relief, reel driVe..........oooiiiie e 1
24509 SEAL KIT - for relief valve 24508
17 21746 FITTING - adapter, 5/8 tube X 1/2 NPT ......ccoiiiiiiiee e 1
18 40556 HOSE - relief valve to reel drive pressure coupler............cccccooiviiiiiiiiiiiieee, 1
19 37757 HOSE - relief valve to return flow and draper flow-control return...................... 2
20 30817 FITTING - male run tee, 5/8 tube x 5/8 tube x 172 NPT ...l 2
21 50103 FITTING - 45° male elbow, 5/8 tube X 7/8 O-1iNG..........ccoeiiiiiiiiiiieiee e 2
22 42215 FLOW CONTROL - draper drive, with internal relief valve ................................ 1
30054 SEAL KIT - for flow control 42215
23 30969 FITTING - male union, 7/8 O-MNG........c.cooiiiiiiiiii e 1
24 33427 HOSE - flow control to draper drive pressure coupler & reel return coupler to tee 2
33424 HOSE - flow control to draper drive pressure coupler, Header Ser#80632 and after ...... 1
25 42138 MOTOR = €IECHC ... 2
26 18664 NUT - jam, 3/8 NC. ... 2
27 20055 BOLT - hex head, 3/8 NC X 2-1/4 INCh .......ccooiiiiiii e 2
28 REF HARNESS - wiring, see Electrical, page 76..............ccooiiiiiiiiieee 1
29 40630 COVER - €leCtrC MOOT........iiiiiiiiiiee e 1
30 21854 BOLT - hex head, 1/4 NC x 2-1/2 inCh ..o 4
31 18596 WASHER - flat, 9/32 INCh ID ........ooiiiiiiiec e 4
32 21455 NUT - serrated flange, 1/4 NC ... 4
33 21857 COUPLER -female, 1/2 NPT ... 3
50082 O-RING - for coupler 21857
34 21858 PLUG - dust, for coupler 21857 ........ccoviiiiiiiiiiiiiceee e, 2
35 21855 COUPLER -male, 172 NPT ... 4
36 21856 CAP - dust, for coupler 21855.........cuoiiiiiiiii e 3
37 REF TAPE - yellow, reel return
38 REF TAPE - blue, draper return
39 REF TAPE - orange, draper pressure
40 50102 FITTING - swivel run tee, 5/8 tube x 5/8 tube X 7/8 O-ring.........c..ccccevvveriiennnn. 1
41 33419 HOSE - Motor Case drain .............oooviiuiiiiiiiiii e 1
42 50104 FITTING - 90° male, 3/8 tube X 7/16 O-FING .......oooiiiiiieiie e 1
43 30857 FITTING - swivel branch tee, 5/8 tube x 5/8 tube x 7/8 O-ring.............c.ccceveenee. 1
44 40560 HOSE - return t0 traCtor ..........ooiiiiieee e 1
49 21763 FASTENER - plastic tie, 7-1/2 iNCh ... 5
50 30753 FASTENER - plastic tie, 15 INCh ..o 4
51 40355 HOSE - reel lift @XtENSION..........oiiiiiiii e 1
52 40634 HOLDER = hOSE .....coiiiiiiiee e 1
53 18723 BOLT - hex head, 172 NC x 1-1/2inCh ... 1

54 21383 NUT - serrated flange, 1/2 NC ..o 1



74
9030 Model 901 Offset Mount Adapter: Serial No. 82886 to 86399
HYDRAULICS

N
<
§ \
'\\ %V’
\:I‘ \.\%“-Q«\ 14 z
\‘\\‘\
T E 2 |11 4
< o g K
@ =) > i ATTTT
£ [
g/ © E /5 5 iy SRR
SR B R
I BRI\ - -
T MU h# ]| o §
w\ . 7 - |
I
0 - -
2] = < 0
o O ° 9
e B
o e
)
>
o " 2 I
< ~ —
Y A = 1 F
/
=[x ol o 5] e
>t i ’ 1
92 m\
[ P
w =
/ n/_—
© ™
Al =]
A
@
g & 2
g
‘ ©
g




75

9030 Model 901 Offset Mount Adapter: Serial No. 82886 to 86399

HYDRAULICS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER

1 30871 COUPLER -male, 3/4 INCH......ccooiiiiiiiiiii e 2

2 50105 CAP - dust, TOr 3/4 COUPIET .......oooiiiiiii e 2

3 40676 HOSE - supply (tractor to flow control) & return (tee #10 to tractor)......................... 2

4 30970 FITTING - 90° elbow, 3/4 tube X 1-1/16 O-TiNG .......ccoeeiiiiiiieiieeee e 1

5 40253 VALVE - flow control, supply to Motor ..o 1

6 21830 FITTING - adapter, 3/4 tube X 1-1/16 O-TiNG.......cccooviiiiiiiiiieiieeee e 1

7 40241 FITTING - adapter, 3/4 tube female X 1-1/16 O-1iNG.........cccceiiiiiiiiiiiiie e 1

8 50050 FITTING - branch tee, 3/4 tube x 3/4 tube x 1-1/16 O-ring (to "T" port on valve)......1

9 50086 FITTING - swivel run tee, 3/4 tube male (2) x 3/4 tube female ....................cceevnn 1
10 40251 FITTING - special swivel branch tee, ...............ccoooiii e 1

3/4 tube male (2) x 3/4 tube female x 9/16 O-ring (drilled)
11 30973 FITTING - connector, 3/4 tube female x 5/8 tube male.................coooiiiiiiiiii 1
12 40260 VALVE - flow control block, reel and draper drive ................ccoocveiiiiiiiiiiieeee 1
45101 SEAL KIT - for valve 40260 (repairs one cartridge)
13 50098 FITTING - 45° elbow, 3/4 tube x 1-1/16 O-ring (to "P" port on valve) ....................... 1
14 30695 FITTING - adapter, 5/8 tube x 7/8 O-ring (to "C" port on valve)..............ccccoovernrnne. 1
15 40567 HUB - connector, electric motor to Valve .................eevvviiiiiiiiieiiie 2
16 42369 MOTOR = €IECHNIC ... 2
17 40682 STOP - MOLO ... e 1
18 40677 HOSE - motor case drain, motortotee #10 ... 1
19 50104 FITTING - 90° elbow, 3/8 tube X 7/16 O-TiNG ......ccceeiiiiiiieeie e 1
20 40558 MOTOR - hydraulic, SickIe AriVe ...........ccciiiiiii e 1
123314 SEAL KIT - for motor 40558 (was 101670)
21 40566 BUSHING - spline bore and O.D. ..........ccoooiiiiiiiiii e, 1
22 40628 WASHER = flat ... 1
23 40674 HOSE - supply, flow control #5 to motor top port............cccoovviiiiiiiic 1
24 40675 HOSE - pressure, motor bottom port to "P" porton valve #12...............cccccccoeeei. 1
25 40672 HOSE - reel drive pressure, from "R" portonvalve #12................ccccoovviii, 1
26 21857 COUPLER -female, 172 NPT .....ooiiiiiii e 2
50082 O-RING - for coupler 21857

27 21855 COUPLER -male, 1/2 NPT ..ot 2
28 40671 HOSE - reel drive return, headerto tee #9 ... 1
29 32225 HOLDER - re€l driVe NOSES .......cooiiiiiiiieeeeeee e 2
30 29934 HOLDER - draper drive ROSE............ccooiiiiiiiiiiiicc e 1
31 21856 CAP - dust, for coupler 21855 ... ..o 1
32 40512 HOSE - draper drive pressure, from "C" portonvalve #12 ..............cccooevieiieiiinnn. 1
33 30926 FITTING - adapter, 5/8 tube female X 1/2 NPT .........cccooiiiiiiiiieeeeee e 1
34 21858 PLUG - dust, for coupler 21857 ...........oooiiiiiiiiiiee e 1
35 21763 FASTENER - plastic tie, 7-1/2 iNCh.........cccooiiiiiiii e 4
36 30753 FASTENER - plastic tie, 15 INCh .......cccooiiiiii e 3
37 REF HARNESS - wiring, see Electrical, page 78............cccooiiiiiiiiiii e 1
38 25298 PROTECTOR = NOSE ..ottt 2
39 40693 COVER = 0P 1ottt 1
40 40634 HOLDER = NOSE......oviiiiiiiitieecee ettt 1
41 36848 HOSE - extension to reel lift ine on header..............cccoiiiiii e, 1
42 40695 SUPPORT - reel drive header hoses, 21", 25' & 30' headers ............ococoovvveeeeeiiii. 1
43 24795 DRIVELINE HALF - 25', 30", & 36' headers (for serviced components, see page 35)1

A 18588 NUT - hex, 1/4 NC

B 30955 SCREW - machine, #8 x 5/16 inch

C 18795 WASHER - flat, 3/16 |.D.

D 21248 SCREW - set, 3/8 NC x 3/4 inch

E 18664 NUT - hex jam, 3/8 NC

F 21570 BOLT - hex head, 1/4 NC x 2 inch

G 21455 NUT - serrated flange, 1/4 NC

H 21573 BOLT - hex head, 1/4 NC x 1 inch

J 18635 WASHER - lock, 1/4 inch

K 18723 BOLT - hex head, 1/2 NC x 1-1/2 inch

L 18638 WASHER - lock, 1/2 inch

M 18591 NUT - hex, 1/2 NC

N 30228 NUT - lock, smooth flange, 3/8 NC distorted thread

P 30693 BOLT - flange head, 3/8 NC x 1/2 inch

R 21383 NUT - serrated flange, 1/2 NC

S 21863 BOLT - round head, square neck, 3/8 NC x 1 inch



76

TOMWAIL 4 NOLOW
oL Farm wHW 1R

M3IA °V3H

HYDRAULICS

3me e
92 € It Ot rdl
/1 AN \_ | | \\

7
V2

9030 Model 901 Offset Mount Adapter: Serial No. 86400 and above




77

9030 Model 901 Offset Mount Adapter: Serial No. 86400 and above

HYDRAULICS
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 30871 COUPLER -male, 3/4 INCh ..ot 2
2 50105 CAP - dust, fOr 3/4 COUPIET .....ooiii e 2
3 40676 HOSE - supply (tractor to motor #20 bottom port) & return (tee #8 to tractor).......... 2
4 30609 FITTING - 90° elbow, 3/4 tube X 7/8 O-TiNG .......cccooiiiiiiiiie e 1
8 50050 FITTING - branch tee, 3/4 tube x 3/4 tube x 1-1/16 O-ring (to "T" port on valve)......1
9 50086 FITTING - swivel run tee, 3/4 tube male (2) x 3/4 tube female ...............cccccei 1
10 40548 FITTING - special 90° elbow, 3/4 tube male x 3/4 tube female (drilled 9/16 O-ring) 1
11 30973 FITTING - connector, 3/4 tube female x 5/8 tube male..................ovvvvev 1
12 40260 VALVE - flow control block, reel and draper drive ................cooociiiiiiiiiiiic e, 1
45101 SEAL KIT - for valve 40260 (repairs one cartridge)
13 50098 FITTING - 45° elbow, 3/4 tube x 1-1/16 O-ring (to "P" port on valve) ....................... 1
14 30695 FITTING - adapter, 5/8 tube x 7/8 O-ring (to "C" porton valve)...............cccceeviees 1
15 40567 HUB - connector, electric motor to Valve .................oevveeiiiieiiieiiii 2
16 42369 MOTOR = €IECHIC ... e 2
17 40682 STOP - MOLO ... e 1
18 40673 HOSE - motor case drain, motorto elbow #10 ..., 1
19 50104 FITTING - 90° elbow, 3/8 tube X 7/16 O-TiNG .........oooiiiiiiiiiee e 1
20 40568 MOTOR - hydraulic, SiCKI& driVe ...........cooiiiiii e 1
40569 SEAL KIT - for motor 40568
21 40566 BUSHING - spline bore and O.D. ..........ocooiiiiiiiiiii e 1
22 40628 WASHER - It 1
23 40252 COVER = FUDDET ... 1
24 40675 HOSE - pressure, motor top port to "P" port on valve #12.............cccooviiiiiiiies 1
25 40672 HOSE - reel drive pressure, from "R" portonvalve #12.................cccoovviiii, 1
26 21857 COUPLER -female, 1/2 NPT ... 2
50082 O-RING - for coupler 21857
27 21855 COUPLER -male, 172 NPT ..o 2
28 40671 HOSE - reel drive return, headerto tee #9 ... 1
29 32225 HOLDER -re€l driVe NOSES ... 2
30 29934 HOLDER - draper drive ROSE............ccooiiiiiiiiiiiici e 1
31 21856 CAP - dust, for coupler 21855 ... ... 1
32 40512 HOSE - draper drive pressure, from "C" portonvalve #12 ...............cccccieiieiiinn. 1
33 30926 FITTING - adapter, 5/8 tube female X 1/2 NPT ..........ccooiiiiiiiiiee e 1
34 21858 PLUG - dust, for coupler 21857 ............oooiiiiiiiiiei e 1
35 21763 FASTENER - plastic tie, 7-1/2 iNCh.............ccooiiiii e 4
36 30753 FASTENER - plastic tie, 15 INCh ... 3
37 REF HARNESS - wiring, see Electrical, page 78............ccocooiiiiiiiiiiieee e 1
38 25298 PROTECTOR = NOSE ...ttt 1
39 40693 COVER = 0D e 1
40 40634 HOLDER = NOSE ...ttt 1
41 36848 HOSE - extension to reel lift ine on header................ccccocciiiiiiiii e, 1
42 40695 SUPPORT - reel drive header hoses, 21',25' & 30' headers .............cccoovvvveeeeiiii. 1
43 49417 TAG - "cylinder retract POt ...........oooiiiiie e 1

21863 BOLT - round head, square neck, 3/8 NC x 1 inch
21565 BOLT - hex head, 1/2 NC x 1-3/4 inch

A 18588 NUT - hex, 1/4 NC

B 30955 SCREW - machine, #8 x 5/16 inch

C 18795 WASHER - flat, 3/16 1.D.

D 21248 SCREW - set, 3/8 NC x 3/4 inch

E 18664 NUT - hex jam, 3/8 NC

F 50088 BOLT - round head, square neck, 3/8 NC x 3-1/2 inch
G 21975 BOLT - flange head, 3/8 NC x 1 inch

H 21573 BOLT - hex head, 1/4 NC x 1 inch

J 18635 WASHER - lock, 1/4 inch

K 18723 BOLT - hex head, 1/2 NC x 1-1/2 inch

L 18638 WASHER - lock, 1/2 inch

M 18591 NUT - hex, 1/2 NC

N 30228 NUT - lock, smooth flange, 3/8 NC distorted thread
P 30693 BOLT - flange head, 3/8 NC x 1/2 inch

R 21383 NUT - serrated flange, 1/2 NC

S

T



78

9030 Model 901 Offset Mount Adapter
ELECTRICAL

pog
\ > B

N

E

UTRAL SWITCH ASSEMBLY

8

&

9
D,
e
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40564 HARNESS - wiring, adapter section.............ccccoooiiiiiiiiii e 1 -82885
40638 HARNESS - wiring, adapter section (see NOTE below) .............ccccceeiinnen. 1 82886-
30710 PLUG - 7-pole, included with harness 40564 and 40638
31061 CONNECTOR KIT - 4-way, includes tower and shroud
2 40563 HARNESS - wiring, switch panel section ................ccccooiiiiiiiiii 1
3 40632 PANEL - switch, with decal.............ooooi e 1
4 42256 SWITCH - rocker type, reel and draper speed............cccoovviiiiiiieiiiiine i, 2
5 42257 SWITCH - paddle type, deck shift - Triple Delivery Headers only................ 1
6 16539 LIGHT = @MDET ... 2 82886-
7 33860 CONDUIT - harness protector at RIH light.............ocooiiiiii 1
8 49415 SUPPORT = SWICH ..o 1
9 49414 HARNESS - wiring, neutral SWitCh..............ccccccciiiiiiiiie 1
10 30009 SWITCH -neutral...........coooiiii e 1
11 18600 WASHER - flat ... 1
12 45434 SPACER - UDE......oiii e 2
A 42292 SCREW - self tapping, Type A, hex washer head, #10 x 1/2 inch
B 18638 WASHER - lock, 1/2 inch
C 6771 NUT - hex, 1/2 NF
D 30955 SCREW - round head, #8 NC x 5/16 inch
E 18796 NUT - hex, #8 NC
F 21579 BOLT - hex head, 3/8 NC x 3-1/4 inch
G 18598 WASHER - flat, 13/32 inch |.D.
NOTE: If attaching adapter with serial number 82886 and after to header with serial number 80632

and prior, also order harness extension 47325.



9030 Model 901 Offset Mount Adapter

DECALS & REFLECTORS

79

o —
N
ADANGER [ ACAUTION
AW ARNBN@ v : ;l'nc; ::rnl: (l::’]:frxﬁ%rn ?eath from improper or unsafe
1. Read the Operator's Manual, and follow all safety
‘ 1. Betore dismounting Instructions. If you do not have a manual, obtain one
x move ground speed from your dealer.
_ lever to neutral, shut 2. g: 33:‘ :'llow untrained persons to operate the
*’d off engine, and apply 3. Review safety instructions with all operators annually.
park brake. 4. Ensure that all safety signs are installed and legible.
2. Machine will move I 5. Make certain everyone is clear of machine before
sicoring wheel is urned g, ity o darog opeetin.
while engine is running. 7. Keep all shields in place, and stay clear of moving
Three point linkage.drops Be sure everyone is parts.
slowly when engine is shut clear of machine before 8. Disengage header drive, put transmission in neutral,
off and may drop with turning wheel. aprly park brake and wait for all movement to stop
engine running. before leaving operator’s position.
Rest header. and. adapter * 40555 9. Do not service, adjust, lubricate, clean or unplug
on ground or engage machine with engine running or key in ignition.
mechanical-locks before 10. Engage mechanical locks before servicing header or
going under unit. U | reel in the raised position,
See Operator's Manual. 2 3——| |11, Use slow moving vehicle emblem and flashing
2018 warning lights when operating on roadways unless
prohibited by law. o
_J
( ‘ f [AWARNING
< AWARNING
+
REEL SPEED —a4 >&’l DO NOT GO NEAR LEAKS
whin Zeavaing. senous injury
- T o oot
(— | B S o ks
+ Before attaching
’ adapter to tractor,
CONVEYOR SPEED neutral switch . o
must be installed ||
on tractor to
—— engine with
[ 1 hydraulic circuit
engaged.
| I L
{  oeckswrr L '49““’)
REF PART DESCRIPTION QTY SERIAL
NUMBER NUMBER
1 40155 DECAL - Danger: Three point linkage...........ccccccooiiiiiiiiiiie e 2
2 40555 DECAL - Warning: Controls to neutral ..............cc.occoiiiiiiiii 1
3 32009 DECAL - Caution: General safety..........ccccccoiiiiiiiiie e 1
4 40562 DECAL - sWItCh panel...........oooiiiiiiii e 1
5 23165 DECAL - 50 HOUM QIr€aSE ....civiiiiiiiiiiee ettt 2
6 26697 REFLECTOR - @mber ... 2
7 26694 REFLECTOR =T ..ot 2
8 49410 DECAL - Warning: Neutral SWItCh..............coooiiiiiiie 1
9 44944 DECAL - Warning: Hydraulic Oil Leaks..............ccoccoeiiiiiiiii 1



80 NUMERICAL LIST

PARTNO.  PAGE PART NO. PAGE PARTNO. PAGE PART NO. PAGE

00795 ..., 49 15406 .................. 53 19411 65 21763 ... 27
01134 ... 69 15549 ... 53 19411 67 21763 ... 43
01246 .................. 31 15903 ... 65 19681 ... 23 21763 ... 73
02030......cccceeens 49 15903 ... 67 19809 ... 23 21763 ... 75
02149 ... 9 16235 ... 23 19958 ... 11 21763 ... 77
02149 ... 9B 16539 ... 3 19958 ... 23 21803 ... 7
02149 .................. 11 16539 ... 27 20043 ... 45B 21804 ... 65
02149 .........cc. 19 16539 ... 78 20117 23 21804 .................. 67
02149 ..., 21 16568 .................. 9B 20312 . 3 21806 .........c....... 65
02149 ................ 67A 16568 .................. 11 20312 . 37 21806 .................. 67
04231 ..o, 29 16661 ... 3 20312 . 69 21807 ..o 43
04453 .................. 29 16661 ... 9 20635 ... 65 21808 ... 43
04454 .................. 29 16661 ... 67 20835 ... 67 21822 ... 43
04761 ..o 37 17194 ... 47 21010 ... 25 21824 ... 45
04761 ... 59 17194 ... 49 21024 ... 17 21830 ..o 75
04890.................. 47 18597 ... 49 21062 ... 21 21843 ... 43
05512 ... 27B 18598 ... 78 21062 .....cocooee 57 21855 ... 5
05512 ... 29 18600 .................. 19 21062 ................ 57B 21855 ... 7
05512 ..., 71 18600 .................. 65 21151 17 21855 ... 9B
05745 .................. 43 18600 .................. 67 21183 29 21855 ... 11
06596 .................. 21 18600 .................. 78 21194 . 15 21855 ... 43
06596 .................. 57 18601 ... 29 21299 ... 34 21855 ... 45
06636 .................. 19 18609 ................. 27 21376 ..o 27B 21855 ............... 45B
06636 .................. 49 18609 .................. 29 21376 ... 71 21855 ... 59
07038......cccceeee 47 18619 ... 37 21395 71 21855 ... 73
07038......cccceeee 49 18624 .................. 65 21402 ... 27 21855 ... 75
07900.................. 23 18624 .................. 67 21417 17 21855 ... 77
07900............... 27B 18629 ................. 11 21418 . 15 21856 ................ 9B
07900.................. 29 18629 ... 23 21420 ... 17 21856 ........coee 11
07900.................. 71 18648 ... 9 21421 17 21856 ... 43
07909................. 29 18648 .................. 9B 21424 ... 17 21856 ........ccee 45
07910 ..o 23 18648 .................. 15 21425 ... 17 21856 ............... 45B
07910 ..., 29 18648 .................. 23 21494 ...l 9 21856 ......cccee 73
07920.................. 29 18648 ................ 27B 21494 ... 9B 21856 ... 75
08316......ccceueee 55 18648 .................. 29 21494 ... 11 21856 ........ccee 77
08640.........ccce..e. 9 18648 .................. 37 21495 ...l 9 21857 .o 5
08640.................. 9B 18648 ................ 57B 21495 ... 9B 21857 i 7
08640.................. 1" 18648 .................. 65 21495 ... 11 21857 .o 9B
08640.................. 23 18648 .................. 67 21812 17 21857 oo 11
09213 ... 49 18648 .................. 71 21613 17 21857 .o 43
09333 ... 49 18671 .o 21 21514 17 21857 i 45
11629 ... 29 18671 ..o 25 21616 ... 17 21857 ..o 45B
11695 ... 33 18671 ..o 27 21817 17 21857 oo 59
11695 .................. 69 18671 ..o 29 21619 17 21857 .o 73
13125 27 18671 ..o 53 21540 ... 27B 21857 oo 75
13125 27B 18671 ..o 57 21540 ... 34 21857 oo 77
13125 .. 3 18671 ..o 57B 21540 ... 37 21858 ..o 9B
13125, 33 18671 ..o 69 21540 ... 69 21858 ... 11
13125 37 18704 .................. 65 21540 ... 71 21858 ..o 43
13125, 41 18704 .................. 67 21645 ... 23 21858 ............... 45B
13298 ... 13 18738 ..o 9 21655 ... 12 21858 ..o 73
13298 47 18738 ... 9B 21712 17 21858 ... 75
13298 ... 49 18738 ..o 11 29717 17 21858 ..o 77
13298.......cceee. 55 18759 ... 13 21719 27B 21859 ... 13
13298........cc.. 57B 18898 ... 21 21719 29 21859 ... 47
13867 ..o 49 18898 ................ 57 21719 71 21859 ... 49
13747 ..o, 3 19107 .o 49 21746 .................. 73 21859 ... 57B



NUMERICAL LIST 81

PARTNO.  PAGE PARTNO.  PAGE PART NO. PAGE PART NO. PAGE

21860........cccceee. 47 26318 ... 17 30517 ..o, 27B 30753 ... 77
21860.......ccc....... 49 26319 ... 17 30517 o 71 30758 ............... 27B
21860................ 57B 26320 ..o 17 30520 ... 27B 30758 ... 71
21861 ..o 13 26321 ... 15 30520 ... 71 30814 .................. 17
21866.................. 15 26446 .................. 23 305621 ... 27B 30815 ... 17
21869 ..o 55 26671 ... 9 305621 ... 71 30817 .o 73
21869........cccceee. 59 26671 ... 9B 305642 ... 9B 30823 ... 47
21870 ... 55 26671 ... 67 30542 ... 11 30823 ... 49
21874 ... 47 26694 .................. 61 30550 ... 21 30825 ... 45
21874 ... 49 26694 .................. 79 30550 ... 55 30827 ............... 27B
21876 ... 31 26697 ..o 61 30550 ... 67A 30832 ... 45
21881 .o 7 26697 ... 79 30553 ... 11 30852 ... 15
21881 .. 9 26710 ... 25 30557 ..o 5 30857 ....coiin 73
21881 ..o 9B 26833 ................ 45B 30557 ... 7 30859 ... 37
21882 ... 65 26847 ... 19 30557 ... 67B 30865 ................ 53
21882 ... 67 26847 ... 23 30558 ... 5 30871 ..o 73
21887 ..o 21 26848 .................. 23 30590 ... 43 30871 ..o 75
21887 ..o 57 26878 ... 37 30596 .................. 59 30871 ..o 7
21934 ... 47 27160 ... 25 30600 .........c..... 59 30908 ... 45
21934 ... 49 28014 ... 15 30601 ... 13 30909 ................ 45
21936.......ccccee. 31 28403 ... 61 30601 ... 47 30925 ... 47
21936 47 28496 .................. 49 30601 ... 49 30926 .................. 43
21936 49 20168 ... 9 30601 ... 57B 30926 ............... 45B
22072 ... 21 20168 ... 9B 30602 .................. 31 30926 .................. 75
22072 ..o 23 290168 ... 11 30602 .................. 47 30926 ................ 77
22072 ... 41 20169 ... 9 30602 .................. 49 30928 ................ 53
22072 ... 69 20169 ... 9B 30603 ... 31 30940 ... 21
23064 .................. 15 20169 ................. 11 30603 .................. 47 30940 ............... 67A
23163 ... 61 20934 ... 5 30603 ... 49 30941 ... 21
23163 ... 63 20934 ... 7 30604 .................. 49 30941 ............... 67A
23165 ... 61 29934 ... 75 30609 ... 77 30965 ... 43
23165 79 20934 ... 77 30610 ... 73 30965 .................. 73
23296.......cccccee. 61 30009 ..o 78 30617 ..o 35 30969 .....cccoeiein. 7
23951 .. 63 30034 ... 13 30618 ... 35 30969 .................. 73
23955 ...l 63 30034 ... 47 30619 ... 35 30970 ..o 75
23957 ... 63 30034 ... 49 30621 ..........ccu.e 12 30973 ... 75
24217 o 45B 30054 ... 43 30621 ... 35 30973 . 77
24319 ... 34 30054 .................. 73 30621 ..., 53 30977 oo 7
24320 ... 34 30054 ... 73 30622 ... 12 30991 ... 27B
24322 ... 34 30167 ... 35 30622 ..., 35 30994 ... 7
24322 ... 69 30167 ..o 53 30622 ... 53 30995 ... 7
244290 ... 45 30282 ... 9 30623 ... 12 30996 ... 7
24508 .................. 73 30282 ..., 9B 30623 ... 35 31061 ... 27
24509.................. 73 30282 ... 11 30623 ..., 53 31061 ... 78
24536........cccce. 34 30282 ... 65 30669 ................. 15 31062 ..o 3
24750 ... 27 30282 ... 67 30670 ... 43 32009 ... 61
24776 ... 35 30316 ..o 61 30695 ... 43 32009 ..o 79
24777 ..o 61 30375 ... 9 30695 ..., 59 32070 ..o 61
24779 ... 12 30375 .. 9B 30695 ... 75 32084 ... 53
24779 ... 35 30375 ... 11 30695 ... 77 32116 .o 9
24795 ... 35 30442 ... 31 30696 .................. 15 32116 oo 9B
24795 75 30446 .................. 71 30710 ..o, 27 32116 .o 11
24934 ... 34 30461 ... 27 30710 ..o 78 32182 i 7
25059 3 30463 ... 37 307583 ..., 27 32200 ... 25
25298 ... 69 30464 .................. 37 30753 ... 65 32202 ... 25
25298 ... 75 30479 ..., 63 307583 .., 67 32225 ... 5
25298 ... 77 30516 ......cc.. 27B 30753 ... 73 32225 .. 7



82 NUMERICAL LIST

PARTNO.  PAGE PART NO. PAGE PARTNO. PAGE PART NO. PAGE

32225 ..., 9B 36749 ... 50 37653 ... 53 37881 ..o 65
32225 ..., 1" 36785.......ccccce 53 37554 ... 37 37882 ... 27
32225 ... 45B 36787 ..o 53 37565 ... 47 37882 ... 29
32225 ..., 65 36837 ... 69 37566 .................. 37 37885 ... 23
32225 ...l 67B 36848 .................. 75 37567 ..o 37 37889 ... 29
32225 ..., 75 36848 .................. 77 37570 ... 53 37900 ... 61
32225 ..., 77 36849 ... 9 37574 ... 37 37912 21
32275 .., 33 36849 .................. 9B 37575 ..o 47 37912 . 57
32415 .. 11 36849 .................. 11 37575 . 49 37913 57
32416 1" 37101 .. 59 37577 i 3 37914 ... 57
32738 ... 61 37107 . 55 37610 ... 37 37916 ..o 21
32800.........c.cec... 12 37107 ..o 57B 37616 ... 33 37918 ..o 55
32801 ... 53 37108 ... 47 37618 ... 33 37919 23
32803 ... 50 37114 47 37635 ... 37 37925 ... 55
32879 ..o, 63 37118 13 37635 ... 69 37930 ... 15
32891 i 3 37135 .. 5 37637 .. 37 37935 ... 55
32892 ... 3 37135 . 7 37647 ..o 37 37940 ... 37
32893 ... 3 37135 ..., 59 37655 ... 39 37948 .................. 23
32927 ..o 3 37167 ..o 5 37660 .................. 39 37958 ... 53
33000.........ccceeee 47 37167 ..o 7 37661 ... 37 37959 ... 50
33001 ... 21 37167 ..o 9 37678 ... 41 37993 ... 53
33001 ..o, 57 37167 ..o 9B 37679 ..o 41 37995 ... 41
33003 ... 23 37167 .o 11 37680 .......cccee 41 37998 ... 53
33010, 23 37181 ., 59 37682 ... 41 38489 ... 33
33265 ... 23 37236 ... 3 37709 ... 53 38740 ....coeev. 3
33275 .., 34 37244 ... 59 37710 o 43 38741 . 3
33276 ... 34 37336 ... 23 37712 43 38894 ... 3
33288 ... 34 37345 ... 9 37714 53 40005 ... 55
33416 ... 9 37345 ... 9B 37724 .................. 57 40008 .........ccoee.. 21
33419 ... 73 37345 ... 11 37725 ... 57 40008 .................. 55
33424 ... 7 37367 ..o 3 37727 . 53 40008 ............... 67A
33427 ... 73 37376 ... 41 37757 .o 43 40011 .. 55
33450 ..., 18 37377 i 41 37757 .o 73 40031 ..o 37
33450 ... 55 37388 ... 37 37775 37 40074 .............. 57B
33450................ 57B 37419 ... 21 37780 ..o 55 40075 ............... 57B
33532 ..., 23 37419 ..., 57 37796 ... 43 40076 ............... 57B
33834 ... 15 37422 ... 57 37797 o 5 40086 .................. 41
33860 ... 78 37442 ... 27 37797 .o 9 40089 .................. 37
33955 ..., 15 37442 ... 29 37797 .o 9B 40091 ..o 47
34019 ..., 37 37453 ... 37 37798 ... 5 40092 .................. 47
34362 ... 35 37454 ... 37 37798 ... 9 40093 .......ccoceeee 53
34366 .................. 35 37455 ... 37 37798 ... 9B 40094 .................. 53
34390 ..., 15 37456 ... 37 37799 ... 5 40098 ............... 57B
34391 ... 15 37457 ..o 37 37799 ... 9 40099 ............... 57B
34399 ... 15 37502 ... 47 37799 ... 9B 40110 ..o 25
34625 .................. 15 37503 ... 47 37803 ... 21 40112 .. 53
34650 ..., 34 37505 ... 47 37803 ... 57 40136 ......cceee 63
34651 ...l 34 37505 ... 49 37808 ... 41 40149 ... 59
34655 ... 49 37506 ... 47 37809 ... 41 40155 ... 79
35694 ... 25 37506 .................. 49 37830 ... 11 40163 ... 47
35694 ... 27 37509 ... 49 37835 ... 15 40169 ... 41
35694 ... 29 37510 ..o, 47 37840 ................. 45 40220 .......ccccceeee 37
36011 ..o, 37 37510 ., 49 37841 ... 11 40221 ..o 41
36642 ................. 53 37520 ......ccccceenes 37 37851 ..o 23 40222 ... 41
36651 ... 61 37532 ..o 37 37866 .................. 23 40223 ... 41
36739 ... 50 37541 .. 37 37869 ... 23 40224 .................. 41
36740 ... 50 37547 ..o 37 37872 . 29 40226 ... 47



NUMERICAL LIST 83

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE

40239.......ccccce. 47 40427 ... 41 40630 .........coeee. 73 40758 .......cccceeee 69
40241 ... 75 40428 .................. 41 40632 ..........coe.... 76 40761 ............... 57B
40242 .................. 47 40429 ... 41 40634 .................. 73 40762 ............... 57B
40244 .................. 53 40432 ... 41 40634 .................. 75 40764 ............... 57B
40245.................. 31 40433 ... 41 40634 .................. 77 40765 ............... 57B
40245.................. 45 40435 ................ 41 40638 .................. 78 40766 .................. 37
40248 .................. 53 40440 .................. 37 40640 .................. 55 40767 ... 37
40251 ... 75 40495 .................. 12 40641 ... 55 40768 ... 37
40252 ........ccccee. 39 40496 .................. 12 40643 .................. 55 40770 ..o 37
40252 ... 77 40497 ... 12 40644 ................. 55 40775 ... 39
40253........cccceee. 75 40498 .................. 41 40646 .................. 51 40777 oo 41
40260.................. 75 40499 .................. 41 40648 .................. 51 40778 ... 41
40260.................. 77 40500 .................. 41 40649 .................. 51 40779 ..o 37
40280.................. 55 40501 ... 41 40655 .................. 51 40780 .......cccee. 37
40281 ... 55 40502 ................ 41 40655 ................ 51A 40782 ............... 57B
40288................ 57B 40503 .................. 39 40656 .................. 51 40783 ............... 57B
40289................ 57B 40504 .................. 49 40656 ................ 51A 40805 ............... 57B
40295................ 45B 40505 .................. 49 40656 ................ 51B 40810 ............... 57B
40296 .................. 43 40506 .................. 41 40657 ..o 51 40811 ..o 57B
40297 ... 43 40507 ... 41 40657 ................ 51A 40812 ............... 57B
40298.................. 43 40508 .................. 41 40660 .................. 69 40813 ............. 57B
40300........cc...... 41 40511 41 40671 ... 75 40814 ............... 57B
40304 ............... 57B 40512 ..o 75 40671 ..o 77 40816 ............... 57B
40305........ccc.... 41 40512 ... 7 40672 ... 75 40817 ... 57B
40306.................. 59 40515 ... 49 40672 ... 77 40826 ..........cceee. 41
40318 ..o 43 40521 ..o 49 40673 ... 77 40827 ... 41
40322 ..o 37 40524 .................. 41 40674 ................ 75 40828 ........ccceee 41
40326.................. 45 40825 ................. 37 40675 ... 75 40830 ............... 57B
40331 ... 11 40540 ..........c.... 47 40675 ... 77 40835 ............... 57B
40333.......cceee. 45 40540 .................. 49 40676 .................. 75 40850 ............... 57B
40333........cc. 45B 40545 .................. 69 40676 .................. 77 40851 ............... 57B
40334 ... 45 40548 .................. 77 40677 ..o 75 40880 .................. 37
40335.......ccceeee. 45 40549 ... 69 40682 .................. 75 40881 ......cceee 37
40336........c.c...... 1" 40554 .................. 69 40682 .................. 77 40882 .................. 37
40337 ..o 55 40555 ... 79 40683 .................. 45 40883 .......ccccceeee 37
40354 .................. 63 40556 .................. 73 40685 .................. 69 40884 .................. 37
40355........cccceee. 73 40558 ..........c...... 73 40691 ... 69 40885 ........ccccee. 37
40356.................. 59 40558 .................. 75 40693 .................. 75 40889 .................. 51
40357 .....cooee. 59 40559 ... 73 40693 ..........cee.. 77 40889 ............... 51A
40360........c......... 59 40560 .................. 73 40695 .................. 75 40890 ............... 51A
40366.................. 41 40562 .................. 79 40695 .................. 77 40890 ............... 51B
40372 ... 50 40563 .................. 78 40697 ... 55 40891 ............... 51B
40376.......ccoccen, 50 40564 .................. 78 40698 .................. 55 40892 ............... 51B
40380........c........ 37 40566 .................. 73 40711 41 40893 ............... 51B
40385........cccceee. 47 40566 .................. 75 40713 .o 37 40894 ... 51
40385.................. 49 40566 .................. 7 40718 ..o 41 40894 ............... 51A
40387 ... 47 40567 .....ccceee 75 40720 ... 69 40894 ............... 51B
40390........cccee. 53 40567 ... 7 40721 . 51 40900 ... 63
40392.......cccccee. 53 40568 .................. 77 40722 ... 55 40901 ............... 57B
40398........ccee. 51 40569 .................. 7 40723 ... 55 40902 ............... 57B
40399........cccceee. 41 40604 .................. 69 40724 .................. 55 41122 69
40404 .................. 53 40611 ... 69 40728 ... 21 41155 ... 71
40406.................. 41 40613 ... 69 40729 ... 21 42122 .o 61
40412 ... 59 40615 ................ 69 40742 .................. 55 42138 ... 73
40420................. 41 40617 ..o 69 40745 ... 45 42215 73
40421 ... 41 40628 .................. 73 40746 ................. 45 42216 ... 73
40422 .................. 41 40628 .................. 75 40751 ..o, 45B 42256 ........cce. 78



84 NUMERICAL LIST

PARTNO.  PAGE PART NO. PAGE PARTNO. PAGE PART NO. PAGE

42257 ..o 78 43190 ... 9 43536 ..o 21 43628 ... 45
42369........c........ 75 43192 ..o 5 43837 ..o 21 43628 ............... 45B
42369 ..o 77 43192 ..o 7 43538 ... 21 43629 .......ccccee 45
42430........c........ 33 43194 ... 18 43540 ... 21 43630 ... 9B
42498 .................. 33 43195 ... 30 43541 . 21 43630 .......cccceeeee 45
42498 .................. 69 43201 .o 18 43542 ... 21 43630 ............... 45B
42684 .................. 33 43219 . 19 43544 ... 21 43633 ... 3
42690.................. 69 43219 .. 21 43550 ... 21 43633 ............... 27B
42691 ... 69 43219 . 23 43556 .................. 21 43633 ... 29
43010 ..o, 5 43221 o 13 43858 ..o 21 43633 .......ccee 33
43010 ... 7 43261 ..o 3 43562 ..o 21 43634 ............... 27B
43010 9B 43286 .................. 31 43567 ....cceeen 13 43635 .......ccoeee 3
43010 ... 21 43301 .o 31 43569 ... 13 43640 ... 11
43011 7 43301 ..o 69 43580 ... 19 43648 ........cccce 3
43011 9 43306 ........ccoe... 47 43581 ... 19 43649 ................. 9B
43011 .o 9B 43306 .................. 49 43582 ... 19 43660 .................. 13
43011 11 43320 .....cceeee 21 43585 ... 19 43661 ... 9
43011 .o 19 43320 ... 57 43586 .................. 19 43661 ... 9B
43076.......ccccee. 15 43321 o 57 43590 ... 57 43661 ......ccoeeee 11
43077 ..o 15 43322 ... 3 43591 ... 57 43662 ... 9
43078 ... 15 43326 ......cccee 23 43592 ... 19 43663 .........cceee 9
43092........ccces 3 43423 ... 13 43594 .................. 19 43663 ................. 9B
43093 3 43424 .................. 13 43597 ..o 9 43664 ..o 9
43094 ... 3 43425 ................. 13 43597 ..o 9B 43664 ................. 9B
43099 3 43426 .................. 13 43601 ... 9 43665 .......ccccue 11
43100 ..o, 3 43433 ... 13 43603 ........ccoe 7 43666 .................. 11
43101 ..o 3 43437 ..o 13 43604 ... 7 43667 ... 5
43102 ... 3 43440 .................. 13 43605 ... 5 43668 .........cc.e.... 9
43106........cccee. 25 43441 13 43606 ........ccoeeen 5 43669 .........cccee 9
43107 oo 25 43443 .................. 13 43606 ...........c....... 7 43671 . 5
43108.......cccceee. 25 43459 .................. 57 43607 ... 7 43671 .o 45
43109 ... 25 43462 .................. 13 43608 ..o 7 43671 ... 45B
43113 .. 25 43464 .................. 23 43609 ..o 7 43672 ... 5
43114 25 43465 .................. 19 43609 ... 9 43672 ... 7
43118 .. 25 43466 .................. 19 43609 ................. 9B 43673 ..o 5
43119 25 43467 ... 19 43610 ... 7 43674 ... 7
43122 ... 25 43469 .................. 18 43611 5 43675 ..o 7
43145 25 43475 ... 19 43612 ..o 9 43676 .......ccceeee 7
43147 ..o 25 43476 ... 19 43612 ... 9B 43677 oo 7
43154 ... 25 43477 ..o 19 43613 ... 7 43678 ... 7
43155 ..., 7 43478 ... 19 43614 ... 11 43679 ..o 7
43156.......cccccenes 7 43480 .................. 19 43615 ... 5 43680 ................. 9B
43157 .o 7 43481 ..o 19 43615 ..o 9 43681 ... 9B
43174 ...l 9 43482 .................. 19 43615 ... 9B 43682 ................. 9B
43175 9 43513 . 21 43616 ... 7 43693 .......ccceeee 61
43176 ... 9 43513 ..o 67A 43618 ..o 5 43694 .................. 61
43177 o, 5 43517 21 43619 ... 5 43695 .......ccccee 61
43177 .o 7 43517 67A 43620 ... 5 43696 .................. 61
43177 oo 9 43521 . 21 43621 ..o 5 43697 ..o 61
43177 .o 9B 43522 ... 21 43622 ... 5 43698 .................. 63
43177 o 11 43523 ... 21 43623 ... 11 43699 .......ccoeeee 61
43177 .o 19 43523 ... 57 43624 ... 5 43701 . 12
43177 o 21 43523 ... 57B 43624 .................. 45 43702 ..o 12
43177 . 67A 43526 .................. 21 43624 ................ 45B 43705 ... 12
43177 . 73 43527 ..o 21 43625 ... 11 43706 .......coeeeeeee 12
43177 . 75 43528 ... 21 43626 .................. 31 43707 .o 12
43180......ccceeiens 3 43530 .....cccoeen 21 43626 .................. 45 43708 .......coeeeeee 12



NUMERICAL LIST 85

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE

43709........ccceee. 35 43895 ... 65 49000 .........co... 65 49180 ......ccceeeee 51
43711 3 43896 .................. 65 49000 ................. 67 49180 ............... 51A
43711 27 43907 ... 9B 49006 .................. 65 49180 ............... 51B
43723 ... 19 43908 .................. 19 49006 .................. 67 49182 ... 51
43724 ................. 19 43909 ... 63 49007 .....ocovieen 65 49184 ... 51
43725 ... 19 43910 ... 61 49008 .................. 65 49209 ... 21
43726 ..o 19 43911 61 49008 ..........c...... 67 49341 .. 69
43727 ..o 19 43912 ... 61 49013 ... 27B 49410 ...l 79
43728 ... 19 43913 .. 61 49026 ................ 27B 49414 ... 78
43729 ... 33 43914 ... 61 49031 ... 27B 49415 ... 78
43742 .................. 33 43916 ... 63 49042 ................. 13 49417 7
43746 .................. 33 43917 . 63 49048 .................. 29 49420 .................. 15
43770 ..o 31 43930 .....cccceee 27 49053 ... 61 49427 ... 19
43775 ..o 63 43937 ..o 18 49056 ................. 21 49428 .................. 19
43777 oo 31 43940 ................ 27B 49056 .................. 57 49429 ... 19
43779 ... 21 43950 ................ 27B 49057 ..o 57 49430 .......coece 19
43782 ... 7 43951 ..o 27 49060 ................. 27 49435 ... 13
43783 ... 7 43954 .............. 27B 49060 .................. 29 49452 ... 13
43785 ... 7 43965 ..........c...... 15 49063 .........coeee 27 49453 ... 13
43786........ccccee 7 43970 ... 27 49063 ................. 29 49454 .................. 13
43788 ... 7 43972 ..o 27 49065 ..........c...... 27 49458 .................. 25
43791 27B 43975 ... 27 49065 .................. 29 49459 ... 25
43796 ........cccee. 27 43978 ... 27 49072 ... 29 49460 .................. 30
43802.......ccccnee 9 43978 ... 29 49073 ... 29 49461 ... 30
43802........ccccee. 9B 43980 ........cce.. 65 49074 ... 19 49465 .................. 30
43802........cc...... 1" 43980 .................. 67 49075 ... 19 49468 .................. 25
43803.......ccccceee. 65 43981 ..o 17 49076 ... 3 49470 ..o 25
43803........ccceeee. 67 43982 ................. 27 49077 oo 3 49471 25
43804 .................. 27 44181 .o 73 49080 .........coee.. 23 47476 ... 25
43809................ 27B 44191 5 49081 ... 23 49501 ... 18
43822 ............... 27B 44191 7 49087 .....ccooee 23 49503 ... 18
43825................ 27B 44191 45 49093 ... 19 49504 ... 18
43826................. 27 44575 ... 33 49094 .................. 19 49505 ... 18
43828.......ccccee. 27 44575 ... 69 49095 .................. 19 49506 ................. 18
43838.......cccceeee. 27 44611 63 49096 .................. 19 49507 ... 18
43841 ... 27 44612 ... 33 49097 ... 19 49508 ..........cc. 18
43842 .................. 27 44944 ... 61 49102 ... 27 49515 ... 18
43843........ccc.... 61 44944 ... 79 49109 ... 9B 49516 ... 18
43848 .................. 65 45101 .o 75 49109 ... 11 49517 18
43848 .................. 67 45101 ..o 7 49118 .. 61 49518 ... 18
43851 ... 9B 45153 ... 5 49121 27B 49519 ... 18
43852.......ccccce. 9B 451563 ... 9B 49131 . 61 49520 ......ccceen. 18
43853.......cccceee 9B 45153 ... 45B 49135 ... 27B 49521 18
43854 .................. 65 45157 .o 45 49144 ... 61 49526 ............... 67A
43854 .................. 67 45205 ... 43 49146 ................ 27B 49529 ............... 67B
43860........c......... 65 45413 ... 63 49152 ... 61 49530 ............... 67B
43860........ccc...... 67 45434 .................. 78 49154 ... 27B 49531 ... 67A
43870......ccceeeen. 65 47009 ................ 45B 49157 ..., 27B 49532 ... 67A
43870 ......ccceeeee. 67 47041 15 49161 ... 18 49536 ............... 67A
43887 ......cceeee 65 47130 ..o 15 49169 ................. 18 49558 ............... 67B
43887 ..o 67 47154 ... 23 49171 61 49563 ............... 67B
43888........c....... 65 471585 ... 23 49172 .o 61 49564 ............... 67B
43888........ccce.. 67 47167 oo 23 49173 .o 61 49591 .. 21
43889........c........ 65 AT7TTT oo 57B 49175 .. 65 49592 ... 21
43889.......cccccee. 67 47778 ... 57B 49175 . 67 49593 ......cccirinee 21
43891 ... 30 47780 ................ 57B 49178 ..o 51 49596 ... 21
43892.......cccccee. 67 47858 ................ 57B 49178 ... 51A 49599 ... 15



86 NUMERICAL LIST

PARTNO.  PAGE PART NO. PAGE PARTNO. PAGE PART NO. PAGE

49601 ..o 3 100267 ....cveeenne. 18A
49629 ..o 23 100268.......oe...... 18A
49633 ..o 25 100581 ...ovovovv. 19
49653 ..o 27B 101219 .o, 11
49654 ... 27B 101292 ..o, 23
49667 ..o 15 101334 ..o, 27
49670 ..o 15 101334 ..o, 29
49671 oo 15 101335, 27
50005 ........cc....... 45 101335 ..o, 29
50006 .........c......... 45 101398 ..o, 15
50007 ..oovovoveen. 45 102186 ..., 29
50008 ........c......... 45 102653 ..o, 11
50018 ..0ovovoveen. 43 102875 ..o, 15
50019 ..o 43 103217 oo, 27
50020 ..o 43 103330 ..., 9B
50021 .ovovovoe 43 103330 ..., 11
50022 ..o 11 103495 ..., 19
50025 ... 43 103497 ..o, 23
50045 ... 43 103366......oovon... 23
50050 ........c....... 75 113834 .cucrerererennns 11
50030.........coce 77 113939...ceeennen. 18A
50081 ..o 43 113962.....cceevrmnne 21
28822 -------------------- g 115082....ereeeeeerernns 15
-------------------- 115321 .cevevereeenn 15
ggggg ------------------ 1; 118337 e, 1
T LR T —
50082 ............... 45B 123314 9
so0ss " 29 123314 -9
20082 S X & L S—
50082 75 123314 ueeererererennns 11
50082 77 123314 e 19
50083 " 31 123314 ueererererennns 21
50084 " 45 123314 67A
50084 ................ 45B 123314 .................. 73
50085 . .. ... 45B 123314........cceuunee 75
50086 ... 75 B 2300....cccccemureens 31
50086 .................. 77 B2301.....c 3
50098 ... 75 B2416.................. 65
50098 ... ... 77 B2417 .................. 67
50102 ..o, 73 B2436.............. 65
50103 ..o 43 B2437 ... 67
50103 ... 67B B 2540................ 67A
50103 ... 73 B 2540............... 67B
50104 ... 73 B2544 ................. 41
50104 ... 75 C1359 ..., 30
50104 ......cccvve. 77 W3489%6 ................ 45
50105 ..o 73
50105 ... 75
50105 ... 77
50106 .....ooovee..... 69
50109 ... 11
50163 ..o 37
50179 oo, 17
50212 .00, 29
50228 ..o 15
100265........u...... 18A



Model 960 Harvest Header
SUGGESTED STOCKING LIST

87

P.C.

PART
REF NUMBER

DESCRIPTION

SUGGESTED QTY.
2 UNITS 5 UNITS

EXT.
PRICE

MAIN FRAME, LIGHTS & ATTACHMENTS

- Parts Catalog Pg 3

9

43633

PIN - "L", header lock 1

REEL LIFT & REEL DRIVE HYDRAULICS

- Parts Catalog Pg 9 B

SEAL KIT - double acting cylinder
SEAL KIT - single acting cylinder
SEAL KIT - hydraulic motor

—_

36' REEL LIFT HYDRAULICS - Parts Catalog Pg 11

*

SEAL KIT - for center cylinder 1

DRIVELINE - Parts Catalog Pg 12

CROSS & BEARING KIT 1

DRIVE SHAFT ASSEMBLY - Parts Catalog Pg 13

KEY - Woodruff, SAE #18
BEARING - ball, with collar
FLANGE - bearing

FLANGE - bearing, with lube fitting

= AN -

SICKLE & DRIVE - Parts Catalog Pg 15

7 21494
14 21495
28 101670

4 32416

2 30622

4 13298

5 21859

6 30601

7 21860

1 28014

23064

2 49667

3 30696

4 43076

43077
43078

5 33955

6 34390

7 34399

8 34391

9 49671
10 30669
11 30852
13 33834
16 26321
19 37835
20 21866
21 37930
22 101398
24 49420

50228
27 47130
28 102875
29 49670

* ok Xk

SICKLE GUARD - left end 4
SICKLE GUARD 10
SICKLE - less head: 1
21 complete, 25 L/H, 30 L/H, 36 L/H
SCREW - sickle section 5

0
SICKLE - R/H, 25' 1
SICKLE - R/H, 30' 1
SICKLE - R/H, 36' 1
BAR - splice, 25, 30, 36' 1
SECTION - sickle, top-serrated 50
SECTION - sickle, left half 2
SECTION - sickle, right half 2
SCREW - sickle head & splice pl. 15
NUT - sickle 50
SCREW - sickle head 15
ARM - drive

PIN - sickle head

HEAD ASSEMBLY - sickle
BEARING - needle, sickle head
SEAL - sickle head

BELT - sickle drive, notched
GUIDE - sickle, hold-down
GUIDE - high clearance

GUIDE - sickle, adjust. hold-down
STRAP - reinforcing

BAR - reinforcing, pkg. of 77

WNONON =222 NN -

* - Order to suit header sizes sold.

NN

NN DA

Y

N
OAOPROPROWLWWWAMAAW



88
Model 960 Harvest Header
SUGGESTED STOCKING LIST

P.C. PART DESCRIPTION SUGGESTED QTY. ORDER  UNIT EXT.
REF _NUMBER 2 UNITS 5 UNITS QTY PRICE  PRICE

SICKLE DRIVE BOX - Parts Catalog Pg 17

1 26320 DRIVE BOX - sickle, complete 0 1
5 30814 SEAL - oll 1 2
6 21420 BEARING - needle 1 3
8 21512 BEARING - cone 1 3
14 30815 SEAL - ol 1 2
15 21513 BEARING- needle 1 3
21 21517 SEAL - ol 2 4
24 47988 YOKE/HOUSING ASS'Y 0 1
DRAPERS - Parts Catalog Pg 18 A
1 49501 * DRAPER-21'DD & 21'TD 0 1
49503 * DRAPER-21'DD, 25 DD &25'TD 0 1
49504 * DRAPER-25'DD 0 1
49505 * DRAPER-30'DD & 30'TD 0 1
49506 * DRAPER-30'DD 0 1
49507 * DRAPER -36'DD 0 1
49508 * DRAPER-36'DD 0 1
49161 * DRAPER - TD short deck 0 1
49169 DRAPER - extension piece 1 2
2 43469 SLAT - connector kit 2 3
DRAPER ROLLERS & TIGHTENER - Parts Catalog Pg 21
5 40008 WASHER - flat 1 2
6 30550 BEARING - ball, drive roller 3 8
7 43517 SUPPORT - drive roller 1 2
8 43779 LAGGING KIT 2 6
12 21062 BEARING - ball, idler roller 2 4
13 43523 WASHER - flat 1 2
BAT REEL - Parts Catalog Pg 25
6 35694 BUSHING - reel support 3 5
9 43145 ARM - reel 1 3
TRANSPORT OPTION - Parts Catalog Pg 27 & 27 B
10 43826 * PIN-L 0 1
21 49146 * BAR - locking 1 2
COMBINE ADAPTER - DRAPER DRIVE HYDRAULICS
- Parts Catalog Pg 43
8 37796 SEAL KIT - hydraulic pump 1 1
21 21808 FILTER - element, oil 1 3
COMBINE ADAPTER DRIVE CASE - Parts Catalog Pg 47
29 21936 BEARING - ball, with lock collar 1 2
32 30602 FLANGE - bearing 1 2
33 30603 FLANGE - bearing, with lube fitting 1 2

* - Order to suit header sizes and types sold.



Model 960 Harvest Header
SUGGESTED STOCKING LIST

89

P.C. PART DESCRIPTION SUGGESTED QTY.
REF _NUMBER 2 UNITS 5 UNITS

ORDER
QTY

UNIT
PRICE

EXT.
PRICE

COMBINE ADAPTER - FEEDER DRAPER DRIVELINE
- Parts Catalog Pg 51 B

1 40890 DRIVELINE - feeder draper 0 1
4 49178 CROSS & BEARING KIT 1 2
COMBINE ADAPTER - INPUT DRIVELINE
- Parts Catalog Pg 53
4 15406 CROSS & BEARING KIT 1 2
COMBINE ADAPTER - FEEDER DRAPER GROUP
Parts Catalog Pg 57 B
16 40762 - DRAPER - feeder 0 1
40761 + DRAPER - feeder 0 1
17 40765 - CONNECTORKIT 1 2
40764 + CONNECTORKIT 1 2
COMBINE ADAPTER - CROSS AUGER Parts catalog Pg 59
4 21869 BEARING - ball 1 3
7 37181 SEAL KIT - auger motor 0 1
PAINT - Parts Catalog Pg 63
23955 PAINT - black, 1 litre 1 1
23957 PAINT - white, 1 litre 1 1

- - For John Deere, New Holland TX, Claas and MF 860/8450/8460 adapters.
+ - For Case IH, New Holland TR, Gleaner and MF 8570 adapters.



